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1. Test Laboratory

1.1. Introduction & Accreditation

Telecommunication Technology Labs, CAICT is an ISO/IEC 17025:2017 accredited test laboratory
under NATIONAL VOLUNTARY LABORATORY ACCREDITATION PROGRAM (NVLAP) with lab
code 600118-0 and is also an FCC accredited test laboratory (CN5017), and ISED accredited test
laboratory (ISED#: 24849). The detail accreditation scope can be found on NVLAP website.

1.2. Testing Location
Location 1: CTTL (huayuan North Road)
Address: No. 52, Huayuan North Road, Haidian District, Beijing,
P. R. China 100191

Location 2: CTTL (BDA)
Address: No.18A, Kangding Street, Beijing  Economic-Technology
Development Area, Beijing, P. R. China 100176
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1.3. Testing Environment
Normal Temperature: 15-35C
Relative Humidity: 20-75%

1.4. Project Data
Testing Start Date: 2023-05-03

Testing End Date: 2023-06-15

1.5. Signature

/

R

Dong Yuan
(Prepared this test report)

Al

Zhou Yu
(Reviewed this test report)

Zhao Hui Lin
Deputy Director of the laboratory
(Approved this test report)
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2. Client Information

2.1. Applicant Information

Company Name: Wingtech Group (Hong Kong) Limited
Flat/RM 1903 19/F, Podium Plaza, 5 Hanoi Road, Tsim Sha Tsui, KL,
Address /Post:
HK
Contact: sharui
Email: sharui@wingtech.com
Telephone: +86-21-53529900

2.2. Manufacturer Information

Company Name: Wingtech Group (Hong Kong) Limited
Flat/RM 1903 19/F, Podium Plaza, 5 Hanoi Road, Tsim Sha Tsui, KL,
Address /Post:
HK
Contact: sharui
Email: sharui@wingtech.com
Telephone: +86-21-53529900
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3. Equipment Under Test (EUT) and Ancillary Equipment (AE)

3.1. About EUT
Description

Model Name
FCCID

Antenna

Output power
Extreme vol. Limits

REVVLTAB5G

TMRV5GTB

2APXW-TMRV5GTB

Embedded

29.55dBm maximum EIRP measured for LTE Band 41
3.6VDC to 4.4VDC (nominal: 3.85VDC)

Extreme temp. Tolerance -10°C to +55°C

Note: Components list, please refer to documents of the manufacturer; it is also included in the
original test record of CTTL.

3.2. Internal Identification of EUT used during the test

EUT ID* IMEI HW Version SW Version Date of receipt

UTO04a 864182060000164/ V1.1 REVVLTAB5G_0.01.01 2023-05-03
864182060000172 -

UT25a 864182060000867/ V1.1 REVVLTAB5G_0.01.01 2023-05-03
864182060000875 -

*EUT ID: is used to identify the test sample in the lab internally.

3.3. Internal Identification of AE used during the test

AE ID*  Description

AE1 Battery

AE1
Model
Manufacturer
Capacitance

SGA35
SCUD
7040mAnh

*AE ID: is used to identify the test sample in the lab internally.
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4. Reference Documents

4.1. Documents supplied by applicant

EUT parameters are supplied by the customer, which are the bases of testing. CAICT is not
responsible for the accuracy of customer supplied technical information that may affect the test
results (for example, antenna gain and loss of customer supplied cable).

4.2. Reference Documents for testing
The following documents listed in this section are referred for testing.

Reference Title Version
FCC Part 24 PERSONAL COMMUNICATIONS SERVICES 10-1-21
Edition
FCC Part 22 PUBLIC MOBILE SERVICES 10-1-21
Edition
FCC Part 27 MISCELLANEOUS WIRELESS COMMUNICATIONS  10-1-21
SERVICES Edition
FCC Part 90 PRIVATE LAND MOBILE RADIO SERVICES 10-1-21
Edition
ANSI/TIA-603-E Land Mobile FM or PM Communications Equipment 2016
Measurement and Performance Standards
ANSI C63.26 American National Standard for Compliance Testing of 2015

Transmitters Used in Licensed Radio Services
KDB 971168 D01 MEASUREMENT GUIDANCE FOR CERTIFICATION OF v03r01
LICENSED DIGITAL TRANSMITTERS

©Copyright. All rights reserved by CTTL. Page 8 of 270



5. Summary Of Test Result

No0.123Z260833-WMDO03

LTE Band 7
Items Test Name géaéjfjlér; Verdict
1 Output Power 27.50 P
2 Emission Limit 27.53 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 27.53 P
6 Band Edge Compliance 27.53 P
7 Conducted Spurious Emission 27.53 P
8 Peak-to-Average Power Ratio 27.50 P
LTE Band 12 (17)
Items Test Name gé?::“;; Verdict
1 Output Power 27.50 P
2 Emission Limit 27.53 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 27.53 P
6 Band Edge Compliance 27.53 P
7 Conducted Spurious Emission 27.53 P
8 Peak-to-Average Power Ratio 27.50 P
LTE Band 13
Items Test Name Isclzaé“':jlg; Verdict
1 Output Power 27.50 P
2 Emission Limit 27.53 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 27.53 P
6 Band Edge Compliance 27.53 P
7 Conducted Spurious Emission 27.53 P
8 Peak-to-Average Power Ratio 27.50 P

©Copyright. All rights reserved by CTTL.
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LTE Band 25 (2)

No0.123Z260833-WMDO03

Items Test Name géaéjfjlér; Verdict
1 Output Power 24.232 P
2 Emission Limit 24.238 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 24.238 P
6 Band Edge Compliance 24.238 P
7 Conducted Spurious Emission 24.238 P
8 Peak-to-Average Power Ratio 24.232 P
LTE Band 26(814MHz~824MHz)
Items Test Name gcl;a(;fa:; Verdict
1 Output Power 90.635 P
2 Emission Limit 90.691 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 2.1049 P
6 Band Edge Compliance 90.691 P
7 Conducted Spurious Emission 90.691 P
LTE Band 26(324MHz~849MHz) (5)
Items Test Name l?clz%lfjlér; Verdict
1 Output Power 22.913 P
2 Emission Limit 22.917 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 22.917 P
6 Band Edge Compliance 22.917 P
7 Conducted Spurious Emission 22.917 P

©Copyright. All rights reserved by CTTL.
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LTE Band 41 (38)

No0.123Z260833-WMDO03

Items Test Name géaéjfjlér; Verdict
1 Output Power 27.50 P
2 Emission Limit 27.53 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 27.53 P
6 Band Edge Compliance 27.53 P
7 Conducted Spurious Emission 27.53 P
8 Peak-to-Average Power Ratio 27.50 P
LTE Band 66 (4)
Items Test Name gcl;a(;fa:; Verdict
1 Output Power 27.50 P
2 Emission Limit 27.53 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 27.53 P
6 Band Edge Compliance 27.53 P
7 Conducted Spurious Emission 27.53 P
8 Peak-to-Average Power Ratio 27.50 P
LTE Band 71
Items Test Name Isclzaé“':jlg; Verdict
1 Output Power 27.50 P
2 Emission Limit 27.53 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 27.53 P
6 Band Edge Compliance 27.53 P
7 Conducted Spurious Emission 27.53 P
8 Peak-to-Average Power Ratio 27.50 P
Terms used in Verdict column
P Pass. The EUT complies with the essential requirements in the standard.
NP Not Performed. The test was not performed by CTTL.
NA Not Applicable.The test was not applicable.
BR Re-use test data from basic model report.
F Fail. The EUT does not comply with the essential requirements in the
standard.

All the test results are based on normal power.
©Copyright. All rights reserved by CTTL.
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LTE Band 25, Band 66, Band 26, Band41 and Band 12 overlaps the entire frequency range of LTE
Band 2, Band 4, Band 5, Band 38 and Band 17. Therefore, test data provided in this report
covers Band 2, Band 4, Band 5,Band 17, Band 38 as well as Band 25, Band 66, Band 26, Band 12
and Band 41.

LTE Band 41 is tested by power class 2.

Explanation of worst-case configuration

The worst-case scenario for all measurements is based on the conducted output power
measurement investigation results. Output power was measured on QPSK,16QAM and 64QAM
modulations. It was found that QPSK was the worst case. All testing was performed using QPSK
modulations to represent the worst case unless otherwise stated. The test results shown in the
following sections represent the worst case emission.

©Copyright. All rights reserved by CTTL. Page 12 of 270



6. Test Equipment Utilized

No0.123Z260833-WMDO03

Description Type Series Number | Manufacture | Cal Due Date | Calibration Interval
Wideband Radio
Communication CMW500 159082 R&S 2024-01-09 1 year
Tester
i‘:\:;rzuen: FSU 200030 R&S 2023-05-25 1 year
Spectrum FSU 200030 R&S 2024-05-25 1 year
Analyzer
Climate Chamber SH-242 93008556 ESPEC 2023-12-23 3 years
Test Receiver FSV40 101047 R&S 2023-07-09 1 Year
EMI Antenna VULB9163 9163-482 Schwarzbeck | 2023-11-28 1 Year
S::Stztn“r::n 3115 00167252 | ETS-Lindgren | 2024-01-28 1 Year
S::Stztn“r::n 3116 2663 ETS-Lindgren | 2023-11-22 1 Year
Signal Generator N5183A MY49060052 Agilent 2023-07-19 1 Year
Universal Radio
Communication CMW500 143008 R&S 2024-01-03 1 Year

Tester

©Copyright. All rights reserved by CTTL.
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Annex A: Measurement Results

A.1 Output Power

A.1.1 Summary

During the process of testing, the EUT was controlled via communication tester to ensure max
power transmission and proper modulation.

In all cases, output power is within the specified limits.

A.1.2 Conducted

A.1.2.1 Method of Measurements

The EUT was set up for the max output power with pseudo random data modulation.

These measurements were done at 3 frequencies (bottom, middle and top of operational
frequency range) for each bandwidth.

The results below include a correction factor for cable loss that is provided by the customer.

A.1.2.2 Measurement Result

LTE band 7
i i Power (dBm)
Bandwidth RB size/offset Frequency (MHz)
QPSK 16QAM 64QAM
2567.5 23.87 22.96 21.94
1 RB high 2535.0 23.82 22.94 21.95
2502.5 23.94 22.91 21.93
2567.5 23.92 22.94 21.90
1 RB low 2535.0 23.90 22.93 21.89
5MHz 2502.5 23.91 22.95 22.00
2567.5 22.83 21.87 20.76
50% RB mid 2535.0 22.82 21.77 20.70
2502.5 22.90 21.84 20.86
2567.5 22.80 21.82 20.83
100% RB 2535.0 22.78 21.69 20.67
2502.5 22.98 21.88 20.86
2565.0 23.81 22.96 21.98
1 RB high 2535.0 23.78 22.90 21.88
2505.0 23.96 22.91 21.86
2565.0 23.84 23.00 21.85
1 RB low 2535.0 23.76 22.93 21.79
10MHz
2505.0 23.93 23.00 21.76
2565.0 22.84 21.85 20.77
50% RB mid 2535.0 22.73 21.75 20.66
2505.0 22.88 21.85 20.84
100% RB 2565.0 22.83 21.84 20.83

©Copyright. All rights reserved by CTTL. Page 14 of 270
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2535.0 22.83 21.77 20.72

2505.0 22.94 21.86 20.85

2562.5 23.81 22.93 21.90

1 RB high 2535.0 23.79 22.97 21.83
2507.5 23.85 23.00 21.93

2562.5 23.84 22.97 21.93

1 RB low 2535.0 23.83 23.00 21.95
15MHz 2507.5 23.95 22.96 21.93
2562.5 22.79 21.81 20.81

50% RB mid 2535.0 22.80 21.80 20.71
2507.5 22.93 21.84 20.86

2562.5 22.87 21.78 20.74

100% RB 2535.0 22.78 21.75 20.72
2507.5 22.93 21.88 20.80

2560.0 23.79 22.97 21.94

1 RB high 2535.0 23.76 22.90 21.93
2510.0 23.70 22.94 21.80

2560.0 23.84 22.97 21.92

1 RB low 2535.0 23.74 22.98 21.79
20MHz 2510.0 23.77 22.90 21.84
2560.0 22.94 21.88 20.85

50% RB mid 2535.0 22.83 21.84 20.73
2510.0 22.82 21.73 20.71

2560.0 22.82 21.79 20.81

100% RB 2535.0 22.77 21.76 20.72
2510.0 22.77 21.74 20.71
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LTE band 12
i i Power (dBm)
Bandwidth RB size/offset Frequency (MHz)
QPSK 16QAM 64QAM

715.3 23.76 22.94 21.96
1 RB high 707.5 23.81 22.90 22.00
699.7 23.79 22.93 21.89
715.3 23.81 22.92 21.96
1 RB low 707.5 23.84 22.99 21.88
1 AMHz 699.7 23.77 23.04 21.92
715.3 23.83 22.82 21.91
50% RB mid 707.5 23.79 22.84 21.92
699.7 23.71 22.76 21.84
715.3 22.87 21.91 20.76
100% RB 707.5 22.87 21.79 20.75
699.7 22.81 21.78 20.68
714.5 23.81 23.02 21.87
1 RB high 707.5 23.83 23.03 21.87
700.5 23.83 22.95 21.89
7145 23.87 22.99 21.88
1 RB low 707.5 23.81 23.06 21.98
3MHz 700.5 23.80 22.93 21.86
714.5 22.78 21.85 20.73
50% RB mid 707.5 22.81 21.92 20.77
700.5 22.81 21.83 20.73
714.5 22.81 21.84 20.75
100% RB 707.5 22.80 21.79 20.72
700.5 22.78 21.78 20.74
713.5 23.89 22.99 21.86
1 RB high 707.5 23.85 22.95 21.86
701.5 23.82 22.94 21.81
713.5 23.91 22.95 21.93
1 RB low 707.5 23.89 23.01 21.91
5MHz 701.5 23.83 22.96 21.86
713.5 22.82 21.79 20.82
50% RB mid 707.5 22.81 21.76 20.78
701.5 22.77 21.72 20.70
713.5 22.77 21.83 20.76
100% RB 707.5 22.81 21.84 20.75
701.5 22.80 21.76 20.69
711.0 23.84 23.01 21.88
1 RB high 707.5 23.84 23.06 21.92

10MHz
704.0 23.88 23.08 21.86
1 RB low 711.0 23.91 23.14 21.94

©Copyright. All rights reserved by CTTL.
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707.5 23.86 22.97 21.85

704.0 23.91 23.11 21.98

711.0 22.83 21.83 20.74

50% RB mid 707.5 22.81 21.82 20.80
704.0 22.84 21.87 20.76

711.0 22.79 21.81 20.75

100% RB 707.5 22.87 21.85 21.78
704.0 22.83 21.81 20.77
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LTE band 13
i i Power (dBm)
Bandwidth RB size/offset Frequency (MHz)
QPSK 16QAM 64QAM

784.5 23.97 23.22 22.06

1 RB high 782.0 23.97 23.20 2213

779.5 23.95 23.10 22.10

784.5 24.04 23.20 22.14

1 RB low 782.0 23.99 23.12 22.05

779.5 24.05 23.20 22.12

5MHz

784.5 22.95 21.90 20.89

50% RB mid 782.0 22.98 21.93 20.94

779.5 22.91 21.85 20.86

784.5 22.95 21.90 20.89

100% RB 782.0 22.96 21.98 20.91

779.5 22.89 21.90 20.84

1 RB high 782.0 23.91 23.13 22.07

1 RB low 782.0 24.05 23.13 2213

10MHz ;

50% RB mid 782.0 22.95 21.96 20.93

100% RB 782.0 22.90 21.90 20.84
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LTE band 25
i i Power (dBm)
Bandwidth RB size/offset Frequency (MHz)
QPSK 16QAM 64QAM

1914.3 2418 23.27 22.29
1 RB high 1882.5 24.20 23.35 22.30
1850.7 2417 23.37 22.25
1914.3 2417 23.25 22.32
1 RB low 1882.5 24.20 23.42 22.22
1 AMHz 1850.7 24.19 23.31 22.22
1914.3 24.23 23.25 22.27
50% RB mid 1882.5 24.23 23.21 22.23
1850.7 24.21 23.15 22.20
1914.3 23.22 22.20 21.13
100% RB 1882.5 23.20 2219 21.09
1850.7 23.19 22.21 21.12
1913.5 24.24 23.26 22.30
1 RB high 1882.5 24.20 23.27 22.23
1851.5 24.21 23.31 22.33
1913.5 24.20 23.32 22.27
1 RB low 1882.5 24.22 23.41 22.35
3MHz 1851.5 24.19 23.41 22.25
1913.5 23.20 22.22 21.14
50% RB mid 1882.5 23.18 22.20 21.10
1851.5 23.15 22.25 21.10
1913.5 23.19 22.21 21.17
100% RB 1882.5 23.13 2217 21.11
1851.5 23.13 22.20 21.14
1912.5 24.22 23.43 22.31
1 RB high 1882.5 24.25 23.52 22.26
1852.5 24.22 23.34 22.32
1912.5 24.22 23.44 22.30
1 RB low 1882.5 24.28 23.51 22.35
5MHz 1852.5 24.21 23.36 22.27
1912.5 23.24 22.17 21.19
50% RB mid 1882.5 23.19 22.17 21.18
1852.5 23.18 22.18 21.15
1912.5 23.21 22.22 21.19
100% RB 1882.5 23.21 22.21 21.22
1852.5 23.17 22.18 21.11
1910.0 24.22 23.38 22.29
1 RB high 1882.5 24.20 23.38 22.27

10MHz
1855.0 24.22 23.40 22.30
1 RB low 1910.0 24.20 23.37 22.30

©Copyright. All rights reserved by CTTL.
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1882.5 24.27 23.34 22.28
1855.0 24.24 23.34 22.32
1910.0 23.19 22.20 21.17
50% RB mid 1882.5 23.18 22.20 21.20
1855.0 23.17 22.16 21.14
1910.0 23.17 22.19 2113
100% RB 1882.5 23.26 22.21 21.19
1855.0 23.18 22.11 21.11
1907.5 24.18 23.28 22.24
1 RB high 1882.5 2411 23.31 22.16
1857.5 24.10 23.39 22.24
1907.5 2411 23.35 22.19
1 RB low 1882.5 24.20 23.35 22.31
15MHz 1857.5 24.16 23.36 22.25
1907.5 23.17 22.14 21.15
50% RB mid 1882.5 23.18 22.16 21.14
1857.5 23.17 2214 21.16
1907.5 23.11 22.11 21.06
100% RB 1882.5 23.13 22.16 21.09
1857.5 23.12 22.15 21.07
1905.0 24.19 2340 22.30
1 RB high 1882.5 24.17 23.29 22.22
1860.0 24.22 23.45 22.31
1905.0 24.18 23.35 22.21
1 RB low 1882.5 24.20 23.36 22.19
1860.0 24.18 23.41 22.24

20MHz
1905.0 23.24 22.18 21.19
50% RB mid 1882.5 23.26 22.29 21.26
1860.0 23.26 22.26 21.20
1905.0 23.11 22.07 21.05
100% RB 1882.5 23.22 22.15 21.14
1860.0 23.24 22.18 21.14
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LTE band 26(814MHz~824MHz)
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i i Power (dBm)
Bandwidth RB size/offset Frequency (MHz)
QPSK 16QAM 64QAM
823.3 23.57 22.66 21.53
1 RB high 819.0 23.48 22.61 21.83
814.7 23.57 22.67 21.53
823.3 23.55 22.65 21.52
1 RB low 819.0 2347 22.59 21.83
1 AMHz 814.7 23.50 22.60 21.46
823.3 23.64 22.77 21.59
50% RB mid 819.0 23.56 22.73 21.52
814.7 23.65 22.65 21.86
823.3 22.62 21.80 20.70
100% RB 819.0 22.55 21.72 20.63
814.7 22.62 21.73 20.53
822.5 23.61 23.04 21.84
1 RB high 819.0 23.55 23.00 21.80
815.5 23.62 22.66 21.53
822.5 23.60 23.04 21.88
1 RB low 819.0 23.59 23.04 21.78
3MHz 815.5 23.54 22.63 21.47
822.5 22.53 21.69 20.63
50% RB mid 819.0 22.50 21.60 20.55
815.5 22.60 21.70 20.66
822.5 22.59 21.62 20.53
100% RB 819.0 22.49 21.54 20.46
815.5 22.58 21.62 20.61
821.5 23.84 22.55 21.60
1 RB high 819.0 23.82 22.56 21.60
816.5 23.81 22.54 21.57
821.5 23.74 22.47 21.52
1 RB low 819.0 23.80 22.52 21.58
5MHz 816.5 23.83 22.53 21.59
821.5 22.59 21.66 20.63
50% RB mid 819.0 22.56 21.63 20.60
816.5 22.63 21.68 20.63
821.5 22.64 21.66 20.59
100% RB 819.0 22.60 21.62 20.56
816.5 22.65 21.64 20.57
1 RB high 819.0 23.69 23.13 21.91
1 RB low 819.0 23.70 23.12 21.89
10MHz ;
50% RB mid 819.0 23.72 23.17 21.94
100% RB 819.0 23.62 23.07 21.84
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LTE band 26(824MHz~849MHz)

No0.123Z260833-WMDO03

i i Power (dBm)
Bandwidth RB size/offset Frequency (MHz)
QPSK 16QAM 64QAM
848.3 23.49 22.64 21.45
1 RB high 836.5 23.50 22.60 21.45
824.7 23.57 22.66 21.52
848.3 23.53 22.63 21.48
1 RB low 836.5 23.50 22.56 21.44
1 AMHz 824.7 23.52 22.62 21.60
848.3 23.60 22.66 21.86
50% RB mid 836.5 23.57 22.64 21.85
824.7 23.63 22.82 21.85
848.3 22.65 21.77 20.54
100% RB 836.5 22.58 21.71 20.50
824.7 22.65 21.48 20.88
847.5 23.59 22.95 21.81
1 RB high 836.5 23.55 23.02 21.77
825.5 23.67 23.11 21.91
847.5 23.61 23.05 21.82
1 RB low 836.5 23.59 23.05 21.78
3MHz 825.5 23.67 23.11 21.97
847.5 22.54 21.70 20.57
50% RB mid 836.5 22.50 21.64 20.60
825.5 22.56 21.73 20.64
847.5 22.58 21.62 20.55
100% RB 836.5 22.54 21.59 20.54
825.5 22.64 21.66 20.59
846.5 23.82 22.53 21.55
1 RB high 836.5 23.76 22.52 21.59
826.5 23.92 22.64 21.68
846.5 23.75 22.46 21.53
1 RB low 836.5 23.77 22.48 21.56
5MHz 826.5 23.82 22.54 21.67
846.5 22.59 21.62 20.62
50% RB mid 836.5 22.54 21.61 20.58
826.5 22.62 21.66 20.64
846.5 22.65 21.68 20.58
100% RB 836.5 22.63 21.66 20.58
826.5 22.66 21.70 20.63
844.0 23.64 23.03 21.88
1 RB high 836.5 23.63 23.12 21.86
10MHz
829.0 23.63 23.06 21.87
1 RB low 844.0 23.59 23.07 21.79
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836.5 23.66 23.07 21.86

829.0 23.63 23.08 21.91

844.0 22.56 21.64 20.61

50% RB mid 836.5 22.65 21.64 20.69
829.0 22.66 21.69 20.72

844.0 22.60 21.57 20.61

100% RB 836.5 22.69 21.65 20.66
829.0 22.66 21.64 20.68

841.5 23.58 22.90 21.96

1 RB high 836.5 23.56 23.06 21.80
831.5 23.54 23.06 21.77

841.5 23.44 22.88 21.89

1 RB low 836.5 23.59 23.01 21.80
15MHz 831.5 23.59 23.07 21.81
841.5 22.58 21.57 20.62

50% RB mid 836.5 22.58 21.56 20.65
831.5 22.59 21.64 20.63

841.5 22.59 21.57 20.56

100% RB 836.5 22.59 21.58 20.58
831.5 22.62 21.61 20.58
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LTE band 41
i i Power (dBm)
Bandwidth RB size/offset Frequency (MHz)
QPSK 16QAM 64QAM

2687.5 26.58 25.58 24.42
1 RB high 2593.0 26.58 24.70 24 .45
2498.5 26.50 25.59 24.37
2687.5 26.63 25.64 24.50
1 RB low 2593.0 26.63 25.71 24 .51
5MHzZ 2498.5 26.52 25.62 24.36
2687.5 25.54 2453 23.59
50% RB mid 2593.0 25.54 23.57 23.58
2498.5 25.42 24.01 23.47
2687.5 25.55 24.61 23.62
100% RB 2593.0 24.56 24.56 23.60
2498.5 25.39 24.50 23.50
2685.0 26.56 25.58 24.38
1 RB high 2593.0 25.56 25.65 24 .41
2501.0 26.43 25.53 24.39
2685.0 26.64 25.69 24 .51
1 RB low 2593.0 26.65 25.80 24 .51
10MHz 2501.0 26.47 24.62 24.36
2685.0 25.57 24.60 22.65
50% RB mid 2593.0 24.61 24.61 23.63
2501.0 25.46 24 .44 23.50
2685.0 25.62 24.64 22.60
100% RB 2593.0 25.62 2419 23.58
2501.0 25.46 24 .49 23.45
2682.5 26.00 25.52 24.30
1 RB high 2593.0 26.44 25.58 24 .45
2503.5 26.34 25.49 24.26
2682.5 26.60 25.72 24.48
1 RB low 2593.0 26.58 25.75 2453
15MHz 2503.5 26.39 2455 24.29
2682.5 25.55 2455 23.55
50% RB mid 2593.0 24.56 2453 23.53
2503.5 25.36 24.38 23.36
2682.5 25.59 23.60 23.56
100% RB 2593.0 25.56 2412 23.57
2503.5 25.40 24 .40 22.94
2680.0 26.35 25.48 24.24
1 RB high 2593.0 26.29 25.41 2418

20MHz
2506.0 26.20 25.36 2410
1 RB low 2680.0 26.51 25.65 24 .41
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2593.0 26.46 25.60 24 .37

2506.0 26.20 25.31 24.08

2680.0 25.52 24.54 23.53

50% RB mid 2593.0 2548 24 .48 23.44
2506.0 25.29 24.32 23.29

2680.0 2549 24.52 23.49

100% RB 2593.0 2542 24 .47 23.45
2506.0 25.27 24.31 23.29
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LTE band 66
i i Power (dBm)
Bandwidth RB size/offset Frequency (MHz)
QPSK 16QAM 64QAM

1779.3 24.55 23.68 22.58
1 RB high 1745.0 24.63 23.80 22.80
1710.7 24.63 23.84 22.72
1779.3 24.56 23.80 22.68
1 RB low 1745.0 24.66 23.88 22.71
1 AMHz 1710.7 24.66 23.75 22.67
1779.3 24.59 23.64 22.66
50% RB mid 1745.0 24.71 23.71 22.73
1710.7 24.68 23.74 22.74
1779.3 23.57 22.63 21.49
100% RB 1745.0 23.69 22.75 21.55
1710.7 23.66 22.72 21.60
1778.5 24.58 23.66 22.69
1 RB high 1745.0 24.68 23.82 22.75
1711.5 24.60 23.74 22.71
1778.5 24.56 23.76 22.68
1 RB low 1745.0 24.67 23.84 22.78
3MHz 1711.5 24.64 23.88 22.76
1778.5 23.57 22.60 21.58
50% RB mid 1745.0 23.63 22.68 21.61
1711.5 23.63 22.65 21.65
1778.5 23.54 22.59 21.50
100% RB 1745.0 23.58 22.62 21.61
1711.5 23.62 22.58 21.56
1777.5 24.63 23.72 22.69
1 RB high 1745.0 24.70 23.91 22.75
1712.5 24.64 23.83 22.75
1777.5 24.63 23.68 22.71
1 RB low 1745.0 24.72 23.85 22.88
5MHz 1712.5 24.70 23.80 22.77
1777.5 23.57 22.56 21.57
50% RB mid 1745.0 23.66 22.61 21.62
1712.5 23.66 22.58 21.59
1777.5 23.59 22.59 21.56
100% RB 1745.0 23.61 22.62 21.57
1712.5 23.61 22.64 21.58
1775.0 24.62 23.67 22.59
1 RB high 1745.0 24.68 23.74 22.80

10MHz
1715.0 24.68 23.84 22.66
1 RB low 1775.0 24.63 23.81 22.69
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1745.0 24.74 23.91 22.75
1715.0 24.69 23.88 22.78
1775.0 23.56 22.58 21.54
50% RB mid 1745.0 23.65 22.65 21.67
1715.0 23.61 22.59 21.56
1775.0 23.61 22.56 21.57
100% RB 1745.0 23.69 22.70 21.65
1715.0 23.61 22.61 21.56
1772.5 24.53 23.62 22.53
1 RB high 1745.0 24.57 23.78 22.58
1717.5 24.59 23.79 22.61
1772.5 24.53 23.66 22.62
1 RB low 1745.0 24.70 23.88 22.80
1717.5 24.64 23.81 22.68

15MHz
1772.5 23.52 22.54 21.56
50% RB mid 1745.0 23.67 22.66 21.60
1717.5 23.61 22.59 21.58
1772.5 23.61 22.52 21.51
100% RB 1745.0 23.65 22.56 21.54
1717.5 23.55 22.55 21.48
1770.0 24.59 23.65 22.59
1 RB high 1745.0 24.59 23.82 22.65
1720.0 24.60 23.77 22.68
1770.0 24.57 23.69 22.56
1 RB low 1745.0 24.70 23.85 22.72
20MHz 1720.0 24.63 23.78 22.67
1770.0 23.70 22.62 21.58
50% RB mid 1745.0 23.72 22.69 21.62
1720.0 23.70 22.63 21.57
1770.0 23.60 22.64 21.58
100% RB 1745.0 23.71 22.69 21.63
1720.0 23.60 22.55 21.47
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LTE band 71
i i Power (dBm)
Bandwidth RB size/offset Frequency (MHz)
QPSK 16QAM 64QAM

695.5 24 .47 23.65 22.52
1 RB high 680.5 24.43 23.67 22.50
665.5 24.43 23.54 22.50
695.5 24 .44 23.58 22.54
1 RB low 680.5 24.50 23.58 22.57
5MHzZ 665.5 24 .51 23.53 22.54
695.5 23.39 22.40 21.41
50% RB mid 680.5 23.37 22.40 21.39
665.5 23.37 22.32 21.30
695.5 23.44 22.45 21.40
100% RB 680.5 23.45 22.38 21.40
665.5 23.38 22.36 21.30
693.0 24 .44 23.62 22.49
1 RB high 680.5 24 .40 23.54 22.45
668.0 24.43 23.71 22.50
693.0 24 .47 23.61 22.52
1 RB low 680.5 24 .45 23.55 22.49
10MHz 668.0 24 47 23.59 22.46
693.0 23.44 22.44 21.40
50% RB mid 680.5 23.42 22.39 21.39
668.0 2342 22.35 21.36
693.0 23.53 22.22 21.46
100% RB 680.5 23.45 22.40 21.39
668.0 23.43 22.44 21.42
690.5 24.40 23.64 22.44
1 RB high 680.5 24.34 23.49 22.42
670.5 24.31 23.61 22.43
690.5 24 .40 23.67 22.56
1 RB low 680.5 24 .42 23.55 22.57
15MHz 670.5 2450 23.58 22.51
690.5 23.38 22.38 21.31
50% RB mid 680.5 23.42 22.35 21.34
670.5 23.36 22.37 21.34
690.5 23.43 22.44 21.34
100% RB 680.5 23.40 22.39 21.29
670.5 23.43 22.39 21.34
688.0 24.23 23.36 22.30
1 RB high 680.5 24.25 23.30 22.34

20MHz
673.0 2419 23.43 22.22
1 RB low 688.0 24.32 23.56 22.36
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680.5 24.31 23.56 22.34

673.0 24.33 23.45 22.37

688.0 23.29 22.32 21.30

50% RB mid 680.5 23.27 22.24 21.22
673.0 23.34 22.28 21.26

688.0 23.31 22.29 21.20

100% RB 680.5 23.24 22.20 21.19
673.0 23.26 22.25 21.24
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LTE CA band 7C

No0.123Z260833-WMDO03

PCC RB SCCRB Conducte
. Frequency | Frequency . d
Bandwidth Modulat Off Off
anawl (MHz) (MHz) odutation Size S Size S Power(dB
et et

m)

QPSK 50 0 100 0 21.12

QPSK 1 49 1 0 22.92

10MHz/20M 16QAM 50 0 100 0 20.14
2525.6 2540

Hz 16QAM 1 49 1 0 22.01

64QAM 50 0 100 0 20.16

64QAM 1 49 1 0 19.70

QPSK 75 0 50 0 21.16

QPSK 1 74 1 0 23.01

15MHz/10M 16QAM 75 0 50 0 20.15
2530.1 2542 1

Hz 16QAM 1 74 1 0 22.09

64QAM 75 0 50 0 20.20

64QAM 1 74 1 0 20.06

QPSK 75 0 75 0 21.19

QPSK 1 74 1 0 23.12

15MHz/15M 16QAM 75 0 75 0 20.18
2527.5 2542.5

Hz 16QAM 1 74 1 0 21.96

64QAM 75 0 75 0 20.21

64QAM 1 74 1 0 20.14

QPSK 75 0 100 0 21.16

QPSK 1 74 1 0 23.17

15MHz/20M 16QAM 75 0 100 0 20.18
2525.3 2542 .4

Hz 16QAM 1 74 1 0 22.18

64QAM 75 0 100 0 20.20

64QAM 1 74 1 0 19.84

QPSK 100 0 50 0 21.10

QPSK 1 99 1 0 22.97

20MHz/10M 16QAM 100 0 50 0 20.14
2530.1 2544.5

Hz 16QAM 1 99 1 0 21.80

64QAM 100 0 50 0 20.20

64QAM 1 99 1 0 19.74

QPSK 100 0 75 0 21.13

QPSK 1 99 1 0 23.13

20MHz/15M 16QAM 100 0 75 0 20.11
2527.6 25447

Hz 16QAM 1 99 1 0 22.14

64QAM 100 0 75 0 20.16

64QAM 1 99 1 0 20.14

20MHz/20M QPSK 100 0 100 0 21.10
2525.1 2544.9

Hz QPSK 1 99 1 0 23.07
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16QAM 100 0 100 0 20.12
16QAM 1 99 1 0 22.03
64QAM 100 0 100 0 20.12
64QAM 1 99 1 0 20.15
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LTE CA band 41C
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PCC RB SCCRB Conducte
i Frequency | Frequency i d
Bandwidth Modulat Off Off
anawl (MHz) (MHz) odutation Size S Size S Power(dB
et et
m)

QPSK 25 0 100 0 21.44

QPSK 1 24 1 0 23.00

5MHz/20MH 16QAM 25 0 100 0 20.40
2583.8 2595.5

z 16QAM 1 24 1 0 22.00

64QAM 25 0 100 0 20.40

64QAM 1 24 1 0 20.03

QPSK 50 0 75 0 21.44

QPSK 1 49 1 0 23.17

10MHz/15M 16QAM 50 0 75 0 20.44
2585.9 2597.9

Hz 16QAM 1 49 1 0 22.22

64QAM 50 0 75 0 20.44

64QAM 1 49 1 0 20.02

QPSK 50 0 100 0 21.37

QPSK 1 49 1 0 23.05

10MHz/20M 16QAM 50 0 100 0 20.32
2583.6 2598

Hz 16QAM 1 49 1 0 22.08

64QAM 50 0 100 0 20.33

64QAM 1 49 1 0 19.87

QPSK 75 0 50 0 21.38

QPSK 1 74 1 0 23.13

15MHz/10M 16QAM 75 0 50 0 20.36
2588.1 2600.1

Hz 16QAM 1 74 1 0 22.25

64QAM 75 0 50 0 20.37

64QAM 1 74 1 0 19.96

QPSK 75 0 75 0 21.34

QPSK 1 74 1 0 23.22

15MHz/15M 16QAM 75 0 75 0 20.35
2585.5 2600.5

Hz 16QAM 1 74 1 0 22.34

64QAM 75 0 75 0 20.32

64QAM 1 74 1 0 20.07

QPSK 75 0 100 0 21.28

QPSK 1 74 1 0 23.09

15MHz/20M 16QAM 75 0 100 0 20.26
2583.3 2600.4

Hz 16QAM 1 74 1 0 22.20

64QAM 75 0 100 0 20.29

64QAM 1 74 1 0 19.94

20MHz/5MH 2590.5 2602.2 QPSK 100 0 25 0 21.27
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z QPSK 1 99 1 0 22.93
16QAM 100 0 25 0 20.32

16QAM 1 99 1 0 22.07

64QAM 100 0 25 0 20.26

64QAM 1 99 1 0 20.15

QPSK 100 0 50 0 21.28

QPSK 1 99 1 0 22.93

20MHz/10M 16QAM 100 0 50 0 20.27
Hz 2588.1 2002.5 16QAM 1 99 1 0 22.11
64QAM 100 0 50 0 20.30

64QAM 1 99 1 0 20.20

QPSK 100 0 75 0 21.25

QPSK 1 99 1 0 23.12

20MHz/15M 16QAM 100 0 75 0 20.28
Hz 2585.6 2002.7 16QAM 1 99 1 0 22.25
64QAM 100 0 75 0 20.29

64QAM 1 99 1 0 20.35

QPSK 100 0 100 0 21.24

QPSK 1 99 1 0 23.00

20MHz/20M 16QAM 100 0 100 0 20.19
Hz 2583.1 2002.9 16QAM 1 99 1 0 22.19
64QAM 100 0 100 0 20.22

64QAM 1 99 1 0 20.28
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A.1.3 Radiated

A.1.3.1 Description

This is the test for the maximum radiated power from the EUT.

FDD Band 7/TDD Band 38/41: Part 27.50(h)(2) specifies "Mobile stations are limited to 2.0 watts
EIRP".

FDD Band 12/71: Part 27.50(c)(10) specifies "Portable stations(hand-held devices) in the 600
MHz uplink band and the 698—746 MHz band, and fixed and mobile stations in the 600 MHz uplink
band are limited to 3 watts ERP".

FDD Band 13: Part 27.50(b) specifies "Portable stations(hand-held devices) transmitting in the
746-757 MHz, 776—-788 MHz, and 805-806 MHz bands are limited to 3 watts ERP".

FDD Band 2/25: Part 24.232(c) specifies "Mobile and portable stations are limited to 2 watts
EIRP".

LTE Band 26(814MHz~824MHz): Part 90.635(b) specifies "The maximum output power of the
transmitter for mobile stations is 100 watts".

FDD Band 5/26(824MHz~849MHz): Part 22.913(a) specifies "The ERP of mobile transmitters and
auxiliary test transmitters must not exceed 7 watts".

FDD Band 4/66: Part 27.50(d)(4) specifies "Fixed, mobile, and portable(handheld) stations
operating in the 1710-1755 MHz band and mobile and portable stations operating in the
1695-1710 MHz and 1755-1780 MHz bands are limited to 1 watt EIRP".

A.1.3.2 Method of Measurement
According to KDB 412172 D01 and ANSI C63.26 the relevant equation for determining the
maximum ERP or EIRP from the measured RF output power is given in Equation as follows:
ERP or EIRP = Pr + Gp — L
where;
® ERP or EIRP = effective radiated power or equivalent isotropically radiated
power(expressed in the same units as Pr.
® P; = transmitter output power, in this report the unit express as dBm;
® Gr = gain of the transmitting antenna, in dBd(ERP) or dBi(EIRP);
® L. = signal attenuation in the connecting cable between the transmitter and antenna, in
dB.
Alternatively, the EIRP can be determined from Equation above and then converted to ERP based
on the maximum antenna gain relationship by applying the following equation:
ERP = EIRP - 2.15dB
Note: The antenna gain information was provided by the client. The laboratory is not responsible
for identifying its authenticity during the test.

©Copyright. All rights reserved by CTTL. Page 34 of 270



A.1.3.3 Limits and Measurement Results
LTE Band 7-EIRP

Limits: <33dBm(2W)

No0.123Z260833-WMDO03

Bandwidt RB Frequenc Power (dBm) EIRP (dBm)(Gt-Lc = -0.6)
h size/offset | y (MHz) QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
2567.5 23.87 22.96 21.94 23.27 22.36 21.34

1 RB high 2535 23.82 22.94 21.95 23.22 22.34 21.35

2502.5 23.94 22.91 21.93 23.34 22.31 21.33

2567.5 23.92 22.94 21.90 23.32 22.34 21.30

1 RB low 2535 23.90 22.93 21.89 23.30 22.33 21.29

5MHzZ 2502.5 23.91 22.95 22.00 23.31 22.35 2140
50% RB 2567.5 22.83 21.87 20.76 22.23 21.27 20.16

mid 2535 22.82 21.77 20.70 22.22 21.17 20.10

2502.5 22.90 21.84 20.86 22.30 21.24 20.26

2567.5 22.80 21.82 20.83 22.20 21.22 20.23

100% RB 2535 22.78 21.69 20.67 22.18 21.09 20.07

2502.5 22.98 21.88 20.86 22.38 21.28 20.26

2565 23.81 22.96 21.98 23.21 22.36 21.38

1 RB high 2535 23.78 22.90 21.88 23.18 22.30 21.28

2505 23.96 22.91 21.86 23.36 22.31 21.26

2565 23.84 23.00 21.85 23.24 22.40 21.25

1 RB low 2535 23.76 22.93 21.79 23.16 22.33 21.19

10MHz 2505 23.93 23.00 21.76 23.33 2240 21.16
50% RB 2565 22.84 21.85 20.77 22.24 21.25 20.17

mid 2535 22.73 21.75 20.66 22.13 21.15 20.06

2505 22.88 21.85 20.84 22.28 21.25 20.24

2565 22.83 21.84 20.83 22.23 21.24 20.23

100% RB 2535 22.83 21.77 20.72 22.23 21.17 20.12

2505 22.94 21.86 20.85 22.34 21.26 20.25

2562.5 23.81 22.93 21.90 23.21 22.33 21.30

1 RB high 2535 23.79 22.97 21.83 23.19 22.37 21.23

2507.5 23.85 23.00 21.93 23.25 22.40 21.33

2562.5 23.84 22.97 21.93 23.24 22.37 21.33

1 RB low 2535 23.83 23.00 21.95 23.23 2240 21.35

15MHz 2507.5 23.95 22.96 21.93 23.35 22.36 21.33
50% RB 2562.5 22.79 21.81 20.81 22.19 21.21 20.21

mid 2535 22.80 21.80 20.71 22.20 21.20 20.11

2507.5 22.93 21.84 20.86 22.33 21.24 20.26

2562.5 22.87 21.78 20.74 22.27 21.18 20.14

100% RB 2535 22.78 21.75 20.72 22.18 21.15 20.12

2507.5 22.93 21.88 20.80 22.33 21.28 20.20

20MHz | 1 RB high 2560 23.79 22.97 21.94 23.19 22.37 21.34
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2535 23.76 22.90 21.93 23.16 22.30 21.33

2510 23.70 22.94 21.80 23.10 22.34 21.20

2560 23.84 22.97 21.92 23.24 22.37 21.32

1 RB low 2535 23.74 22.98 21.79 23.14 22.38 21.19

2510 23.77 22.90 21.84 2317 22.30 21.24

2560 22.94 21.88 20.85 22.34 21.28 20.25

50% RB
2535 22.83 21.84 20.73 22.23 21.24 20.13

mid
2510 22.82 21.73 20.71 22.22 21.13 20.11

2560 22.82 21.79 20.81 22.22 21.19 20.21

100% RB 2535 22.77 21.76 20.72 22.17 21.16 20.12

2510 22.77 21.74 20.71 22.17 21.14 20.11
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LTE Band 12-ERP
Limits: <34.77dBm(3W)

Bandwidt Siz;fﬁse Frequenc Power (dBm) ERP (dBm)(Gt-Lc = -7.5)
h ¢ y (MHz) QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
715.3 23.76 22.94 21.96 14.11 13.29 12.31

1 RB high 707.5 23.81 22.90 22.00 14.16 13.25 12.35

699.7 23.79 22.93 21.89 14.14 13.28 12.24

715.3 23.81 22.92 21.96 14.16 13.27 12.31

1 RB low 707.5 23.84 22.99 21.88 14.19 13.34 12.23

1 AMHz 699.7 23.77 23.04 21.92 14.12 13.39 12.27
50% RB 715.3 23.83 22.82 21.91 14.18 13.17 12.26

mid 707.5 23.79 22.84 21.92 14.14 13.19 12.27

699.7 23.71 22.76 21.84 14.06 13.11 12.19

715.3 22.87 21.91 20.76 13.22 12.26 11.11

100% RB 707.5 22.87 21.79 20.75 13.22 12.14 11.10

699.7 22.81 21.78 20.68 13.16 12.13 11.03

714.5 23.81 23.02 21.87 14.16 13.37 12.22

1 RB high 707.5 23.83 23.03 21.87 14.18 13.38 12.22

700.5 23.83 22.95 21.89 14.18 13.30 12.24

714.5 23.87 22.99 21.88 14.22 13.34 12.23

1 RB low 707.5 23.81 23.06 21.98 14.16 13.41 12.33

3MHz 700.5 23.80 22.93 21.86 14.15 13.28 12.21
50% RB 714.5 22.78 21.85 20.73 13.13 12.20 11.08

mid 707.5 22.81 21.92 20.77 13.16 12.27 11.12

700.5 22.81 21.83 20.73 13.16 12.18 11.08

714.5 22.81 21.84 20.75 13.16 12.19 11.10

100% RB 707.5 22.80 21.79 20.72 13.15 12.14 11.07

700.5 22.78 21.78 20.74 13.13 12.13 11.09

713.5 23.89 22.99 21.86 14.24 13.34 12.21

1 RB high 707.5 23.85 22.95 21.86 14.20 13.30 12.21

701.5 23.82 22.94 21.81 14.17 13.29 12.16

713.5 23.91 22.95 21.93 14.26 13.30 12.28

1 RB low 707.5 23.89 23.01 21.91 14.24 13.36 12.26

5MHzZ 701.5 23.83 22.96 21.86 14.18 13.31 12.21
713.5 22.82 21.79 20.82 13.17 12.14 11.17

50% RB

mid 707.5 22.81 21.76 20.78 13.16 12.11 11.13

701.5 22.77 21.72 20.70 13.12 12.07 11.05

713.5 22.77 21.83 20.76 13.12 12.18 11.11

100% RB 707.5 22.81 21.84 20.75 13.16 12.19 11.10

701.5 22.80 21.76 20.69 13.15 12.11 11.04

10MHz | 1 RB high 711 23.84 23.01 21.88 14.19 13.36 12.23
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707.5 23.84 23.06 21.92 14.19 13.41 12.27
704 23.88 23.08 21.86 14.23 13.43 12.21
711 23.91 23.14 21.94 14.26 13.49 12.29
1 RB low 707.5 23.86 22.97 21.85 14.21 13.32 12.20
704 23.91 23.11 21.98 14.26 13.46 12.33
71 22.83 21.83 20.74 13.18 12.18 11.09

50% RB
mid 707.5 22.81 21.82 20.80 13.16 12.17 11.15
704 22.84 21.87 20.76 13.19 12.22 11.11
711 22.79 21.81 20.75 13.14 12.16 11.10
100% RB 707.5 22.87 21.85 21.78 13.22 12.20 12.13
704 22.83 21.81 20.77 13.18 12.16 1112
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Bandwidt Siz;fﬁse Frequenc Power (dBm) ERP (dBm)(Gt-Lc = -5.9)
h ¢ y (MHz) QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
784.5 23.97 23.22 22.06 15.92 15.17 14.01

1 RB high 782 23.97 23.20 2213 15.92 15.15 14.08

779.5 23.95 23.10 22.10 15.90 15.05 14.05

784.5 24.04 23.20 2214 15.99 15.15 14.09

1 RB low 782 23.99 23.12 22.05 15.94 15.07 14.00

5MHzZ 779.5 24.05 23.20 22.12 16.00 15.15 14.07
50% RB 784.5 22.95 21.90 20.89 14.90 13.85 12.84

mid 782 22.98 21.93 20.94 14.93 13.88 12.89

779.5 22.91 21.85 20.86 14.86 13.80 12.81

784.5 22.95 21.90 20.89 14.90 13.85 12.84

100% RB 782 22.96 21.98 20.91 14.91 13.93 12.86

779.5 22.89 21.90 20.84 14.84 13.85 12.79

1 RB high 782 23.91 23.13 22.07 15.86 15.08 14.02

1 RB low 782 24.05 23.13 2213 16.00 15.08 14.08

10MHz 50% RB

mid 782 22.95 21.96 20.93 14.90 13.91 12.88

100% RB 782 22.90 21.90 20.84 14.85 13.85 12.79
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LTE Band 25-EIRP
Limits: <33dBm(2W)

Bandwidt Siz;fﬁse Frequenc Power (dBm) EIRP (dBm)(Gt-Lc = 0.2)
h ¢ y (MHz) QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
1914.3 24.18 23.27 22.29 24.38 23.47 22.49
1 RB high 1882.5 24.20 23.35 22.30 24.40 23.55 22.50
1850.7 2417 23.37 22.25 24.37 23.57 22.45
1914.3 2417 23.25 22.32 24.37 23.45 22.52
1 RB low 1882.5 24.20 23.42 22.22 24.40 23.62 22.42
1 AMHz 1850.7 24.19 23.31 22.22 24.39 23.51 22.42
50% RB 1914.3 24.23 23.25 22.27 24.43 23.45 22.47
mid 1882.5 24.23 23.21 22.23 24.43 23.41 22.43
1850.7 24.21 23.15 22.20 24 .41 23.35 22.40
1914.3 23.22 22.20 21.13 23.42 22.40 21.33
100% RB 1882.5 23.20 22.19 21.09 23.40 22.39 21.29
1850.7 23.19 22.21 21.12 23.39 22.41 21.32
1913.5 24.24 23.26 22.30 24.44 23.46 22.50
1 RB high 1882.5 24.20 23.27 22.23 24.40 23.47 22.43
1851.5 24.21 23.31 22.33 24.41 23.51 22.53
1913.5 24.20 23.32 22.27 24.40 23.52 22.47
1 RB low 1882.5 24.22 23.41 22.35 24.42 23.61 22.55
3MHz 1851.5 24.19 23.41 22.25 24.39 23.61 22.45
50% RB 1913.5 23.20 22.22 21.14 23.40 22.42 21.34
mid 1882.5 23.18 22.20 21.10 23.38 22.40 21.30
1851.5 23.15 22.25 21.10 23.35 22.45 21.30
1913.5 23.19 22.21 21.17 23.39 22.41 21.37
100% RB 1882.5 23.13 2217 21.11 23.33 22.37 21.31
1851.5 23.13 22.20 21.14 23.33 22.40 21.34
1912.5 24.22 23.43 22.31 24.42 23.63 22.51
1 RB high 1882.5 24.25 23.52 22.26 24.45 23.72 22.46
1852.5 24.22 23.34 22.32 24.42 23.54 22.52
1912.5 24.22 23.44 22.30 24.42 23.64 22.50
1 RB low 1882.5 24.28 23.51 22.35 24.48 23.71 22.55
5MHzZ 1852.5 24.21 23.36 22.27 24 .41 23.56 22.47
50% RB 1912.5 23.24 2217 21.19 23.44 22.37 21.39
mid 1882.5 23.19 2217 21.18 23.39 22.37 21.38
1852.5 23.18 22.18 21.15 23.38 22.38 21.35
1912.5 23.21 22.22 21.19 23.41 22.42 21.39
100% RB 1882.5 23.21 22.21 21.22 23.41 22.41 21.42
1852.5 23.17 22.18 21.11 23.37 22.38 21.31
10MHz | 1 RB high 1910 24.22 23.38 22.29 24.42 23.58 22.49
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1882.5 24.20 23.38 22.27 24.40 23.58 22.47

1855 24.22 23.40 22.30 24.42 23.60 22.50

1910 24.20 23.37 22.30 24.40 23.57 22.50

1 RB low 1882.5 24.27 23.34 22.28 24.47 23.54 22.48

1855 24.24 23.34 22.32 24.44 23.54 22.52

1910 23.19 22.20 21.17 23.39 22.40 21.37

50% RB
1882.5 23.18 22.20 21.20 23.38 2240 21.40

mid
1855 23.17 22.16 21.14 23.37 22.36 21.34

1910 23.17 22.19 21.13 23.37 22.39 21.33

100% RB 1882.5 23.26 22.21 21.19 23.46 22.41 21.39

1855 23.18 22.11 21.11 23.38 22.31 21.31

1907.5 24.18 23.28 22.24 24.38 23.48 22.44

1 RB high 1882.5 24.11 23.31 22.16 24.31 23.51 22.36

1857.5 24.10 23.39 22.24 24.30 23.59 22.44

1907.5 24.11 23.35 22.19 24.31 23.55 22.39

1 RB low 1882.5 24.20 23.35 22.31 24.40 23.55 22.51

1857.5 2416 23.36 22.25 24.36 23.56 22.45

15MHz
50% RB 1907.5 2317 2214 21.15 23.37 22.34 21.35
mid 1882.5 23.18 22.16 21.14 23.38 22.36 21.34
1857.5 23.17 22.14 21.16 23.37 22.34 21.36
1907.5 23.11 22.11 21.06 23.31 22.31 21.26
100% RB 1882.5 23.13 22.16 21.09 23.33 22.36 21.29
1857.5 23.12 22.15 21.07 23.32 22.35 21.27
1905 24.19 2340 22.30 24.39 23.60 22.50
1 RB high 1882.5 24.17 23.29 22.22 24.37 23.49 22.42
1860 24.22 23.45 22.31 24.42 23.65 22.51
1905 2418 23.35 22.21 24.38 23.55 22.41
1 RB low 1882.5 24.20 23.36 22.19 24.40 23.56 22.39
20MHz 1860 24.18 23.41 22.24 24.38 23.61 22.44

1905 23.24 22.18 21.19 23.44 22.38 21.39

50% RB
_ 1882.5 23.26 22.29 21.26 23.46 2249 21.46

mid
1860 23.26 22.26 21.20 23.46 22.46 21.40

1905 23.11 22.07 21.05 23.31 22.27 21.25

100% RB 1882.5 23.22 22.15 21.14 23.42 22.35 21.34

1860 23.24 22.18 21.14 23.44 22.38 21.34
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LTE Band 26(814MHz~824MHz)-ERP
Limits: <50dBm(100W)

Bandwidt Siz;fﬁse Frequenc Power (dBm) ERP (dBm)(Gt-Lc = -1.3)
h ¢ y (MHz) QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
823.3 23.57 22.66 21.53 20.12 19.21 18.08

1 RB high 819 23.48 22.61 21.83 20.03 19.16 18.38

814.7 23.57 22.67 21.53 20.12 19.22 18.08

823.3 23.55 22.65 21.52 20.10 19.20 18.07

1 RB low 819 23.47 22.59 21.83 20.02 19.14 18.38

1 AMHz 814.7 23.50 22.60 21.46 20.05 19.15 18.01
50% RB 823.3 23.64 22.77 21.59 20.19 19.32 18.14

mid 819 23.56 22.73 21.52 20.11 19.28 18.07

814.7 23.65 22.65 21.86 20.20 19.20 18.41

823.3 22.62 21.80 20.70 19.17 18.35 17.25

100% RB 819 22.55 21.72 20.63 19.10 18.27 17.18

814.7 22.62 21.73 20.53 19.17 18.28 17.08

822.5 23.61 23.04 21.84 20.16 19.59 18.39

1 RB high 819 23.55 23.00 21.80 20.10 19.55 18.35

815.5 23.62 22.66 21.53 20.17 19.21 18.08

822.5 23.60 23.04 21.88 20.15 19.59 18.43

1 RB low 819 23.59 23.04 21.78 20.14 19.59 18.33

3MHz 815.5 23.54 22.63 21.47 20.09 19.18 18.02
50% RB 822.5 22.53 21.69 20.63 19.08 18.24 17.18

mid 819 22.50 21.60 20.55 19.05 18.15 17.10

815.5 22.60 21.70 20.66 19.15 18.25 17.21

822.5 22.59 21.62 20.53 19.14 18.17 17.08

100% RB 819 22.49 21.54 20.46 19.04 18.09 17.01

815.5 22.58 21.62 20.61 19.13 18.17 17.16

821.5 23.84 22.55 21.60 20.39 19.10 18.15

1 RB high 819 23.82 22.56 21.60 20.37 19.11 18.15

816.5 23.81 22.54 21.57 20.36 19.09 18.12

821.5 23.74 22.47 21.52 20.29 19.02 18.07

1 RB low 819 23.80 22.52 21.58 20.35 19.07 18.13

5MHzZ 816.5 23.83 22.53 21.59 20.38 19.08 18.14
821.5 22.59 21.66 20.63 19.14 18.21 17.18

50% RB

mid 819 22.56 21.63 20.60 19.11 18.18 17.15

816.5 22.63 21.68 20.63 19.18 18.23 17.18

821.5 22.64 21.66 20.59 19.19 18.21 17.14

100% RB 819 22.60 21.62 20.56 19.15 18.17 17.11

816.5 22.65 21.64 20.57 19.20 18.19 17.12

10MHz | 1 RB high 819 23.69 23.13 21.91 20.24 19.68 18.46
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1 RB low 819 23.70 23.12 21.89 20.25 19.67 18.44
50% RB

mid 819 23.72 23.17 21.94 20.27 19.72 18.49
100% RB 819 23.62 23.07 21.84 20.17 19.62 18.39
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LTE Band 26(824MHz-849MHz) -ERP
Limits: <38.45dBm(7W)

Bandwidt Siz;fﬁse Frequenc Power (dBm) ERP (dBm)(Gt-Lc = -1.3)
h ¢ y (MHz) QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
848.3 23.49 22.64 21.45 20.04 19.19 18.00
1 RB high 836.5 23.50 22.60 21.45 20.05 19.15 18.00
824.7 23.57 22.66 21.52 20.12 19.21 18.07
848.3 23.53 22.63 21.48 20.08 19.18 18.03
1 RB low 836.5 23.50 22.56 21.44 20.05 19.11 17.99
1 AMHz 824.7 23.52 22.62 21.60 20.07 19.17 18.15
50% RB 848.3 23.60 22.66 21.86 20.15 19.21 18.41
mid 836.5 23.57 22.64 21.85 20.12 19.19 18.40
824.7 23.63 22.82 21.85 20.18 19.37 18.40
848.3 22.65 21.77 20.54 19.20 18.32 17.09
100% RB 836.5 22.58 21.71 20.50 19.13 18.26 17.05
824.7 22.65 21.48 20.88 19.20 18.03 17.43
847.5 23.59 22.95 21.81 20.14 19.50 18.36
1 RB high 836.5 23.55 23.02 21.77 20.10 19.57 18.32
825.5 23.67 23.11 21.91 20.22 19.66 18.46
847.5 23.61 23.05 21.82 20.16 19.60 18.37
1 RB low 836.5 23.59 23.05 21.78 20.14 19.60 18.33
3MHz 825.5 23.67 23.11 21.97 20.22 19.66 18.52
50% RB 847.5 22.54 21.70 20.57 19.09 18.25 17.12
mid 836.5 22.50 21.64 20.60 19.05 18.19 17.15
825.5 22.56 21.73 20.64 19.11 18.28 17.19
847.5 22.58 21.62 20.55 19.13 18.17 17.10
100% RB 836.5 22.54 21.59 20.54 19.09 18.14 17.09
825.5 22.64 21.66 20.59 19.19 18.21 17.14
846.5 23.82 22.53 21.55 20.37 19.08 18.10
1 RB high 836.5 23.76 22.52 21.59 20.31 19.07 18.14
826.5 23.92 22.64 21.68 20.47 19.19 18.23
846.5 23.75 22.46 21.53 20.30 19.01 18.08
1 RB low 836.5 23.77 22.48 21.56 20.32 19.03 18.11
5MHzZ 826.5 23.82 22.54 21.67 20.37 19.09 18.22
50% RB 846.5 22.59 21.62 20.62 19.14 18.17 17.17
mid 836.5 22.54 21.61 20.58 19.09 18.16 17.13
826.5 22.62 21.66 20.64 19.17 18.21 17.19
846.5 22.65 21.68 20.58 19.20 18.23 17.13
100% RB 836.5 22.63 21.66 20.58 19.18 18.21 17.13
826.5 22.66 21.70 20.63 19.21 18.25 17.18
10MHz | 1 RB high 844 23.64 23.03 21.88 20.19 19.58 18.43
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836.5 23.63 23.12 21.86 20.18 19.67 18.41

829 23.63 23.06 21.87 20.18 19.61 18.42
844 23.59 23.07 21.79 20.14 19.62 18.34
1 RB low 836.5 23.66 23.07 21.86 20.21 19.62 18.41
829 23.63 23.08 21.91 20.18 19.63 18.46
844 22.56 21.64 20.61 19.11 18.19 17.16

50% RB
mid 836.5 22.65 21.64 20.69 19.20 18.19 17.24
829 22.66 21.69 20.72 19.21 18.24 17.27
844 22.60 21.57 20.61 19.15 18.12 17.16
100% RB 836.5 22.69 21.65 20.66 19.24 18.20 17.21
829 22.66 21.64 20.68 19.21 18.19 17.23

841.5 23.58 22.90 21.96 20.13 19.45 18.51

1 RB high 836.5 23.56 23.06 21.80 20.11 19.61 18.35

831.5 23.54 23.06 21.77 20.09 19.61 18.32

841.5 23.44 22.88 21.89 19.99 19.43 18.44

1 RB low 836.5 23.59 23.01 21.80 20.14 19.56 18.35

831.5 23.59 23.07 21.81 20.14 19.62 18.36

15MHz
841.5 22.58 21.57 20.62 19.13 18.12 1717
50% RB

836.5 22.58 21.56 20.65 19.13 18.11 17.20

mid
831.5 22.59 21.64 20.63 19.14 18.19 17.18

841.5 22.59 21.57 20.56 19.14 18.12 17.11

100% RB 836.5 22.59 21.58 20.58 19.14 18.13 17.13

831.5 22.62 21.61 20.58 19.17 18.16 17.13
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Bandwidt Siz;fﬁse Frequenc Power (dBm) EIRP (dBm)(Gt-Lc = 2.9)
h ¢ y (MHz) QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
2687.5 26.58 25.58 24.42 29.48 28.48 27.32
1 RB high 2593 26.58 24.70 24 .45 29.48 27.60 27.35
2498.5 26.50 25.59 24.37 29.40 28.49 27.27
2687.5 26.63 25.64 24.50 29.53 28.54 27.40
1 RB low 2593 26.63 25.71 24 .51 29.53 28.61 27.41
5MHzZ 2498.5 26.52 25.62 24.36 29.42 28.52 27.26
50% RB 2687.5 25.54 24.53 23.59 28.44 27.43 26.49
mid 2593 25.54 23.57 23.58 28.44 26.47 26.48
2498.5 25.42 24.01 23.47 28.32 26.91 26.37
2687.5 25.55 24.61 23.62 28.45 27.51 26.52
100% RB 2593 24.56 24.56 23.60 27.46 27.46 26.50
2498.5 25.39 24.50 23.50 28.29 27.40 26.40
2685 26.56 25.58 24.38 29.46 28.48 27.28
1 RB high 2593 25.56 25.65 24.41 28.46 28.55 27.31
2501 26.43 25.53 24.39 29.33 28.43 27.29
2685 26.64 25.69 24 .51 29.54 28.59 27.41
1 RB low 2593 26.65 25.80 24.51 29.55 28.70 27.41
10MHz 2501 26.47 24.62 24.36 29.37 27.52 27.26
50% RB 2685 25.57 24.60 22.65 28.47 27.50 25.55
mid 2593 24.61 24.61 23.63 27.51 27.51 26.53
2501 25.46 24.44 23.50 28.36 27.34 26.40
2685 25.62 24.64 22.60 28.52 27.54 25.50
100% RB 2593 25.62 24.19 23.58 28.52 27.09 26.48
2501 25.46 24.49 23.45 28.36 27.39 26.35
2682.5 26.00 25.52 24.30 28.90 28.42 27.20
1 RB high 2593 26.44 25.58 24 .45 29.34 28.48 27.35
2503.5 26.34 25.49 24.26 29.24 28.39 27.16
2682.5 26.60 25.72 24.48 29.50 28.62 27.38
1 RB low 2593 26.58 25.75 24.53 29.48 28.65 27.43
15MHz 2503.5 26.39 24.55 24.29 29.29 27.45 27.19
50% RB 2682.5 25.55 24.55 23.55 28.45 27.45 26.45
mid 2593 24.56 24.53 23.53 27.46 27.43 26.43
2503.5 25.36 24.38 23.36 28.26 27.28 26.26
2682.5 25.59 23.60 23.56 28.49 26.50 26.46
100% RB 2593 25.56 2412 23.57 28.46 27.02 26.47
2503.5 25.40 24.40 22.94 28.30 27.30 25.84
20MHz | 1 RB high 2680 26.35 25.48 24.24 29.25 28.38 27.14
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2593 26.29 25.41 24.18 29.19 28.31 27.08

2506 26.20 25.36 2410 29.10 28.26 27.00

2680 26.51 25.65 24.41 29.41 28.55 27.31

1 RB low 2593 26.46 25.60 24.37 29.36 28.50 27.27

2506 26.20 25.31 24.08 29.10 28.21 26.98

2680 25.52 24.54 23.53 28.42 27.44 26.43
50% RB

2593 25.48 24 .48 23.44 28.38 27.38 26.34

mid
2506 25.29 24.32 23.29 28.19 27.22 26.19

2680 25.49 24.52 23.49 28.39 27.42 26.39

100% RB 2593 25.42 24 47 23.45 28.32 27.37 26.35

2506 25.27 24.31 23.29 28.17 27.21 26.19
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LTE Band 66-EIRP
Limits: <30dBm(1W)

Bandwidt Siz;fﬁse Frequenc Power (dBm) EIRP (dBm)(Gt-Lc =0.2)
h ¢ y (MHz) QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
1779.3 24.55 23.68 22.58 24.75 23.88 22.78
1 RB high 1745 24.63 23.80 22.80 24.83 24.00 23.00
1710.7 24.63 23.84 22.72 24.83 24.04 22.92
1779.3 24.56 23.80 22.68 24.76 24.00 22.88
1 RB low 1745 24.66 23.88 22.71 24.86 24.08 22.91
1 AMHz 1710.7 24.66 23.75 22.67 24.86 23.95 22.87
50% RB 1779.3 24.59 23.64 22.66 24.79 23.84 22.86
mid 1745 24.71 23.71 22.73 24.91 23.91 22.93
1710.7 24.68 23.74 22.74 24.88 23.94 22.94
1779.3 23.57 22.63 21.49 23.77 22.83 21.69
100% RB 1745 23.69 22.75 21.55 23.89 22.95 21.75
1710.7 23.66 22.72 21.60 23.86 22.92 21.80
1778.5 24.58 23.66 22.69 24.78 23.86 22.89
1 RB high 1745 24.68 23.82 22.75 24.88 24.02 22.95
17115 24.60 23.74 22.71 24.80 23.94 22.91
1778.5 24.56 23.76 22.68 24.76 23.96 22.88
1 RB low 1745 24.67 23.84 22.78 24.87 24.04 22.98
3MHz 1711.5 24.64 23.88 22.76 24.84 24.08 22.96
50% RB 1778.5 23.57 22.60 21.58 23.77 22.80 21.78
mid 1745 23.63 22.68 21.61 23.83 22.88 21.81
1711.5 23.63 22.65 21.65 23.83 22.85 21.85
1778.5 23.54 22.59 21.50 23.74 22.79 21.70
100% RB 1745 23.58 22.62 21.61 23.78 22.82 21.81
17115 23.62 22.58 21.56 23.82 22.78 21.76
1777.5 24.63 23.72 22.69 24.83 23.92 22.89
1 RB high 1745 24.70 23.91 22.75 24.90 24 11 22.95
1712.5 24.64 23.83 22.75 24.84 24.03 22.95
1777.5 24.63 23.68 22.71 24.83 23.88 22.91
1 RB low 1745 24.72 23.85 22.88 24.92 24.05 23.08
5MHzZ 1712.5 24.70 23.80 22.77 24.90 24.00 22.97
50% RB 1777.5 23.57 22.56 21.57 23.77 22.76 21.77
mid 1745 23.66 22.61 21.62 23.86 22.81 21.82
1712.5 23.66 22.58 21.59 23.86 22.78 21.79
1777.5 23.59 22.59 21.56 23.79 22.79 21.76
100% RB 1745 23.61 22.62 21.57 23.81 22.82 21.77
1712.5 23.61 22.64 21.58 23.81 22.84 21.78
10MHz | 1 RB high 1775 24.62 23.67 22.59 24.82 23.87 22.79
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1745 24.68 23.74 22.80 24.88 23.94 23.00

1715 24.68 23.84 22.66 24.88 24.04 22.86

1775 24.63 23.81 22.69 24.83 24.01 22.89

1 RB low 1745 24.74 23.91 22.75 24.94 2411 22.95

1715 24.69 23.88 22.78 24.89 24.08 22.98

1775 23.56 22.58 21.54 23.76 22.78 21.74

50% RB
1745 23.65 22.65 21.67 23.85 22.85 21.87

mid
1715 23.61 22.59 21.56 23.81 22.79 21.76

1775 23.61 22.56 21.57 23.81 22.76 21.77

100% RB 1745 23.69 22.70 21.65 23.89 22.90 21.85

1715 23.61 22.61 21.56 23.81 22.81 21.76

1772.5 24.53 23.62 22.53 24.73 23.82 22.73

1 RB high 1745 24.57 23.78 22.58 24.77 23.98 22.78

1717.5 24.59 23.79 22.61 24.79 23.99 22.81

1772.5 24.53 23.66 22.62 24.73 23.86 22.82

1 RB low 1745 24.70 23.88 22.80 24.90 24.08 23.00

1717.5 24.64 23.81 22.68 24 .84 24.01 22.88

15MHz
50% RB 1772.5 23.52 22.54 21.56 23.72 22.74 21.76
mid 1745 23.67 22.66 21.60 23.87 22.86 21.80
1717.5 23.61 22.59 21.58 23.81 22.79 21.78
1772.5 23.61 22.52 21.51 23.81 22.72 21.71
100% RB 1745 23.65 22.56 21.54 23.85 22.76 21.74
1717.5 23.55 22.55 21.48 23.75 22.75 21.68
1770 24.59 23.65 22.59 24.79 23.85 22.79
1 RB high 1745 24.59 23.82 22.65 24.79 24.02 22.85
1720 24.60 23.77 22.68 24.80 23.97 22.88
1770 24.57 23.69 22.56 24.77 23.89 22.76
1 RB low 1745 24.70 23.85 22.72 24.90 24.05 22.92
20MHz 1720 24.63 23.78 22.67 24.83 23.98 22.87

1770 23.70 22.62 21.58 23.90 22.82 21.78

50% RB
_ 1745 23.72 22.69 21.62 23.92 22.89 21.82

mid
1720 23.70 22.63 21.57 23.90 22.83 21.77

1770 23.60 22.64 21.58 23.80 22.84 21.78

100% RB 1745 23.71 22.69 21.63 23.91 22.89 21.83

1720 23.60 22.55 21.47 23.80 22.75 21.67
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Bandwidt Siz;fﬁse Frequenc Power (dBm) ERP (dBm)(Gt-Lc = -5.7)
h ¢ y (MHz) QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
695.5 24 .47 23.65 22.52 16.62 15.80 14.67
1 RB high 680.5 24.43 23.67 22.50 16.58 15.82 14.65
665.5 24.43 23.54 22.50 16.58 15.69 14.65
695.5 24.44 23.58 22.54 16.59 15.73 14.69
1 RB low 680.5 24.50 23.58 22.57 16.65 15.73 14.72
5MHzZ 665.5 24.51 23.53 22.54 16.66 15.68 14.69
50% RB 695.5 23.39 22.40 21.41 15.54 14.55 13.56
mid 680.5 23.37 22.40 21.39 15.52 14.55 13.54
665.5 23.37 22.32 21.30 15.52 14.47 13.45
695.5 23.44 22.45 21.40 15.59 14.60 13.55
100% RB 680.5 23.45 22.38 21.40 15.60 14.53 13.55
665.5 23.38 22.36 21.30 15.53 14.51 13.45
693 24.44 23.62 22.49 16.59 15.77 14.64
1 RB high 680.5 24.40 23.54 22.45 16.55 15.69 14.60
668 24.43 23.71 22.50 16.58 15.86 14.65
693 24 .47 23.61 22.52 16.62 15.76 14.67
1 RB low 680.5 24.45 23.55 22.49 16.60 15.70 14.64
10MHz 668 24 .47 23.59 22.46 16.62 15.74 14.61
50% RB 693 23.44 22.44 21.40 15.59 14.59 13.55
mid 680.5 23.42 22.39 21.39 15.57 14.54 13.54
668 23.42 22.35 21.36 15.57 14.50 13.51
693 23.53 22.22 21.46 15.68 14.37 13.61
100% RB 680.5 23.45 22.40 21.39 15.60 14.55 13.54
668 23.43 22.44 21.42 15.58 14.59 13.57
690.5 24.40 23.64 22.44 16.55 15.79 14.59
1 RB high 680.5 24.34 23.49 22.42 16.49 15.64 14.57
670.5 24.31 23.61 22.43 16.46 15.76 14.58
690.5 24.40 23.67 22.56 16.55 15.82 14.71
1 RB low 680.5 24.42 23.55 22.57 16.57 15.70 14.72
15MHz 670.5 24.50 23.58 22.51 16.65 15.73 14.66
50% RB 690.5 23.38 22.38 21.31 15.53 14.53 13.46
mid 680.5 23.42 22.35 21.34 15.57 14.50 13.49
670.5 23.36 22.37 21.34 15.51 14.52 13.49
690.5 23.43 22.44 21.34 15.58 14.59 13.49
100% RB 680.5 23.40 22.39 21.29 15.55 14.54 13.44
670.5 23.43 22.39 21.34 15.58 14.54 13.49
20MHz | 1 RB high 688 24.23 23.36 22.30 16.38 15.51 14.45
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680.5 24.25 23.30 22.34 16.40 15.45 14.49

673 2419 23.43 22.22 16.34 15.58 14.37

688 24.32 23.56 22.36 16.47 15.71 14.51

1 RB low 680.5 24.31 23.56 22.34 16.46 15.71 14.49
673 24.33 2345 22.37 16.48 15.60 14.52

50% RB 688 23.29 22.32 21.30 15.44 14.47 13.45
mid 680.5 23.27 22.24 21.22 15.42 14.39 13.37
673 23.34 22.28 21.26 15.49 14.43 13.41

688 23.31 22.29 21.20 15.46 14.44 13.35

100% RB 680.5 23.24 22.20 21.19 15.39 14.35 13.34
673 23.26 22.25 21.24 15.41 14.40 13.39
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Frequenc | Frequenc ) PCC RB SCCRB Conducted
. Modulatio EIRP(dBm)(Gt-
Bandwidth y y Siz | Offse | Siz | Offse | Power(dB L 06)
n c=-0.
(MHz) (MHz) e t e t m)
QPSK 50 0 100 0 21.12 20.52
QPSK 1 49 1 0 22.92 22.32
10MHz/20M 16QAM 50 0 100 0 20.14 19.54
2525.6 2540
Hz 16QAM 1 49 1 0 22.01 21.41
64QAM 50 0 100 0 20.16 19.56
64QAM 1 49 1 0 19.70 19.10
QPSK 75 0 50 0 21.16 20.56
QPSK 1 74 1 0 23.01 22.41
15MHz/10M 16QAM 75 0 50 0 20.15 19.55
2530.1 2542.1
Hz 16QAM 1 74 1 0 22.09 21.49
64QAM 75 0 50 0 20.20 19.60
64QAM 1 74 1 0 20.06 19.46
QPSK 75 0 75 0 21.19 20.59
QPSK 1 74 1 0 23.12 22.52
15MHz/15M 16QAM 75 0 75 0 20.18 19.58
2527.5 2542.5
Hz 16QAM 1 74 1 0 21.96 21.36
64QAM 75 0 75 0 20.21 19.61
64QAM 1 74 1 0 20.14 19.54
QPSK 75 0 100 0 21.16 20.56
QPSK 1 74 1 0 23.17 22.57
15MHZz/20M 16QAM 75 0 100 0 20.18 19.58
2525.3 2542.4
Hz 16QAM 1 74 1 0 22.18 21.58
64QAM 75 0 100 0 20.20 19.60
64QAM 1 74 1 0 19.84 19.24
QPSK 100 0 50 0 21.10 20.50
QPSK 1 99 1 0 22.97 22.37
20MHz/10M 16QAM | 100 0 50 0 20.14 19.54
2530.1 2544.5
Hz 16QAM 1 99 1 0 21.80 21.20
64QAM | 100 0 50 0 20.20 19.60
64QAM 1 99 1 0 19.74 19.14
QPSK 100 0 75 0 21.13 20.53
QPSK 1 99 1 0 23.13 22.53
20MHz/15M 16QAM | 100 0 75 0 20.11 19.51
2527.6 25447
Hz 16QAM 1 99 1 0 22.14 21.54
64QAM | 100 0 75 0 20.16 19.56
64QAM 1 99 1 0 20.14 19.54
20MHz/20M QPSK 100 0 100 0 21.10 20.50
2525.1 2544.9
Hz QPSK 1 99 1 0 23.07 22.47
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16QAM 100 0 100 0 20.12 19.52
16QAM 1 99 1 0 22.03 21.43
64QAM 100 0 100 0 20.12 19.52
64QAM 1 99 1 0 20.15 19.55
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] Frequency | Frequency ) PCC RB SCC RB Conducted | EIRP(dBm)
Bandwidth Modulation
(MHz) (MHz) Size | Offset | Size | Offset | Power(dBm) | (Gt-Lc=2.9)
QPSK 25 0 100 0 21.44 24.34
QPSK 1 24 1 0 23.00 25.90
16QAM 25 0 100 0 20.40 23.30
5MHz/20MHz 2583.8 2595.5
16QAM 1 24 1 0 22.00 24.90
64QAM 25 0 100 0 20.40 23.30
64QAM 1 24 1 0 20.03 22.93
QPSK 50 0 75 0 21.44 24.34
QPSK 1 49 1 0 23.17 26.07
16QAM 50 0 75 0 20.44 23.34
10MHz/15MHz 2585.9 2597.9
16QAM 1 49 1 0 22.22 2512
64QAM 50 0 75 0 20.44 23.34
64QAM 1 49 1 0 20.02 22.92
QPSK 50 0 100 0 21.37 24.27
QPSK 1 49 1 0 23.05 25.95
16QAM 50 0 100 0 20.32 23.22
10MHz/20MHz 2583.6 2598
16QAM 1 49 1 0 22.08 24.98
64QAM 50 0 100 0 20.33 23.23
64QAM 1 49 1 0 19.87 22.77
QPSK 75 0 50 0 21.38 24.28
QPSK 1 74 1 0 23.13 26.03
16QAM 75 0 50 0 20.36 23.26
15MHz/10MHz 2588.1 2600.1
16QAM 1 74 1 0 22.25 25.15
64QAM 75 0 50 0 20.37 23.27
64QAM 1 74 1 0 19.96 22.86
QPSK 75 0 75 0 21.34 24.24
QPSK 1 74 1 0 23.22 26.12
16QAM 75 0 75 0 20.35 23.25
15MHz/15MHz 2585.5 2600.5
16QAM 1 74 1 0 22.34 25.24
64QAM 75 0 75 0 20.32 23.22
64QAM 1 74 1 0 20.07 22.97
QPSK 75 0 100 0 21.28 24.18
QPSK 1 74 1 0 23.09 25.99
16QAM 75 0 100 0 20.26 23.16
15MHz/20MHz 2583.3 2600.4
16QAM 1 74 1 0 22.20 25.10
64QAM 75 0 100 0 20.29 23.19
64QAM 1 74 1 0 19.94 22.84
QPSK 100 0 25 0 21.27 2417
QPSK 1 99 1 0 22.93 25.83
20MHz/5MHz 2590.5 2602.2
16QAM 100 0 25 0 20.32 23.22
16QAM 1 99 1 0 22.07 24.97
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64QAM 100 0 25 0 20.26 23.16
64QAM 1 99 1 0 20.15 23.05
QPSK 100 0 50 0 21.28 2418
QPSK 1 99 1 0 22.93 25.83
16QAM 100 0 50 0 20.27 2317
20MHz/10MHz 2588.1 2602.5
16QAM 1 99 1 0 2211 25.01
64QAM 100 0 50 0 20.30 23.20
64QAM 1 99 1 0 20.20 23.10
QPSK 100 0 75 0 21.25 2415
QPSK 1 99 1 0 23.12 26.02
16QAM 100 0 75 0 20.28 23.18
20MHz/15MHz 2585.6 2602.7
16QAM 1 99 1 0 22.25 25.15
64QAM 100 0 75 0 20.29 23.19
64QAM 1 99 1 0 20.35 23.25
QPSK 100 0 100 0 21.24 2414
QPSK 1 99 1 0 23.00 25.90
16QAM 100 0 100 0 20.19 23.09
20MHz/20MHz 2583.1 2602.9
16QAM 1 99 1 0 2219 25.09
64QAM 100 0 100 0 20.22 23.12
64QAM 1 99 1 0 20.28 23.18

Note: Expanded measurement uncertainty is U = 0.578 dB, k = 2.
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A.2 Emission Limit

A.2.1 Measurement Method

The measurement procedures in TIA-603E-2016 are used.

The spectrum was scanned from 30 MHz to the 10th harmonic of the highest frequency generated
within the equipment, which is the transmitted carrier. The resolution bandwidth is set 1MHz. The
spectrum was scanned with the mobile station transmitting at carrier frequencies that pertain to
low, mid and high channels of each LTE Band.

The procedure of radiated spurious emissions is as follows:

For measurements performed at frequencies less than or equal to 1 GHz, the EUT was placed on
a 80cm-high non-conductive support; For measurements performed at frequencies above
1GHz,EUT was placed on a 1.5-meter-high non-conductive support. A measurement antenna
was placed on the antenna mast 3 meters from the EUT for emission measurements. In the initial
test, the height of the measurement antenna was varied from 1 m to 4 m for the relative positioning
that produces the maximum radiated signal level. The test setup refers to figure below. Detected
emissions were maximized at each frequency by rotating the EUT through 360° and adjusting the
receiving antenna polarization. The radiated emission measurements of all non-harmonic and
harmonics of the transmit frequency through the 10th harmonic were measured with peak
detector.

Fully-Anechoic Chamber
Measurement
Antenna
‘

|
|
|
|
|
|

: 1m-4m
|
|
7 '
|
EUT |- 3m |
o . |
- I

A
0.8 or
1.5m Turntable ¥

Attenuator

Amplifier  Filter

System Simulator RF Test Receiver

1. The EUT is then put into continuously transmitting mode at its maximum power level during
the test. And the maximum value of the receiver should be recorded as (Pr).
2. The EUT shall be replaced by a substitution antenna. The test setup refers to figure below.
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In the chamber, a substitution antenna for the frequency band of interest is placed at the
reference point of the chamber. An RF Signal source for the frequency band of interest is
connected to the substitution antenna with a cable that has been constructed to not interfere
with the radiation pattern of the antenna. The height of measurement antenna varied between
1 m to 4 m to maximize the received signal amplitude for each emission that was detected and
measured in the initial test. A power (Pwmea) is applied to the input of the substitution antenna
and adjusts the level of the signal generator output until the value of the receiver reach the
previously recorded (Pr). The power of signal source (Pwmea) is recorded. The test was
performed with the measurement antenna in both vertical and horizontal polarization.

3. The Path loss (Pp) between the Signal Source and the Substitution Antenna and the
Substitution Antenna Gain (Ga) were recorded after test.A amplifier was connected in for the
test. The Path loss (Ppi) is the summation of the cable loss and the gain of the amplifier.

4. The measurement results are obtained as described below:

Power (EIRP) = Puea - Ppi + Ga
This value is EIRP since the measurement is calibrated using an antenna of known gain (2.15
dBi) and known input power.ERP can be calculated from EIRP by subtracting the gain of the
dipole, ERP = EIRP -2.15dB..

A.2.2 Measurement Limit

FDD Band 7/TDD Band 38/41: Part 27.53(m) specifies for mobile digital stations, the attenuation
factor shall be not less than 40 + 10 log (P) dB on all frequencies between the channel edge and 5
megahertz from the channel edge, 43 + 10 log (P) dB on all frequencies between 5 megahertz and
X megahertz from the channel edge, and 55 + 10 log (P) dB on all frequencies more than X
megahertz from the channel edge, where X is the greater of 6 megahertz or the actual emission
bandwidth as defined in paragraph (m)(6) of this section. In addition, the attenuation factor shall

©Copyright. All rights reserved by CTTL. Page 57 of 270



No0.123Z260833-WMDO03

not be less that 43 + 10 log (P) dB on all frequencies between 2490.5 MHz and 2496 MHz and 55
+ 10 log (P) dB at or below 2490.5 MHz. Mobile Satellite Service licensees operating on
frequencies below 2495 MHz may also submit a documented interference complaint against BRS
licensees operating on channel BRS Channel 1 on the same terms and conditions as adjacent
channel BRS or EBS licensees.

FDD Band 12/13/17/71: Part 27.53(g) states for operations in the 600 MHz band and the 698-746
MHz band, the power of any emission outside a licensee’s frequency band(s) of operation shall be
attenuated below the transmitter power (P) within the licensed band(s) of operation, measured in
watts, by at least 43 + 10 log (P) dB. Compliance with this provision is based on the use of
measurement instrumentation employing a resolution bandwidth of 100 kilohertz or greater.
However, in the 100 kilohertz bands immediately outside and adjacent to a licensee’s frequency
block, a resolution bandwidth of at least 30 kHz may be employed.

FDD Band 2/25: Part 24.238 specify that the power of any emission outside of the authorized
operating frequency ranges must be attenuated below the transmitting power (P) by a factor of at
least 43 + 10 log(P) dB.

LTE Band 26(814MHz~824MHz): Part 90.691 states that out-of-band emission requirement shall
apply only to the “outer” channels included in an EA license and to spectrum adjacent to interior
channels used by incumbent licensees. The emission limits are as follows: For any frequency
removed from the EA licensee’s frequency block by up to and including 37.5 kHz, the power of any
emission shall be attenuated below the transmitter power (P) in watts by at least 116Log10(f/6.1)
decibels or 50 + 10 Log10(P) decibels or 80 decibels, whichever is the lesser attenuation, where f
is the frequency removed from the center of the outer channel in the block in kilohertz and where f
is greater than 12.5 kHz. For any frequency removed from the EA licensee’s frequency block
greater than 37.5 kHz, the power of any emission shall be attenuated below the transmitter power
(P) in watts by at least 43 + 10Log10(P) decibels or 80 decibels, whichever is the lesser
attenuation, where f is the frequency removed from the center of the outer channel in the block in
kilohertz and where f is greater than 37.5 kHz.

FDD Band 5/26(824MHz~849MHz): Part 22.917 specify that the power of any emission outside of
the authorized operating frequency ranges must be attenuated below the transmitting power (P)
by a factor of at least 43 + 10 log(P) dB.

FDD Band 4/66: Part 27.53(h) specify that the power of any emission outside of the authorized
operating frequency ranges must be attenuated below the transmitting power (P) by a factor of at
least 43 + 10 log(P) dB.

A.2.3 Measurement Results

Radiated emissions measurements were made only at the upper, middle, and lower carrier
frequencies of each LTE Band. It was decided that measurements at these three carrier
frequencies would be sufficient to demonstrate compliance with emissions limits because it was
seen that all the significant spurs occur well outside the band and no radiation was seen from a
carrier in one block of each LTE Band into any of the other blocks. The equipment must still,
however, meet emissions requirements with the carrier at all frequencies over which it is capable
of operating and it is the manufacturer's responsibility to verify this. The range of evaluated
frequency is from 30MHz to 26GHz.
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Note 1: Both of Vertical and Horizontal polarizations are evaluated, but only the worst case is
recorded in this report.

A.2.4 Measurement Results Table

Frequency Channel Frequency Range Result
Low 9kHz-26GHz Pass

LTE Bands Middle 9kHz-26GHz Pass
High 9kHz-26GHz Pass

A.2.5 Sweep Table

Subrange RBW VBW

9~150 kHz 0.2kHz 0.6kHz
150kHz~30MHz 9kHz 27kHz
30MHz~1 GHz 100KHz 300KHz

1~20 GHz 1 MHz 3 MHz

A.2.6 Measurement Result
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LTE Band 7, 5 MHz, QPSK, Channel 20775

Frequency SG CableLoss | AntennaGain Peak Limit | Margin | Polorization
(MHz) (dBm) (dB) (dBi) EIRP | (dBm) (dB)
(dBm)
5011.02 -61.62 6.58 11.32 -56.88 | -25.00 | 31.88 \Y
7490.01 -55.70 8.37 10.28 -53.79 | -25.00 | 28.79 Y
9998.01 -54.72 9.18 11.90 -52.00 | -25.00 | 27.00 V
12503.01 -53.83 10.18 13.30 -50.71 | -25.00 | 25.71 V
15010.00 | -53.27 11.23 14.51 -49.99 | -25.00 | 24.99 H
17511.00 | -45.86 12.77 13.03 -45.60 | -25.00 | 20.60 H

LTE Band 7, 5 MHz, QPSK, Channel 21100

Frequency SG CableLoss | AntennaGain Peak Limit | Margin | Polorization

(MHz) (dBm) (dB) (dBi) EIRP | (dBm) (dB)
(dBm)
5086.02 -62.44 6.73 11.47 -57.70 | -25.00 | 32.70 H
7623.01 -54.49 8.08 10.45 -52.12 | -25.00 | 27.12 \%
10156.01 | -54.19 9.37 12.00 -51.56 | -25.00 | 26.56 H
12688.01 | -53.68 10.32 13.12 -50.88 | -25.00 | 25.88 H
15229.00 -54.31 11.36 14.93 -50.74 | -25.00 | 25.74 V
17729.00 -47.66 12.34 13.57 -46.43 | -25.00 | 21.43 V

LTE Band 7, 5 MHz, QPSK, Channel 21425

Frequency SG CableLoss | AntennaGain | Peak Limit | Margin | Polorization

(MHz) (dBm) (dB) (dBi) EIRP | (dBm) (dB)

(dBm)

5133.02 -62.18 6.86 11.57 -57.47 | -25.00 | 32.47 H
7697.01 -55.62 8.41 10.69 -53.34 | -25.00 | 28.34 \Y%
10276.01 | -53.96 9.56 12.00 -51.52 | -25.00 | 26.52 H
12826.01 | -53.00 10.70 12.87 -50.83 | -25.00 | 25.83 H
15414.00 | -53.47 11.41 15.13 -49.75 | -25.00 | 24.75 H
17977.00 | -46.13 12.90 13.40 -45.63 | -25.00 | 20.63 H
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Frequenc SG CableLo | AntennaGai | Correcti | Peak Limit Margin | Poloriz
y (MHZz) (dBm) | ss (dB) n (dBi) on ERP (dBm) (dB) ation
(dBm)
1330.01 | -58.70 3.15 7.18 2.15 -56.82 | -13.00 | 43.82 H
2017.00 | -53.04 4.10 7.50 2.15 -51.79 | -13.00 | 38.79 H
2681.00 | -47.65 4.77 9.80 2.15 -44.77 | -13.00 | 31.77 H
3353.02 | -64.55 5.32 10.50 2.15 -61.52 | -13.00 | 48.52 H
4011.02 | -60.89 6.06 10.40 2.15 -58.70 | -13.00 | 45.70 Vv
4687.02 | -61.18 6.49 11.17 215 -58.65 | -13.00 | 45.65 \Y,
LTE Band 12, 1.4MHz, QPSK, Channel 23095
Frequenc SG CableLo | AntennaGai | Correcti | Peak Limit Margin | Poloriz
y (MHz) (dBm) | ss (dB) n (dBi) on ERP (dBm) (dB) ation
(dBm)
1415.01 | -39.97 3.25 7.83 215 -37.54 | -13.00 | 24.54 H
2128.00 | -53.05 4.22 8.29 215 -51.13 | -13.00 | 38.13 H
2826.00 | -48.87 4.95 10.60 215 -45.37 | -13.00 | 32.37 H
3525.02 | -63.33 5.57 10.60 2.15 -60.45 | -13.00 | 47.45 \Y
4252.02 | -60.22 6.24 10.61 2.15 -58.00 | -13.00 | 45.00 \Y
4948.01 | -60.31 6.69 11.21 2.15 -57.94 | -13.00 | 44.94 \Y
LTE Band 12, 1.4MHz, QPSK, Channel 23173
Frequenc SG CableLo | AntennaGai | Correcti | Peak Limit Margin | Poloriz
y (MHz) (dBm) | ss (dB) n (dBi) on ERP (dBm) (dB) ation
(dBm)
1431.01 | -44.25 3.28 7.86 2.15 -41.82 | -13.00 | 28.82 H
2151.00 | -52.52 4.25 8.62 215 -50.30 | -13.00 | 37.30 H
2869.00 | -49.31 4.97 10.74 215 -45.69 | -13.00 | 32.69 H
3586.02 | -63.72 6.19 10.60 215 -61.46 | -13.00 | 48.46 \Y
4286.02 | -59.84 6.21 10.74 215 -57.46 | -13.00 | 44.46 \Y
5001.01 | -59.78 6.60 11.30 215 -57.23 | -13.00 | 44.23 H
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LTE Band 13, 5MHz, QPSK, Channel 23205
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Frequenc SG CableLo | AntennaGai | Correcti | Peak Limit Margin | Poloriz
y (MHZz) (dBm) | ss (dB) n (dBi) on ERP (dBm) (dB) ation
(dBm)
1559.32 | -55.21 3.47 9.09 0.00 -51.74 | -40.00 11.74 \Y
2340.36 | -52.98 4.45 10.08 2.15 -49.50 | -13.00 36.50 H
3115.02 | -63.76 5.37 10.24 2.15 -61.04 | -13.00 | 48.04 Vv
3900.02 | -62.87 6.11 10.40 2.15 -60.73 | -13.00 | 47.73 H
4675.52 | -61.35 6.48 11.15 2.15 -58.83 | -13.00 | 45.83 \Y
5460.01 -59.39 6.91 11.28 215 -57.17 | -13.00 | 4417 H
LTE Band 13, 5MHz, QPSK, Channel 23230
Frequenc SG CableLo | AntennaGai | Correcti | Peak Limit Margin | Poloriz
y (MHz) (dBm) | ss (dB) n (dBi) on ERP (dBm) (dB) ation
(dBm)
1564.36 | -54.94 3.48 9.14 0.00 -51.43 | -40.00 11.43 \Y
2341.84 | -53.10 4.45 10.08 215 -49.62 | -13.00 36.62 H
3125.02 | -64.11 5.40 10.20 215 -61.46 | -13.00 | 48.46 \Y
3913.02 | -62.58 6.12 10.37 2.15 -60.48 | -13.00 | 47.48 H
4696.02 | -61.46 6.50 11.19 2.15 -58.92 | -13.00 | 45.92 \Y
5472.01 -59.63 6.95 11.26 215 -57.47 | -13.00 | 44.47 \Y
LTE Band 13, 5SMHz, QPSK, Channel 23255
Frequenc SG CableLo | AntennaGai | Correcti | Peak Limit Margin | Poloriz
y (MHz) (dBm) | ss (dB) n (dBi) on ERP (dBm) (dB) ation
(dBm)
1569.33 | -55.48 3.48 9.19 0.00 -51.92 | -40.00 11.92 \Y
2363.13 | -52.53 4.47 10.18 215 -48.97 | -13.00 35.97 H
3129.02 | -63.97 5.40 10.18 215 -61.34 | -13.00 | 48.34 H
3936.02 | -62.49 6.12 10.33 215 -60.43 | -13.00 | 47.43 H
4704.02 | -61.09 6.51 11.22 215 -58.53 | -13.00 | 45.53 \Y
5504.01 -58.86 7.08 11.20 215 -56.89 | -13.00 | 43.89 \Y

©Copyright. All rights reserved by CTTL.

Page 62 of 270




No0.123Z260833-WMDO03

LTE Band 25, 1.4MHz, QPSK, Channel 26047

Frequency SG CableLoss | AntennaGain Peak Limit | Margin | Polorization
(MHz) (dBm) (dB) (dBi) EIRP | (dBm) (dB)
(dBm)
3765.02 -63.90 6.25 10.30 -59.85 | -13.00 | 46.85 \Y
5683.02 -60.56 7.28 11.20 -56.64 | -13.00 | 43.64 H
7577.01 -55.43 8.07 10.35 -53.15 | -13.00 | 40.15 \Y
9412.01 -53.93 9.10 11.62 -51.41 | -13.00 | 38.41 \Y
11352.01 -52.77 10.03 12.75 -50.05 | -13.00 | 37.05 \Y
13190.01 | -51.65 10.54 12.61 -49.58 | -13.00 | 36.58 H
LTE Band 25, 1.4MHz, QPSK, Channel 26365
Frequency SG CableLoss | AntennaGain Peak Limit | Margin | Polorization
(MHz) (dBm) (dB) (dBi) EIRP | (dBm) (dB)
(dBm)
3765.02 -61.59 6.25 10.30 -57.54 | -13.00 | 44.54 H
5648.02 -57.83 7.27 11.20 -53.90 | -13.00 | 40.90 H
7481.01 -55.25 8.34 10.26 -53.33 | -13.00 | 40.33 \Y
9410.01 -54.35 9.09 11.62 -51.82 | -13.00 | 38.82 \Y
11334.01 -51.84 10.02 12.77 -49.09 | -13.00 | 36.09 \Y
13180.01 | -52.21 10.58 12.62 -50.17 | -13.00 | 37.17 H
LTE Band 25, 1.4MHz, QPSK, Channel 26683
Frequency SG CableLoss | AntennaGain | Peak Limit | Margin | Polorization
(MHz) (dBm) (dB) (dBi) EIRP | (dBm) (dB)
(dBm)
3829.02 -60.43 6.06 10.36 -56.13 | -13.00 | 43.13 H
5743.02 -54.37 7.27 11.11 -50.53 | -13.00 | 37.53 H
7657.01 -53.50 8.23 10.53 -51.20 | -13.00 | 38.20 \Y
9544.01 -55.02 9.38 11.88 -52.52 | -13.00 | 39.52 \Y
11450.01 -53.25 9.94 12.70 -50.49 | -13.00 | 37.49 \Y
13393.01 | -51.97 10.57 12.41 -50.13 | -13.00 | 37.13 \Y
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LTE Band 26(824MHz~849MHz), 1.4MHz, QPSK, Channel 26797

Frequenc SG Cable | AntennaGai | Correcti | Peak Limit Margi | Poloriz
y (MHz) (dBm) Loss n (dBi) on ERP (dBm) n (dB) ation
(dB) (dBm)
1650.01 -56.82 3.57 9.50 2.15 -53.04 | -13.00 | 40.04 H
2467.00 -18.73 4.59 10.33 2.15 -49.14 | -13.00 36.14 H
3297.02 -64.49 5.29 10.39 2.15 -61.54 | -13.00 | 48.54 \Y
4131.02 -61.03 6.05 10.40 2.15 -58.83 | -13.00 | 45.83 H
4943.01 -60.46 6.70 11.23 2.15 -58.08 | -13.00 | 45.08 H
5756.01 -58.55 7.26 11.09 215 -56.87 | -13.00 | 43.87 H

LTE Band 26(824MHz~849MHz), 1.4MHz, QPSK, Channel 26915

Frequenc SG Cable | AntennaGai | Correcti | Peak Limit Margi | Poloriz
y (MHZz) (dBm) Loss n (dBi) on ERP (dBm) n(dB) | ation
(dB) (dBm)
1673.01 -58.38 3.58 9.55 215 -54.56 -13.00 | 41.56 \Y
2519.00 -50.27 4.64 10.16 2.15 -46.90 -13.00 33.90 H
3335.02 -65.33 5.30 10.47 2.15 -62.31 -13.00 | 49.31 \Y
4187.02 -60.23 6.18 10.47 2.15 -58.09 -13.00 | 45.09 H
5014.01 -60.02 6.58 11.33 2.15 -57.42 -13.00 | 44.42 H
5850.01 -59.46 7.23 10.80 2.15 -58.04 -13.00 | 45.04 H

LTE Band 26(824MHz~849MHz), 1.4MHz, QPSK, Channel 27033

Frequenc SG Cable | AntennaGai | Correcti | Peak Limit Margi | Poloriz
y (MHz) (dBm) Loss n (dBi) on ERP (dBm) n (dB) | ation
(dB) (dBm)
1697.01 -56.89 3.60 9.59 2.15| -53.05 | -13.00 | 40.05 \
2528.00 -49.99 4.65 10.14 2.15 -46.65 | -13.00 | 33.65 H
3404.02 -63.94 5.37 10.49 2.15 -60.97 | -13.00 | 47.97 H
4253.02 -60.92 6.24 10.61 2.15 -58.70 | -13.00 | 45.70 \Y,
5104.01 -60.05 6.78 11.51 2.15 -57.47 | -13.00 | 44.47 H
5933.01 -57.81 7.47 10.50 2.15 -56.93 | -13.00 | 43.93 \Y
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LTE Band 26(814MHz~824MHz), 1.4MHz, QPSK, Channel 26697

Frequenc SG CableLo | AntennaGai | Correcti | Peak Limit Margin | Poloriz
y (MHZz) (dBm) | ss (dB) n (dBi) on ERP (dBm) (dB) ation
(dBm)
1629.01 -56.85 3.55 9.50 215 -53.05 | -13.00 40.05 \Y
2441.00 | -52.64 4.56 10.40 2.15 -48.95 | -13.00 35.95 Vv
7342.01 -53.95 8.11 9.98 2.15 -54.23 | -13.00 41.23 H
8157.01 -53.97 8.43 11.30 2.15 -53.25 | -13.00 40.25 H
8956.00 | -53.48 9.04 11.61 2.15 -53.06 | -13.00 40.06 \Y
9759.00 | -53.18 8.94 12.00 215 -52.27 | -13.00 39.27 H

LTE Band 26(814MHz~824MHz), 1.4MHz, QPSK, Channel 26740

Frequenc SG CableLo | AntennaGai | Correcti | Peak Limit Margin | Poloriz

y (MHz) (dBm) | ss (dB) n (dBi) on ERP (dBm) (dB) ation
(dBm)
1638.01 | -57.45 3.56 9.50 2.15 -53.66 | -13.00 | 40.66 \Y
2464.00 | -52.20 4.59 10.34 2.15 -48.60 | -13.00 | 35.60 \Y
3257.02 | -64.07 5.28 10.31 2.15 -61.19 | -13.00 | 48.19 H
4077.02 | -61.72 6.04 10.40 2.15 -59.51 | -13.00 | 46.51 H
4898.01 | -60.70 6.73 11.40 2.15 -58.18 | -13.00 | 45.18 H
5719.01 | -58.80 7.30 11.16 215 -57.09 | -13.00 | 44.09 H

LTE Band 26(814MHz~824MHz), 1.4MHz, QPSK, Channel 26783

Frequenc SG CableLo | AntennaGai | Correcti | Peak Limit Margin | Poloriz
y (MHz) (dBm) | ss (dB) n (dBi) on ERP (dBm) (dB) ation
(dBm)
1647.01 | -55.72 3.56 9.50 2.15 -51.93 | -13.00 | 38.93 H
2403.00 | -22.86 4.52 10.40 2.15 -50.53 | -13.00 | 37.53 \Y
7596.01 | -53.19 7.99 10.39 2.15 -52.94 | -13.00 | 39.94 \Y
8356.00 | -52.88 8.65 11.40 2.15 -52.28 | -13.00 | 39.28 \Y
8951.00 | -52.09 9.03 11.60 2.15 -51.67 | -13.00 | 38.67 \Y
9717.00 | -52.88 8.85 12.00 2.15 -51.88 | -13.00 | 38.88 \Y
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LTE Band 41, 5MHz, QPSK, Channel 39675

Frequency SG CableLoss | AntennaGain Peak Limit | Margin | Polorization
(MHz) (dBm) (dB) (dBi) EIRP | (dBm) (dB)
(dBm)

4999.02 -53.66 6.60 11.30 -48.96 | -25.00 | 23.96 H

7494.01 -55.57 8.38 10.29 -53.66 | -25.00 | 28.66 H

9994.01 -55.01 9.18 11.91 -52.28 | -25.00 | 27.28 H
12495.01 -53.96 10.19 13.30 -50.85 | -25.00 | 25.85 H
14995.00 | -54.00 11.21 14.48 -50.73 | -25.00 | 25.73 H
17491.00 | -45.92 12.70 13.04 -45.58 | -25.00 | 20.58 \Y

LTE Band 41, 5MHz, QPSK, Channel 40620

Frequency SG CableLoss | AntennaGain Peak Limit | Margin | Polorization
(MHz) (dBm) (dB) (dBi) EIRP | (dBm) (dB)
(dBm)

5186.02 -56.66 6.94 11.67 -51.93 | -25.00 | 26.93 H
7789.01 -55.17 8.30 10.86 -52.61 | -25.00 | 27.61 \Y
10351.01 | -53.61 9.72 12.05 -51.28 | -25.00 | 26.28 H
12975.01 | -52.63 10.48 12.72 -50.39 | -25.00 | 25.39 \Y
15541.00 | -54.63 11.51 15.34 -50.80 | -25.00 | 25.80 H
16860.00 | -51.50 12.04 14.06 -49.48 | -25.00 | 24.48 H

LTE Band 41, 5MHz, QPSK, Channel 41565

Frequency SG CableLoss | AntennaGain | Peak Limit | Margin | Polorization
(MHz) (dBm) (dB) (dBi) EIRP | (dBm) (dB)
(dBm)

5375.02 -57.62 6.88 11.45 -53.05 | -25.00 | 28.05 H
8052.01 -56.28 8.32 11.30 -53.30 | -25.00 | 28.30 H
10764.01 | -53.28 9.46 12.16 -50.58 | -25.00 | 25.58 \%
13438.01 | -50.76 10.60 12.44 -48.92 | -25.00 | 23.92 \%
16119.00 | -53.99 11.83 15.34 -50.48 | -25.00 | 25.48 Vv
17475.00 | -45.98 12.67 13.10 -45.55 | -25.00 | 20.55 H
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LTE Band 66, 1.4MHz QPSK, Channel 131979

Frequency SG CableLoss | AntennaGain Peak Limit | Margin | Polorization
(MHz) (dBm) (dB) (dBi) EIRP | (dBm) (dB)
(dBm)
3422.02 -75.19 5.38 10.46 -70.11 | -13.00 | 57.11 H
5134.02 -63.16 6.86 11.57 -58.45 | -13.00 | 45.45 H
6845.01 -66.52 7.83 10.40 -63.95 | -13.00 | 50.95 \Y
8594.01 -65.79 8.50 11.39 -62.90 | -13.00 | 49.90 H
10220.01 -64.46 9.37 12.00 -61.83 | -13.00 | 48.83 H
11920.01 -63.98 10.43 13.12 -61.29 | -13.00 | 48.29 H

LTE Band 66, 1.4MHz, QPSK, Channel 132322

Frequency SG CableLoss | AntennaGain Peak Limit | Margin | Polorization
(MHz) (dBm) (dB) (dBi) EIRP | (dBm) (dB)
(dBm)
3490.02 -73.91 5.50 10.56 -68.85 | -13.00 | 55.85 H
5237.02 -64.20 7.00 11.70 -59.50 | -13.00 | 46.50 H
6982.01 -67.48 8.16 10.40 -65.24 | -13.00 | 52.24 \Y
8727.01 -64.78 8.44 11.30 -61.92 | -13.00 | 48.92 \Y
10464.01 | -64.14 9.71 12.16 -61.69 | -13.00 | 48.69 H
12168.01 | -64.15 10.15 13.30 -61.00 | -13.00 | 48.00 H

LTE Band 66, 1.4MHz, QPSK, Channel 132665

Frequency SG CableLoss | AntennaGain | Peak Limit | Margin | Polorization
(MHz) (dBm) (dB) (dBi) EIRP | (dBm) (dB)
(dBm)
3512.02 -75.78 5.54 10.60 -70.72 | -13.00 | 57.72 \Y
5338.02 -64.50 6.96 11.52 -59.94 | -13.00 | 46.94 H
7151.01 -66.85 8.18 10.49 -64.54 | -13.00 | 51.54 \Y%
8899.01 -64.60 8.84 11.50 -61.94 | -13.00 | 48.94 \Y%
10727.01 | -63.85 9.37 12.13 -61.09 | -13.00 | 48.09 \
12498.01 | -64.09 10.18 13.30 -60.97 | -13.00 | 47.97 \Y
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Frequenc SG CableLo | AntennaGai | Correcti | Peak Limit Margin | Poloriz
y (MHz) (dBm) | ss (dB) n (dBi) on ERP (dBm) (dB) ation
(dBm)
1331.01 -42.88 3.15 7.19 2.15 -40.99 | -13.00 27.99 H
2005.00 | -52.44 4.07 7.57 2.15 -51.09 | -13.00 38.09 H
2690.00 | -48.44 4.78 9.80 2.15 -45.57 | -13.00 32.57 H
3304.02 | -63.96 5.29 10.41 2.15 -60.99 | -13.00 | 47.99 \Y
3986.02 | -60.48 6.08 10.37 2.15 -58.34 | -13.00 | 45.34 \Y
4663.02 | -61.68 6.47 11.13 215 -59.17 | -13.00 | 46.17 \Y
LTE Band 71, 5MHz, QPSK, Channel 133297
Frequenc SG CableLo | AntennaGai | Correcti | Peak Limit Margin | Poloriz
y (MHz) (dBm) | ss (dB) n (dBi) on ERP (dBm) (dB) ation
(dBm)
1361.01 -42.13 3.19 7.41 215 -40.06 | -13.00 27.06 H
2048.00 | -53.41 414 7.31 215 -52.39 | -13.00 39.39 H
2727.00 | -48.66 4.81 9.96 215 -45.66 | -13.00 32.66 H
3412.02 | -64.14 5.37 10.48 2.15 -61.18 | -13.00 | 48.18 H
4085.02 | -61.42 6.04 10.40 2.15 -59.21 | -13.00 | 46.21 \Y
4762.01 -61.10 6.59 11.40 2.15 -58.44 | -13.00 | 45.44 \Y
LTE Band 71, 5MHz, QPSK, Channel 133447
Frequenc SG CableLo | AntennaGai | Correcti | Peak Limit Margin | Poloriz
y (MHz) (dBm) | ss (dB) n (dBi) on ERP (dBm) (dB) ation
(dBm)
1391.01 -41.37 3.22 7.71 2.15 -39.03 | -13.00 26.03 H
2108.00 | -52.91 4.20 8.01 215 -51.25 | -13.00 38.25 \Y
2803.00 | -49.68 4.92 10.51 215 -46.24 | -13.00 33.24 \Y
3491.02 | -63.55 5.50 10.56 215 -60.64 | -13.00 | 47.64 \Y
4148.02 | -60.58 6.09 10.40 215 -58.42 | -13.00 | 4542 H
4843.01 -59.66 6.72 11.40 215 -57.13 | -13.00 | 44.13 H
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LTE CA band 7C, QPSK, Channel 20805+20850

Frequenc SG CableLos | AntennaGai Peak Limit Margin | Polorizatio
y (MHz) (dBm) s (dB) n (dBi) EIRP (dBm) (dB) n
(dBm)
5016.57 -61.91 6.57 11.33 -57.15 -25.00 32.15 \Y
7523.44 -55.65 8.30 10.30 -53.65 -25.00 28.65 \Y
10040.63 | -54.27 9.30 11.94 -51.63 -25.00 26.63 H
12514.69 | -53.19 10.22 13.30 -50.11 -25.00 25.11 H
15010.78 | -53.12 11.23 14.51 -49.84 -25.00 24.84 H
17529.84 | -46.38 12.84 13.09 -46.13 -25.00 21.13 \Y

LTE CA band 7C, QPSK, Channel 21006+21051

Frequenc SG CableLos | AntennaGai Peak Limit Margin | Polorizatio
y (MHz) (dBm) s (dB) n (dBi) EIRP (dBm) (dB) n
(dBm)
5028.76 -62.46 6.57 11.36 -57.67 -25.00 32.67 \Y
7590.01 -55.83 8.02 10.38 -53.47 -25.00 28.47 \Y
10132.04 | -54.10 9.41 12.00 -51.51 -25.00 26.51 \Y
12640.32 | -52.57 10.40 13.22 -49.75 -25.00 24.75 \Y
15172.03 | -54.43 11.39 14.82 -51.00 -25.00 26.00 H
17669.06 | -47.30 12.47 13.51 -46.26 -25.00 21.26 \Y

LTE CA band 7C, QPSK, Channel 21206+21251

Frequenc SG CableLos | AntennaGai Peak Limit Margin | Polorizatio
y (MHz) (dBm) s (dB) n (dBi) EIRP (dBm) (dB) n
(dBm)
5100.48 -62.05 6.77 11.50 -57.32 -25.00 32.32 \Y
7652.35 -55.63 8.21 10.51 -53.33 -25.00 28.33 \
10205.63 | -54.38 9.32 12.00 -51.70 -25.00 26.70 \
12747.66 | -54.73 10.52 13.00 -52.25 -25.00 27.25 \Y
15625547 | -54.07 11.33 14.96 -50.44 -25.00 25.44 H
17847.66 | -46.80 12.80 13.45 -46.15 -25.00 21.15 H
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LTE CA band 41C, QPSK, Channel 39683+39800

Frequency SG CableLoss | AntennaGain Peak Limit | Margin | Polorization

(MHz) (dBm) (dB) (dBi) EIRP | (dBm) (dB)

(dBm)

5132.02 -61.75 6.85 11.56 -57.04 | -25.00 | 32.04 H
7684.01 -55.23 8.35 10.64 -52.94 | -25.00 | 27.94 Y
10230.01 -53.10 9.40 12.00 -50.50 | -25.00 | 25.50 \Y
12839.01 -52.96 10.67 12.86 -50.77 | -25.00 | 25.77 H
15412.00 | -53.80 11.41 15.12 -50.09 | -25.00 | 25.09 \Y
16677.00 | -52.11 11.79 14.27 -49.63 | -25.00 | 24.63 \Y

LTE CA band 41C, QPSK, Channel 40528+40645

Frequency SG CableLoss | AntennaGain Peak Limit | Margin | Polorization
(MHz) (dBm) (dB) (dBi) EIRP | (dBm) (dB)
(dBm)
5162.02 -61.78 6.90 11.62 -57.06 | -25.00 | 32.06 H
7735.01 -55.97 8.38 10.70 -53.65 | -25.00 | 28.65 \Y
10321.01 | -53.27 9.68 12.02 -50.93 | -25.00 | 25.93 \Y
12939.01 | -53.09 10.49 12.76 -50.82 | -25.00 | 25.82 H
15481.00 | -53.44 11.51 15.26 -49.69 | -25.00 | 24.69 H
16775.00 | -51.29 12.02 14.05 -49.26 | -25.00 | 24.26 H

LTE CA band 41C, QPSK, Channel 41373+41490

Frequency SG CableLoss | AntennaGain | Peak Limit | Margin | Polorization
(MHz) (dBm) (dB) (dBi) EIRP | (dBm) (dB)
(dBm)

5337.02 -62.82 6.96 11.53 -58.25 | -25.00 | 33.25 H
8012.01 -55.07 8.32 11.22 -52.17 | -25.00 | 27.17 \%
10658.01 | -53.80 9.29 12.14 -50.95 | -25.00 | 25.95 \%
13330.01 | -51.20 10.58 12.54 -49.24 | -25.00 | 24.24 H
15997.00 | -54.04 11.82 15.59 -50.27 | -25.00 | 25.27 H
17342.00 | -47.82 12.43 13.63 -46.62 | -25.00 | 21.62 \

Note: Peak EIRP (dBm) = PMea(dBm) - Path Loss(dB) + Antenna Gain(dBi)

Note: Expanded measurement uncertainty is U = 5.76 dB, k = 2.
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A.3 Frequency Stability

A.3.1 Method of Measurement

Frequency stability is a measure of the frequency drift due to temperature and supply voltage

variations, with reference to the frequency measured at +20 °C and rated supply voltage. Two

reference points are established at the applicable unwanted emissions limit using a RBW equal to
the RBW required by the unwanted emissions specification of the applicable regulatory standard.

These reference points measured using the lowest and highest channel of operation shall be

identified as FL and Fn respectively.

In order to measure the carrier frequency under the condition of AFC lock, it is necessary to make

measurements with the EUT in a “call mode”. This is accomplished with the use of CMW500.

1. Measure the carrier frequency at room temperature.

2. Subject the EUT to overnight soak at -30°C.

3. With the EUT, powered via nominal voltage, connected to the CMW500, and in a simulated
call on middle channel for each LTE band, measure the carrier frequency. These
measurements should be made within 2 minutes of Powering up the EUT, to prevent
significant self-warming.

4. Repeat the above measurements at 10°C increments from -30°C to +50°C. Allow at least 1.5
hours at each temperature, unpowered, before making measurements.

5. Re-measure carrier frequency at room temperature with nominal voltage. Vary supply voltage
from minimum voltage to maximum voltage, in 0.1Volt increments re-measuring carrier
frequency at each voltage. Pause at nominal voltage for 1.5 hours unpowered, to allow any
self-heating to stabilize, before continuing.

6. Subject the EUT to overnight soak at +50°C.

7. With the EUT, powered via nominal voltage, connected to the CMW500 and in a simulated call
on the center channel, measure the carrier frequency. These measurements should be made
within 2 minutes of Powering up the EUT, to prevent significant self-warming.

8. Repeat the above measurements at 10 ‘C decrements from +50°C to -30°C. Allow at least 1.5
hours at each temperature, unpowered, before making measurements.

9. At all temperature levels hold the temperature to +/- 0.5°C during the measurement procedure.

The frequency stability shall be sufficient to ensure that the fundamental emission stays within the
authorized frequency block. As this transceiver is considered "Hand carried, battery powered
equipment" Section 2.1055(d)(2) applies. This requires that the lower voltage for frequency
stability testing be specified by the manufacturer. This transceiver is specified to operate with an
input voltage of the lower, higher and nominal voltage. Operation above or below these voltage
limits is prohibited by transceiver software in order to prevent improper operation as well as to
protect components from overstress.
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A.3.2 Measurement results

No0.123Z260833-WMDO03

LTE Band 7, 20MHz bandwidth QPSK (worst case of all bandwidths)

Frequency Error vs Temperature

Temperza(;ure( C) | Voltage(V) | FL(MHz) | Fn(MHZz) Offset(Hz) | Frequency error(ppm)

50 2.55 0.0010

40 -2.27 0.0009

30 247 0.0010

10 3.85 2500.609 | 2569.391 -14.62 0.0058

0 2.68 0.0011

-10 -1.42 0.0006

-20 2.16 0.0009

-30 1.99 0.0008

Frequency Error vs Voltage

Voltage(V) | Temperature(C) | FL(MHz) | Fy(MHz) | Offset(Hz) | Frequency error(ppm)

3.6 1.37 0.0005

20 2500.609 | 2569.391
4.4 0.13 0.0001

LTE Band 12, 10MHz bandwidth QPSK (worst case of all bandwidths)

Frequency Error vs Temperature

Temperzagure( C) | Voltage(V) | FL(MHZz) | Fu(MHz) Offset(Hz) | Frequency error(ppm)

50 -1.06 0.0015

40 -0.69 0.0010

30 -2.27 0.0032

10 3.85 699.481 | 715.519 -2.32 0.0033

0 -0.50 0.0007

-10 -3.15 0.0045

-20 -1.76 0.0025

-30 0.01 0.0000

Frequency Error vs Voltage

Voltage(V) | Temperature('C) | FL(MHz) | Fu(MHz) | Offset(Hz) | Frequency error(ppm)

3.6 -1.56 0.0022

20 699.481 | 715.519
4.4 6.81 0.0096
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LTE Band 13, 10MHz bandwidth QPSK (worst case of all bandwidths)

Frequency Error vs Temperature

Temperzaéure( C) | Voltage(V) | FL(MHZ) | Fu(MHZz) Offset(Hz) | Frequency error(ppm)

50 -0.53 0.0007

40 0.26 0.0003

30 0.50 0.0006

10 3.85 777.465 | 786.535 9.67 0.0124

0 10.04 0.0128

-10 0.94 0.0012

-20 0.19 0.0002

-30 1.30 0.0017

Frequency Error vs Voltage

Voltage(V) | Temperature(C) | FL(MHz) | Fu(MHz) | Offset(Hz) | Frequency error(ppm)

3.6 0.16 0.0002

20 777.465 | 786.535
4.4 2.56 0.0033

LTE Band 25, 20MHz bandwidth QPSK (worst case of all bandwidths)

Frequency Error vs Temperature

Temperza(:ure( C) | Voltage(V) | FL(MHz) | Fn(MHz) Offset(Hz) | Frequency error(ppm)

50 7.02 0.0037

40 5.21 0.0028

30 0.21 0.0001

10 3.85 1850.833 | 1914.199 -12.27 0.0065

0 -14.10 0.0075

-10 -13.20 0.0070

-20 -13.70 0.0073

-30 4.41 0.0023

Frequency Error vs Voltage

Voltage(V) | Temperature('C) | FL(MHz) | Fu(MHz) | Offset(Hz) | Frequency error(ppm)

3.6 1.50 0.0008

20 1850.833 | 1914.199
4.4 6.51 0.0035
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LTE Band 26(814MHz~824MHz), 10MHz bandwidth QPSK (worst case of all bandwidths)
Frequency Error vs Temperature

Temperzaéure( C) | Voltage(V) | FL(MHZ) | Fu(MHZz) Offset(Hz) | Frequency error(ppm)

50 -5.76 0.0070

40 -9.30 0.0114

30 -0.27 0.0003

10 3.85 814.385 | 823.615 -9.40 0.0115

0 -8.30 0.0101

-10 -7.84 0.0096

-20 -10.20 0.0125

-30 -9.08 0.0111

Frequency Error vs Voltage

Voltage(V) | Temperature(C) | FL(MHz) | Fu(MHz) | Offset(Hz) | Frequency error(ppm)

3.6 -6.87 0.0084

20 814.385 | 823.615
4.4 -7.75 0.0095

LTE Band 26(824MHz~849MHz), 15MHz bandwidth QPSK (worst case of all bandwidths)
Frequency Error vs Temperature

Temperzagure( C) | Voltage(V) | FL(MHZz) | Fu(MHz) Offset(Hz) | Frequency error(ppm)

50 -0.69 0.0008

40 -1.59 0.0019

30 -2.46 0.0029

10 3.85 824.553 | 848.471 -1.37 0.0016

0 -2.78 0.0033

-10 -2.42 0.0029

-20 0.59 0.0007

-30 -1.69 0.0020

Frequency Error vs Voltage

Voltage(V) | Temperature('C) | FL(MHz) | Fu(MHz) | Offset(Hz) | Frequency error(ppm)

3.6 -1.67 0.0020

20 824.553 | 848.471
4.4 -1.90 0.0023
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LTE Band 41, 20MHz bandwidth QPSK (worst case of all bandwidths)
Frequency Error vs Temperature

Temperza(;ure( C) | Voltage(V) | FL(MHz) | Fn(MHz) Offset(Hz) | Frequency error(ppm)

50 0.13 0.0001

40 -1.46 0.0006

30 0.63 0.0002

10 3.85 2496.385 | 2689.519 -0.17 0.0001

0 -2.52 0.0010

-10 -0.10 0.0000

-20 -2.69 0.0010

-30 -1.03 0.0004

Frequency Error vs Voltage

Voltage(V) | Temperature(C) | FL(MHz) | Fy(MHz) | Offset(Hz) | Frequency error(ppm)

3.6 1.19 0.0005

20 2496.385 | 2689.519
4.4 -3.46 0.0013

LTE Band 66, 20MHz bandwidth QPSK (worst case of all bandwidths)

Frequency Error vs Temperature

Temperza(:ure( C) | Voltage(V) | FL(MHz) | Fn(MHz) Offset(Hz) | Frequency error(ppm)

50 -1.96 0.0011

40 0.97 0.0006

30 -0.19 0.0001

10 3.85 1710.833 | 1779.199 -0.41 0.0002

0 -2.90 0.0017

-10 -0.60 0.0003

-20 -2.27 0.0013

-30 -0.90 0.0005

Frequency Error vs Voltage

Voltage(V) | Temperature('C) | FL(MHz) | Fu(MHz) | Offset(Hz) | Frequency error(ppm)

3.6 0.27 0.0002

20 1710.833 | 1779.199
4.4 1.20 0.0007
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LTE Band 71, 20MHz bandwidth QPSK (worst case of all bandwidths)
Frequency Error vs Temperature

Temperzaéure( C) | Voltage(V) | FL(MHZ) | Fu(MHZz) Offset(Hz) | Frequency error(ppm)

50 -1.96 0.0029

40 -2.26 0.0033

30 -3.15 0.0046

10 3.85 663.994 | 697.006 -1.27 0.0019

0 -0.89 0.0013

-10 -2.50 0.0037

-20 -2.46 0.0036

-30 -0.36 0.0005

Frequency Error vs Voltage

Voltage(V) | Temperature(C) | FL(MHz) | Fu(MHz) | Offset(Hz) | Frequency error(ppm)

3.6 -4.85 0.0071

20 663.994 | 697.006
4.4 0.56 0.0008

LTE CA band 7C, 20MHz+20MHz bandwidth QPSK(worst case of all bandwidths)

Frequency Error vs Voltage

Temperature(C) | Voltage(V) | FL(MHz) | FH(MHz)
20 Offset(Hz) | Frequency error(ppm)
50 275 0.0011
40 -5.24 0.0021
30 -4.36 0.0017
10 3.85 2500.480 | 2569.540 -2.60 0.0010
0 -2.68 0.0011
-10 -0.89 0.0003
-20 -0.83 0.0003
-30 0.37 0.0001
Frequency Error vs Voltage
Voltage(V) | Temperature(’C) | FL(MHz) | FH(MHz) | Offset(Hz) | Frequency error(ppm)
3.6 0.63 0.0002
20 2500.480 | 2569.540
4.4 0.40 0.0002
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LTE CA band 41C, 20MHz+20MHz bandwidth QPSK(worst case of all bandwidths)
Frequency Error vs Voltage

Temperature('C) | Voltage(V) | FL(MHz) | FH(MHZz)
20 Offset(Hz) | Frequency error(ppm)
50 1.77 0.0007
40 0.53 0.0002
30 -0.24 0.0001
10 3.85 2496.880 | 2689.100 0.27 0.0001
0 0.47 0.0002
-10 0.83 0.0003
-20 0.29 0.0001
-30 -0.17 0.0001
Frequency Error vs Voltage
Voltage(V) | Temperature(‘C) | FL(MHz) | FH(MHz) | Offset(Hz) | Frequency error(ppm)
3.6 -0.49 0.0002
20 2496.880 | 2689.100
4.4 0.03 0.0000

Note: Expanded measurement uncertainty is U = 0.01 PPM, k = 2.
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A.4 Occupied Bandwidth

Occupied bandwidth measurements are only provided for selected frequencies in order to reduce
the amount of submitted data. Data were taken at the mid frequencies frequency. The table below
lists the measured 99% BW. Spectrum analyzer plots are included on the following pages.

The measurement method is from ANSI C63.26:

a) The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The frequency span for the spectrum analyzer shall be set wide enough to capture all modulation
products including the emission skirts.

b) The nominal IF filter 3 dB bandwidth (RBW) shall be in the range of 1% to 5% of the anticipated
OBW, and the VBW shall be set 2 3 x RBW.

c) Set the reference level of the instrument as required to prevent the signal amplitude from
exceeding the maximum spectrum analyzer input mixer level for linear operation.

d) Set the detection mode to peak, and the trace mode to max-hold.
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LTE band 7, 5MHz (99%)

No0.123Z260833-WMDO03

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

2535.0

QPSK

16QAM

4495.19

4495.19

LTE band 7, 5SMHz Bandwidth, QPSK (99% BW)

@

*RBW 50 kHz
*VBW 200 kHz

Marker 1 [T1 ]
11.76 dBm

Ref 21.2 dBm “AtT 15 dB SWT 10 ms 2.532788462 GHz
[F20 Offset I.7 dB OBW A4~ #95194308 WHZ]|
Temp |1 [T1 OBW]
1
A Lallaln AL A Al T2

Temp (2 [T1 OBW]
.40 dBm
537239577 GHz

N

1
¥
10 L
1 PK
o
-10
I-20 J

ottt

Mg gyt

[y

-50

Center 2.535 GHz

Date: 5.MAY.2023 15:17:42

LTE band 7, 5MHz Bandwidth, 16QAM (99% BW)

@

1.5 MHz/

*RBW 50 kHz
*VBW 200 kHz

Span 15 MHz

Marker 1 [T1 ]
10.77 dBm

Ref 21.2 dBm *Att 15 dB SWT 10 ms 2.533629808 GHz
[[20 Offset I.7 dB OBW 4~ #95194308 WHZ]|
Temp |1 [T1 OBW]
1 Bl
T Y T .39 dBm
e PRATAR 2532740385 GHz | SCL
1 PK Temp |2 [T1 OHW]
. 7.72 asm
2.537239577 GHz
-10
--20 J)/
l_3 o Sl L"\JMI\LLJ{ Mol |
WW i WWWWMW
-40
-50
[--60
-70
Center 2.535 GHz 1.5 MHz/ Span 15 MHz

Date: 5.MAY.2023 15:18:22
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No0.123Z260833-WMDO03

LTE band 7, 10MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM
8942.31 8942.31

2535.0

LTE band 7, 10MHz Bandwidth, QPSK (99% BW)

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 11.74 dBm
Ref 21.2 dBm *Att 15 dB SWT 15 ms 2.537980769 GHz
[F20 Offset I.7 dB OBW —942301692 WMHZ]|
. Temp |1 [T1 OBW]
T1
10 L e Nl P -29 dBm
Linaiad VAR 2.53052¢846 GHz| SCl
1 PK Temp |2 [T1 OHW]
o 19.48 dBmf
2.539471154 GHz|
TDF
-10
I--20 N \M\
oot PR L
i oA
-40
-50
[--60
-70
Center 2.535 GHz 3 MHz/ Span 30 MHz
Date: 5.MAY.2023 15:19:04
H o,
LTE band 7, 10MHz Bandwidth, 16QAM (99% BW
® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 11.31 dBm
Ref 21.2 dBm *Att 15 dB SWT 15 ms 2.533173077 GHz
[[20 Offset I.7 dB OBW —942301692 WMHZ]|
1 Temp |1 [T1 OBW]
LF R " T2 -45 dBm
e NI 2.530524846 GHz|SCL
1 PK Temp |2 [T1 OHW]
. 1.05 aen| .
2.539471154 GHz|
TDF
-10
--20 VJ
WPMMWWW \’\WL*AAMM\ Mk 4
LA M AUV Urs,
-40
-50
[--60
-70
Center 2.535 GHz 3 MHz/ Span 30 MHz

Date: 5.MAY.2023 15:19:44
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LTE band 7, 15MHz (99%)

No0.123Z260833-WMDO03

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

QPSK

16QAM

2535.0

13485.58

13413.46

LTE band 7, 15MHz Bandwidth, QPSK (99% BW)

® “RBW 200 kHz
*VBW 1 MHz

Ref 21.2 dBm “Att 15 dB SWT 5 ms

Marker 1 [T1 ]
13.81 dBm
529230769 GHz

N

[[207 OFfset 1.7 dB N

T
MWMW\;\TZ

OBW 13-#485574923 WHZ]|
Temp |1 [T1 OBW]

e 2528293269 GHz|[S
1 PK Temp |2 [T1 OHW]
. 04 dsn
2.541774846 GHz
-10

N o o

Center 2.535 GHz 4.5 MHz/

Date: 5.MAY.2023 15:20:27

Span 45 MHz

LTE band 7, 15MHz Bandwidth, 16QAM (99% BW)

® “RBW 200 kHz
*VBW 1 MHz

Marker 1 [T1 ]

11.18 dBm
GL

12.85 dBm
Ref 21.2 dBm “Att 15 dB SWT 5 ms 2.531105769 GHz
[[20 Offset I.7 dB OBW 13- 2413461538 WHZ|
1 Temp |1 [T1 OBW]
h T2 .78 dBm
10 ny i\ 10
2.528293269 GHz| SGL
1 P Temp 2 [T1 OBW]
2.541706731 GHz
-10

-40

-50

me \"‘\IM‘”M‘M

Center 2.535 GHz 4.5 MHz/

Date: 5.MAY.2023 15:21:07
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LTE band 7, 20MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

17884.62 17884.62

2535.0

LTE band 7, 20MHz Bandwidth, QPSK (99% BW)

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 12.58 dBm
Ref 21.2 dBm *Att 15 dB SWT 5 ms 2.536730769 GHz
[F20 Offset I.7 dB OBW—17-884615385 WMHZ|
- 1 Temp |1 [T1 OBW]
AT T L G 14-85 dBm
e v M 2526057692 GHz | SCL
1 PK Temp |2 [T1 OHW]
. 4.0 aen| .
2.543942308 GHz|
TDF
-10
- \1!\/
W aret]
-40
-50
[--60
-70
Center 2.535 GHz 6 MHz/ Span 60 MHz
Date: 5.MAY.2023 15:21:49
H o,
LTE band 7, 20MHz Bandwidth, 16QAM (99% BW
® “RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 12.36 dBm
Ref 21.2 dBm *Att 15 dB SWT 5 ms 2.527500000 GHz
[[20 Offset I.7 dB OBW—17-884615385 WMHZ|
1 Temp |1 [T1 OBW]
v
10 T A A At T2 - 19 dBm
I 2526057692 GHz | SCL
1 PK Temp |2 [T1 OHW]
. 161 an|
2.543942308 GHz|
TDF
-10
—— Ll
AMM“-W Wy
-40
-50
[--60
-70
Center 2.535 GHz 6 MHz/ Span 60 MHz

Date: 5.MAY.2023 15:22:29
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LTE band 12, 1.4MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM
1089.74 1089.74

707.5

LTE band 12, 1.4MHz Bandwidth, QPSK (99% BW)

® “RBW 20 kHz Marker 1 [T1 ]
“VBW 100 kHz 16.58 dBm

Ref 20.5 dBm “Att 15 dB SWT 40 ms 707 .411858974 MHz

20 Of’f$8t 0.5 dB OBW [1.089743590 MHz

Wm»gz Temp |1 [T1 OBW]
11.36 dBm
o SGL

706.955128205 MHz | S
1 PK / \ Temp |2 [T1 OHW]
Lo 10.77 dBm|
708.044871795 MHz e
TDF
--10.

e b
T |

-40

f—-50

-60

f—-70

Center 707.5 MHz 500 kHz/ Span 5 MHz

Date: 5.MAY.2023 12:25:33

LTE band 12, 1.4MHz Bandwidth, 16QAM (99% BW)

® “RBW 20 kHz Marker 1 [T1 ]
*VBW 100 kHz 15.90 dBm
Ref 20.5 dBm “Att 15 dB SWT 40 ms 707.315705128 MHz
20 Offset 0.5 dB T OBW [1.089743590 MHz
Temp (1 [T1 OBW
IRV VWY PV > mE C 1
10 10.38 dBm
) \ 706.955128205 MHz [ SGL
1 PK Temp |2 [T1 OHW]
o 482 am
708.044871795 MHz|
TDF
(—-10-

J Sy

-40

f—=50

-60

f—-70

Center 707.5 MHz 500 kHz/ Span 5 MHz

Date: 5.MAY.2023 12:26:14
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LTE band 12, 3MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

2692.31 2692.31

707.5

LTE band 12, 3MHz Bandwidth, QPSK (99% BW)

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 17.09 dBm
Ref 20.5 dBm “Att 15 dB SWT 30 ms 707.836538462 MHz
20 Of’f$8t 0.5 dB v OBW |2.692307692 MHz

k T2 Temp |1 [T1 OBW]
; - A
|10 10.62 dBm —

706.153844154 MHz|S
Temp (2 [T1 OBW]
12.43 dBm

o }
/ k 708.846153846 MHz

=

VL

TDF
--10

20 W WW “W%

-40

f—-50

-60

f—-70

Center 707.5 MHz 1 MHz/ Span 10 MHz

Date: 5.MAY.2023 12:26:56

LTE band 12, 3MHz Bandwidth, 16QAM (99% BW)

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 14.26 dBm
Ref 20.5 dBm “Att 15 dB SWT 30 ms 706.522435897 MHz
20 Of’f$8t 0.5 dB n OBW |2.692307692 MHz

W’\WW T2 Temp |1 [T1 OBw]
|10 Iy .93 dBm

706.153844154 MHz|S
Temp (2 [T1 OBW]
11.07 dBm

o }
f \ 708.846153846 MHz

=

VL

TDF
I--10;

-40

f—=50

-60

f—-70

Center 707.5 MHz 1 MHz/ Span 10 MHz

Date: 5.MAY.2023 12:27:37
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LTE band 12,

5MHz (99%)

No0.123Z260833-WMDO03

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

707.5

QPSK

16QAM

4471.15

4495.19

LTE band 12, 5MHz Bandwidth, QPSK (99% BW)

@

Date:

Ref 20.5 dBm ~ ATt

15 dB

*RBW 50 kHz
*VBW 200 kHz
SWT 10 ms

Marker 1 [T1 ]
14.92 dBm
708.221153846 MHz

20 Offset 0.5 dB

1

MNMMM\Z 2

OBW |4.471153846 MHz
Temp |1 [T1 OBW]

—10 )
-0

Temp (2 [T1 OBW]

11.90 dBm

11.86 dBm
705.264424077 MHz| SCL

709.735576§923 MHz

=

--10 [
--20

v,

-40

f—-50

-60

f—-70

Center 707.5 MHz

5_.MAY.2023 12:28:19

1.5 MHz/

Span 15 MHz

LTE band 12, 5MHz Bandwidth, 16QAM (99% BW)

@

Date:
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Ref 20.5 dBm ~ ATt

15 dB

*RBW 50 kHz
*VBW 200 kHz
SWT 10 ms

Marker 1 [T1 ]
14.00 dBm
706.153846154 MHz

20 Offset 0.5 dB

1

WMIWMJ{; 2

OBW
Temp |1

4495192308 MHz
[T1 OHw]

10.01 dBm
GL

705.264423077 MHz|[S!

Temp (2 [T1 OBW]
10.13 dBm

3 |
/

709.759615385 MHz

I--10; /
f—=20:

EIRERNL

-40

M

f—=50

-60

f—-70

Center 707.5 MHz

5_.MAY.2023 12:29:00

1.5 MHz/

Span 15 MHz

Page 85 of 270




LTE band 12, 10MHz (99%)

No0.123Z260833-WMDO03

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

QPSK

16QAM

707.5

8990.38

8942.31

LTE band 12, 10MHz Bandwidth, QPSK (99% BW)

® *RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]

15.43 dBm

Ref 20.5 dBm “Att 15 dB SWT 15 ms 711.394230769 MHz
20 Of’f$et 0.5 dB 1 OBW |8.990384615 MHz
T1 Temp (1 [T1 OBW]
A2
o YWWWNWWW«"J\% P
703.028846154 MHz || SGL
1 P Temp 2 [T1 OBW]
Lo 1d.22 demf
) k 712.019230769 MHz )
(—-10. / m
f—=20:
Mm‘“‘"ﬂ v
;ﬁ’”ww Mo
—40
f—-50
-60
f—-70

Center 707.5 MHz 3 MHz/ Span 30 MHz

Date: 5.MAY.2023 12:29:42

LTE band 12, 10MHz Bandwidth, 16QAM (99% BW)

Marker 1 [T1 ]

® *RBW 100 kHz
*VBW 300 kHz

14.42 dBm

Ref 20.5 dBm “Att 15 dB SWT 15 ms 709.134615385 MHz
20 Offset 0.5 dB 1 - OBW |8.942307692 MHz
v Temp |1 [T1 OBW]
1 ke v
. A
L 10 W"W“ "\\M 19.66 dBm -
703.02884¢154 MHz || SCL
1 P Temp 2 [T1 OBW]
Lo 12.96 demf
) \ 711.971153846 MHz|
l--10

I--20: WMMV\JU'

W«M«w%

-40

—s0 m B

f—=50

-60

f—-70

Center 707.5 MHz 3 MHz/ Span 30 MHz

Date: 5.MAY.2023 12:30:22
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LTE band 13, 5MHz (99%)

No0.123Z260833-WMDO03

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

782.0

QPSK

16QAM

4495.19

4495.19

LTE band 13, 5MHz Bandwidth, QPSK (99% BW)

Ref

20.5 dBm

“AtT

15 dB

*RBW 50 kHz
*VBW 200 kHz
SWT 10 ms

Marker 1 [T1 ]
15.94 dBm

779.836538462 MHz

—10

20 Offset 0.5

dB

MMW? 2

oBw
Tem

4495192308 MHz
p |1 [T1 OHW]

1

2.49 dBm
GL

779.740384615 MHz|S!

Temp (2 [T1 OBW]
11.28 dBm

o f’
I--10;

784 .235576§923 MHz

=

J

i,

-40

f—-50

-60

f—-70

Center 782 MHz

Date: 5.MAY.2023 12:31:07

1.5 MHz/

Span 15 MHz

LTE band 13, 5MHz Bandwidth,16QAM (99% BW)

*RBW 50 kHz
*VBW 200 kHz

Marker 1

[r1 1

14.57 dBm

Ref 20.5 dBm “Att 15 dB SWT 10 ms 780.293269231 MHz
20 Of’f$et 0.5 dB 1 OBW |4.495192308 MHz
v T2 Temp |1 [T1 OBW]
10 ;Mw o MJ"\»"Y 11.04 dBm
779.740384615 MHz | SGL
1 PK Temp |2 [T1 OHW]
Lo 11.93 démf
784.235576§923 MHz )
TDF
t--10:

/

-40

M%%

f—=50

-60

f—-70

Center 782 MHz

Date: 5.MAY.2023 12:31:47
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LTE band 13,

10MHz (99%)

No0.123Z260833-WMDO03

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

782.0

QPSK

16QAM

8990.38

8942.31

LTE band 13, 10MHz Bandwidth, QPSK (99% BW)

@

Date:

=

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 16.28 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 785.221153846 MHz
20 Offset 0.5 dB . OBW [8.990384615 MHz
AU T2 Temp |1 [T1 OBW]
10 ; Y 11.09 dBm
777.52884¢154 MHz| SCL
Temp (2 [T1 OBW]
Lo 11.52 dBm
) \ 786.51923(3769 MHz
(—-10- / \‘
- WW«««M
MNWM M‘M
-40
|--50.
-60
|--70.

Center 782 MHz

5_.MAY.2023 12:32:30

3 M

Hz/

Span 30 MHz

LTE band 13, 10MHz Bandwidth,16QAM (99% BW)

@

Date:

*RBW 100 kHz
*VBW 300 kHz

Marker 1

[r1 1
15.26 dBm

Ref 20.5 dBm Att 15 dB SWT 15 ms 785.846153846 MHz
20 Offset 0.5 dB 1, OBW |8.942307692 MHz
e Temp |1 [T1 OBW]

—10

12.55 dBm
GL

777.528846154 MHz | S

Temp (2 [T1 OBW]

14.02 dBm

786.471153846 MHz

=

f—=20:

. |
|
|

|
|
\

L Mwmwﬂ

-40

MM’"“"‘W

f—=50

-60

f—-70

Center 782 MHz

5.MAY.2023 12:33:11

3 M
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No0.123Z260833-WMDO03

LTE band 25, 1.4MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM
1089.74 1097.76

1882.5

LTE band 25, 1.4MHz Bandwidth, QPSK (99% BW)

® “RBW 20 kHz Marker 1 [T1 ]
*VBW 100 kHz 17.54 dBm
Ref 20.8 dBm “Att 15 dB SWT 40 ms 1.882451923 GHz
[[20” Offset 0.8 dB OBW [1. 7
g AN My Temp |1 [T1 OBW]
2 13.70 dBm
o 1.881954128 GHz||SCL
1 PK Temp |2 [T1 OHW]
° 10.09 dBm
LvL

TDF

1.883044872 GHz
—-10 \%
-20 M W
hﬁ)‘“‘\r\ n

TN I . .

I--40;

-50

[—=60:

-70

Center 1.8825 GHz 500 kHz/ Span 5 MHz

Date: 5.MAY.2023 18:23:06

LTE band 25, 1.4MHz Bandwidth, 16QAM (99% BW)

® “RBW 20 kHz Marker 1 [T1 ]
“VBW 100 kHz 16.99 dBm

Ref 20.8 dBm “Att 15 dB SWT 40 ms 1.882387821 GHz

20~ Offset 0.8 dB = OBW |1.097756410 WHz
MM T2 Temp |1 [T1 OBW]
L .06 dBm

10 Py
1.881947115 GHz || SGL
1 PK Temp |2 [T1 OHW]
11.78 dBm
(o} LvL

1.883044872 GHz
TDF

IS AR R

Center 1.8825 GHz 500 kHz/ Span 5 MHz

Date: 5.MAY.2023 18:23:46
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No0.123Z260833-WMDO03

LTE band 25, 3MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

2692.31 2692.31

1882.5

LTE band 25, 3MHz Bandwidth, QPSK (99% BW)

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 17.34 dBm
Ref 20.8 dBm “Att 15 dB SWT 30 ms 1.882836538 GHz
[[20” Offset 0.8 dB 3 OBW [2-692307 MHZ
MM o Temp |1 [T1 OBW]
10 11.72 dBm
1.881153846 GHz|SCL
1 PK Temp |2 [T1 OHW]
° 11.58 demf
1.883846154 GHz|
TDF
[—-10-
-20 MWM/ \Nm‘
I--40;
-50
I--60:
-70
Center 1.8825 GHz 1 MHz/ Span 10 MHz
Date: 5.MAY.2023 18:24:29
H ()
LTE band 25, 3MHz Bandwidth, 16QAM (99% BW)
® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 14.87 dBm
Ref 20.8 dBm “Att 15 dB SWT 30 ms 1.881522436 GHz
[[20” Offset 0.8 dB L OBW |2.692307 MHZ
M T2 Temp |1 [T1 OBW]
0 AN Y 10.66 dBm
1.881153846 GHz||SCL
1 PK Temp |2 [T1 OHW]
° 19.97 démf

1.883846154 GHz
TDF

-50

[—=60:

-70

Center 1.8825 GHz 1 MHz/ Span 10 MHz

Date: 5.MAY.2023 18:25:09
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No0.123Z260833-WMDO03

LTE band 25, 5MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

4471.15 4495.19

1882.5

LTE band 25, 5MHz Bandwidth, QPSK (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 15.68 dBm
Ref 20.8 dBm “Att 15 dB SWT 10 ms 1.881466346 GHz
[ 20  Offset 0.8 dB T T OBW |4.471153846 MHZ
) T2 Temp |1 [T1 OBW]
10 13.67 dBm
1.880264423 GHz||SCL
1 PK Temp |2 [T1 OHW]
° 12.73 démf
1.884735577 GHz|
TDF
[—-10-
-~ A y/ \“‘%
L @M v,
Wi AR
I--40;
-50
I--60:
-70
Center 1.8825 GHz 1.5 MHz/ Span 15 MHz
Date: 5.MAY.2023 18:25:52
H ()
LTE band 25, 5MHz Bandwidth, 16QAM (99% BW
® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 14.76 dBm
Ref 20.8 dBm “Att 15 dB SWT 10 ms 1.881153846 GHz
20 Offset 0.8 dB 1 OBW |4-495197 MHZ
v Temp |1 [T1 OBW]
T2
0 M AU 19.56 dBm
1.880264423 GHz||SGL
1 PK Temp |2 [T1 OHW]
° 19.90 dBmf
1.884759615 GHz|
TDF
[—-10-
- W”{ \‘W
WW"U%M M%}_Ww
I--40:
-50
I--60:
-70
Center 1.8825 GHz 1.5 MHz/ Span 15 MHz

Date: 5.MAY.2023 18:26:32
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No0.123Z260833-WMDO03

LTE band 25, 10MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM
8990.38 8942.31

1882.5

LTE band 25, 10MHz Bandwidth, QPSK (99% BW)

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 16.00 dBm

Ref 20.8 dBm “Att 15 dB SWT 15 ms -879134615 GHz

[ 20  Offset 0.8 dB I OBW [8.990384615 WHZ
T2 Temp |1 [T1 OBW]
11.24 dBm

R

o 1.877980769 GHz |SGl

1 PK Temp |2 [T1 OHW]
o 12.03 dBm|
1.886971154 GHz| "

TDF

-t M|

I--40;

-50

[—=60:

-70

Center 1.8825 GHz 3 MHz/ Span 30 MHz

Date: 5.MAY.2023 18:27:15

LTE band 25, 10MHz Bandwidth, 16QAM (99% BW)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 15.28 dBm
Ref 20.8 dBm “Att 15 dB SWT 15 ms 1.879615385 GHz
[[20” Offset 0.8 dB 1 OBW ~94230 VMHZ
T T2 Temp |1 [T1 OBW]
1o Ttk Al 12.10 dBm
1.878024846 GHz|SCL
1 PK Temp |2 [T1 OHW]
° 13.09 dBmf
1.886971154 GHz|
TDF
[—-10-
-20 WWMP/ |
I ...W"‘MN %MM;\ s
I--40:
-50
I--60:
-70
Center 1.8825 GHz 3 MHz/ Span 30 MHz

Date: 5.MAY.2023 18:27:55
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No0.123Z260833-WMDO03

LTE band 25, 15MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

13485.58 13485.58

1882.5

LTE band 25, 15MHz Bandwidth, QPSK (99% BW)

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 17.73 dBm
Ref 20.8 dBm “Att 15 dB SWT 5 ms 1.880480769 GHz
[[20” Offset 0.8 dB T Y OBW 13.48557
Mot dn ) 2 Temp |1 [T1 OBW
10 13.69 dBm
1.875793269 GHz||SCL
1 PK Temp |2 [T1 OHW]
° 11.84 demf
1.889278846 GHz|
TDF
[—-10-
--30;
I--40;
-50
I--60:
-70
Center 1.8825 GHz 4.5 MHz/ Span 45 MHz
Date: 5.MAY.2023 18:28:38
H o,
LTE band 25, 15MHz Bandwidth, 16QAM (99% BW
® *RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 16.47 dBm
Ref 20.8 dBm “Att 15 dB SWT 5 ms 1.878389423 GHz
[[20” Offset 0.8 dB T N OBW 13.48557
WAL gl T2 Temp (1 [T1 OBW
10 13.54 dBm
1.875793269 GHz|SCL
1 PK Temp |2 [T1 OHW]
° 12.03 dBmf
1.889278846 GHz|
TDF

Y i,

-50

[—=60:

-70

Center 1.8825 GHz 4.5 MHz/ Span 45 MHz

Date: 5.MAY.2023 18:29:18
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No0.123Z260833-WMDO03

LTE band 25, 20MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

17980.77 17884.62

1882.5

LTE band 25, 20MHz Bandwidth, QPSK (99% BW)

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 16.70 dBm
Ref 20.8 dBm “Att 15 dB SWT 5 ms 1.878461538 GHz
[ 20  Offset 0.8 dB OBW 17-980769231 MHZ
T, T2 Temp |1 [T1 OBW]
10 WW 12.35 dBm
1.873557692 GHz|| SCL
1 PK Temp |2 [T1 OHW]
° 12.12 dBm
LvL

1.891538462 GHz
TDF

st M

I--40;

-50

[—=60:

-70

Center 1.8825 GHz 6 MHz/ Span 60 MHz

Date: 5.MAY.2023 18:30:01

LTE band 25, 20MHz Bandwidth, 16QAM (99% BW)

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 15.77 dBm
Ref 20.8 dBm “Att 15 dB SWT 5 ms 1.884711538 GHz
[ 20~ Offs g dB T OBW 17884619385 VH
Offset O B T 5 WMHZ
‘/\J\a-du) T2 Temp |1 [T1 OBW]
10 I 11.50 dBm
1.873557692 GHz||SCL
1 PK Temp |2 [T1 OHW]
° 11.35 demf
1.891442308 GHz|
TDF
[—-10-
A W\j &w%
W by,
I--40:
-50
I--60:
-70
Center 1.8825 GHz 6 MHz/ Span 60 MHz

Date: 5.MAY.2023 18:30:41
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No0.123Z260833-WMDO03

LTE band 26(814MHz~824MHz), 1.4MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM
1097.76 1097.76

819.0

LTE band 26(814MHz~824MHz), 1.4MHz Bandwidth, QPSK (99% BW)

® “RBW 20 kHz Marker 1 [T1 ]
“VBW 100 kHz 17.67 dBm
Ref 20.5 dBm “Att 15 dB SWT 40 ms 818.847756410 MHz
1
20 Offset 0.5 dB v OBW |1.097756410 MHz
y P IamHpNT2 Temp (1 [T1 OBW]
|10 10.25 dBm
/ \ 818.447115385 MHz [ SGL
1 PK Temp |2 [T1 OBW]
12.42 dBm

Lo LVL
819.544871795 MHz
TOF
I--10 /1 \

~-20: i W
MW %
. W 3DB

-40

f—-50

-60

f—-70

Center 819 MHz 500 kHz/ Span 5 MHz

Date: 5.MAY.2023 12:41:45

LTE band 26(814MHz~824MHz), 1.4MHz Bandwidth, 16QAM (99% BW)

® “RBW 20 kHz Marker 1 [T1 1
“VBW 100 kHz 16.78 dBm
Ref 20.5 dBm “Att 15 dB SWT 40 ms 818.719551282 MHz
20 Offset 0.5 dB OBW |1.097756410 MHz
M T2 Temp |1 [T1 OHW]
10 L LY .99 dBm
} \ 818.447115385 MHz [ SGL
1 PK Temp |2 [T1 OBW]
12.17 dBm

Lo LVL
819.544871795 MHz
TOF
I--10

L \““%w

-40

f—=50

-60

f—-70

Center 819 MHz 500 kHz/ Span 5 MHz

Date: 5.MAY.2023 12:42:26
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No0.123Z260833-WMDO03

LTE band 26(814MHz~824MHz), 3MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

2692.31 2692.31

819.0

LTE band 26(814MHz~824MHz), 3MHz Bandwidth, QPSK (99% BW)

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 15.86 dBm
Ref 20.5 dBm “Att 15 dB SWT 30 ms 817.830128205 MHz
20 Offset 0.5 dB I OBW |2.692307692 MHz
A T2 Temp |1 [T1 OBW]
; v i 5 A
|10 10.58 dBm -
} 817.65384¢154 MHz| SCL
1 PK Temp |2 [T1 OBW]
Lo 12.59 dBmf
820.346153846 MHz|
TDF
(—-10- / g
o N \“\-\Aq,
By %M
-40
|--50.
-60
|--70.
Center 819 MHz 1 MHz/ Span 10 MHz

Date: 5.MAY.2023 12:43:08

LTE band 26(814MHz~824MHz), 3MHz Bandwidth, 16QAM (99% BW)

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 14.43 dBm
Ref 20.5 dBm “Att 15 dB SWT 30 ms 818.759615385 MHz
20 Offset 0.5 dB 1 OBW |2.692307692 MHz
T1 v AT Temp |1 [T1 OBW]
1o T“"M"Ml’“ by 14 01 asm
/ \ 817 .653846154 MHz [ SGL
1 PK Temp |2 [T1 OBW]
Lo 11.08 dBmf
820.346153846 MHz|
TDF
t--10: K \
I--20: T
30 %Mm
-40
|--50.
-60
|--70.
Center 819 MHz 1 MHz/ Span 10 MHz

Date: 5.MAY.2023 12:43:48

©Copyright. All rights reserved by CTTL. Page 96 of 270



No0.123Z260833-WMDO03

LTE band 26(814MHz~824MHz), 5MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

4495.19 4495.19

819.0

LTE band 26(814MHz~824MHz), 5MHz Bandwidth, QPSK (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 15.61 dBm
Ref 20.5 dBm “Att 15 dB SWT 10 ms 817.485576923 MHz
20 Off$et 0.5 dB 1 OBW |4.495192308 MHz

816.740384615 MHz|S
Temp (2 [T1 OBW]

12.57 dBm

821.23557¢923 MHz

K |
|
I B B

-40

LVL

TDF

T2 Temp |1 [T1 OBW]
b AALAN F
11 9.90 dBm
‘ Gl

f—-50

-60

f—-70

Center 819 MHz 1.5 MHz/ Span 15 MHz

Date: 5.MAY.2023 12:44:31

LTE band 26(814MHz~824MHz), 5MHz Bandwidth, 16QAM (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 13.79 dBm
Ref 20.5 dBm “Att 15 dB SWT 10 ms 820.009615385 MHz
20 Offset 0.5 dB OBW |4.495192308 MHz
T1 1

Temp |1 [T1 OBW]

T2
WWM‘V 14 16 asm
SGL
Temp (2 [T1 OBW]

l-10 -
816.764423077 MHz|
1 PK
10.56 dBm

Lo ( LVL
) k 821.259615385 MHz

. / \
g me A

-40

TDF

f—=50

-60

f—-70

Center 819 MHz 1.5 MHz/ Span 15 MHz

Date: 5.MAY.2023 12:45:11
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No0.123Z260833-WMDO03

LTE band 26(814MHz~824MHz), 10MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM
8990.38 8990.38

819.0

LTE band 26(814MHz~824MHz), 10MHz Bandwidth, QPSK (99% BW)

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 15.27 dBm

Ref 20.5 dBm “Att 15 dB SWT 15 ms 822.269230769 MHz

20 Off$et 0.5 dB OBW [8.990384615 MHz

1

1 T2 Temp |1 [T1 OBW]
|10 11.43 dBm
\ GL

814.528846154 MHz|S!

1 PK Temp |2 [T1 OBW]
10.92 dBm

LVL
823.519230769 MHz

TDF

. |
/
/

W e T et

-40

f—-50

-60

f—-70

Center 819 MHz 3 MHz/ Span 30 MHz

Date: 5.MAY.2023 12:45:54

LTE band 26(814MHz~824MHz), 10MHz Bandwidth, 16QAM (99% BW)

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 15.05 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 822.173076923 MHz
20 Off$et 0.5 dB 1 OBW |8.990384615 MHz
v

T Temp |1 [T1 OBW]

2
o WWMWNNWM 11.15 dBm
Gl

814.528846154 MHz|S!

1 PK Temp |2 [T1 OBW]
10.14 dBm

Lo LVL

\ 823.519230769 MHz

|
| |
MMM M%M 308

-40

TDF

--10

f—=50

-60

f—-70

Center 819 MHz 3 MHz/ Span 30 MHz

Date: 5.MAY.2023 12:46:34
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No0.123Z260833-WMDO03

LTE band 26(824MHz~849MHz), 1.4MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM
1097.76 1097.76
LTE band 26(824MHz~849MHz), 1.4MHz Bandwidth, QPSK (99% BW)

836.5

® “RBW 20 kHz Marker 1 [T1 ]
*VBW 100 kHz 17.46 dBm
Ref 20.5 dBm “Att 15 dB SWT 40 ms 836.347756410 MHz
20 Off$et 0.5 dB Y OBW |1.097756410 MHz

2 Temp |1 [T1 OBW]
10.18 dBm
835.947114385 MHz| SCL

M»\MW"\N
10
/ Temp |2 [T1 OBW]
Lo 12.51 dBm
LvVL
837.044871795 MHz
/ \ TDF
(—-10. /}ﬂ \‘L
I--20
WW WWM

-40

=
o

>
x
T

f—-50

-60

f—-70

Center 836.5 MHz 500 kHz/ Span 5 MHz

Date: 5.MAY.2023 12:33:55

LTE band 26(824MHz~849MHz), 1.4MHz Bandwidth, 16QAM (99% BW)

® “RBW 20 kHz Marker 1 [T1 ]
*VBW 100 kHz 16.50 dBm
Ref 20.5 dBm “Att 15 dB SWT 40 ms 836.227564103 MHz
20 Offset 0.5 dB v OBW [1.09775¢410 MHz
WWW Temp |1 [T1 OBW]
il
L 10 ‘17 .07 dBm
835.947115385 MHz [ SCL
Temp |2 [T1 OBW]
MAXH 11.38 dBm

Lo LVL
837.044871795 MHz
TOF
I--10 / \

el RE .

-40

f—=50

-60

f—-70

Center 836.5 MHz 500 kHz/ Span 5 MHz

Date: 5.MAY.2023 12:34:36
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No0.123Z260833-WMDO03

LTE band 26(824MHz~849MHz), 3MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

2692.31 2692.31

LTE band 26(824MHz~849MHz), 3MHz Bandwidth, QPSK (99% BW)

836.5

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 15.76 dBm
Ref 20.5 dBm “Att 15 dB SWT 30 ms 835.330128205 MHz
20 Off$et 0.5 dB 1 OBW |2.692307692 MHz

2 Temp |1 [T1 OBW]

10.85 dBm

835.153844154 MHz| SCL
Temp (2 [T1 OBW]

12.07 dBm

837.846153846 MHz

Ea—

—10
1 PK] (
o /
I--10;

\
et w W%N

-40

=

VL

.

TDF

f—-50

-60

f—-70

Center 836.5 MHz 1 MHz/ Span 10 MHz

Date: 5.MAY.2023 12:35:18

LTE band 26(824MHz~849MHz), 3MHz Bandwidth, 16QAM (99% BW)

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 14.11 dBm
Ref 20.5 dBm “Att 15 dB SWT 30 ms 836.259615385 MHz
20 Offset 0.5 dB N OBW |2.692307692 MHz
T v o Temp |1 [T1 OBW]
2 A
|10 YU\"MH om0 11.43 dBm -
j 835.153846154 MHz | SCL
1 PK Temp |2 [T1 OBW]
9.15 dBm

=

VL

TDF
I--10;

o {
J \ 837.846153846 MHz

\
. WMJ W%

-40
f~-50
-60
~=70
Center 836.5 MHz 1 MHz/ Span 10 MHz

Date: 5.MAY.2023 12:35:58
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No0.123Z260833-WMDO03

LTE band 26(824MHz~849MHz), 5MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

4495.19 4495.19

LTE band 26(824MHz~849MHz), 5SMHz Bandwidth, QPSK (99% BW)

836.5

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 14.93 dBm
Ref 20.5 dBm “Att 15 dB SWT 10 ms 835.706730769 MHz
20 Off$et 0.5 dB 1 OBW |4.495192308 MHz

834.240384615 MHz|S!

1 PK Temp |2 [T1 OBW]
| 11.29 dBm

-0

=

VL
838.735576§923 MHz

TDF

T1 T2 Temp |1 [T1 OBW]
10 \7 12.01 dBm
R GL

|
rr \
Jvf \”MM“WM”W

g oA
w’\,"‘ﬁ.“‘vm S 308

-40

f—-50

-60

f—-70

Center 836.5 MHz 1.5 MHz/ Span 15 MHz

Date: 5.MAY.2023 12:36:41

LTE band 26(824MHz~849MHz), 5MHz Bandwidth, 16QAM (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 13.75 dBm
Ref 20.5 dBm “Att 15 dB SWT 10 ms 836.860576923 MHz
20 Offset 0.5 dB N OBW |4.495193308 MHz
T1 v T2 Temp |1 [T1 OBW]
"N BPLVITOY
| A b Py 11.01 dBm
k 834.240384615 MHz| SCL
1 PK Temp |2 [T1 OBW]
Lo 11.05 dBmf
838.735576923 MHz|
TDF
(—-10- / \|
I--20:
B A “"’Wuk/\,\ww
-40
|--50.
-60
|--70.
Center 836.5 MHz 1.5 MHz/ Span 15 MHz

Date: 5.MAY.2023 12:37:21
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No0.123Z260833-WMDO03

LTE band 26(824MHz~849MHz), 10MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

8942.31 8942.31

LTE band 26(824MHz~849MHz), 10MHz Bandwidth, QPSK (99% BW)

836.5

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 15.60 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 832.173076923 MHz
20 Off$et 0.5 dB 1 OBW [8.9423071692 MHz

T2 Temp |1 [T1 OBW]
10 % W J"“Mf 11.64 dBm
GL

832.028846154 MHz| S
1 PK J Temp |2 [T1 OBW]
Lo 11.56 dBm|
840.971153846 MHz e
TDF
--10.

[ ! [

f—-50

-60

f—-70

Center 836.5 MHz 3 MHz/ Span 30 MHz

Date: 5.MAY.2023 12:38:04

LTE band 26(824MHz~849MHz), 10MHz Bandwidth, 16QAM (99% BW)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 14.18 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 836.692307692 MHz
20 Offset 0.5 dB n OBW |8.942307692 MHz
T v o Temp |1 [T1 OBW]
w D T Y 1489 denm
/ k 832.028846154 MHz [ SGL
1 PK Temp |2 [T1 OBW]
Lo 19.44 demf
840.971153846 MHz|
TDF
l--10.

f \

mew w%%w

-40

f—=50

-60

f—-70

Center 836.5 MHz 3 MHz/ Span 30 MHz

Date: 5.MAY.2023 12:38:44
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No0.123Z260833-WMDO03

LTE band 26(824MHz~849MHz), 15MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM
13485.58 13485.58

LTE band 26(824MHz~849MHz), 15MHz Bandwidth, QPSK (99% BW)

836.5

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 17.03 dBm
Ref 20.5 dBm “Att 15 dB SWT 5 ms 832.605769231 MHz
20 Offset 0.5 dB v OBW 13.48557§923 MHz
A gnMA a2 Temp 1 [T1 OBW]
|10 12.01 dBm
829.793264231 MHz| SCL
{ Temp |2 [T1 OBW]
MAXLI RN 13.11 demf
843.27884¢154 MHz
| |

. iy M
Mww w»w

AR
-40
I--50.
-60
l--70.
Center 836.5 MHz 4.5 MHz/ Span 45 MHz

Date: 5.MAY.2023 12:39:26

LTE band 26(824MHz~849MHz), 15MHz Bandwidth, 16QAM (99% BW)

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 15.69 dBm
Ref 20.5 dBm “Att 15 dB SWT 5 ms 838.302884615 MHz
20 Offset 0.5 dB T OBW 13.485576923 MHz
*NuivaA > Temp |1 [T1 OBW]
. W w 24 s wen
829793269231 MHz || SC
Temp |2 [T1 OBW]
MAXLI RN 11.46 dBm
LvVL
843.278846154 MHz
TDF
(—-10. / \
I--20
M o
-40
I--50
-60
--70
Center 836.5 MHz 4.5 MHz/ Span 45 MHz

Date: 5.MAY.2023 12:40:07
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No0.123Z260833-WMDO03

LTE band 41, 5MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

4471.15 4471.15

2593.0

LTE band 41, 5MHz Bandwidth, QPSK (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 13.43 dBm
Ref 21.2 dBm ATt 15 dB SWT 10 ms 2.593745192 GHz
[F20 Offset I.7 dB OBW A4~ A7 II53846 WHZ]|
1 T2 Temp |1 [T1 OBW]
A Ay i y 9.34 dBm
10 o SGL
2.590764423 GHz||SC
Temp |2 [T1 OBW]
11.55 dBm
0 LvVL
2.595234577 GHz
TOF
-10
| _20. |
‘
WHMMWMﬂMMM-
-40
-50
|--60:
-70
Center 2.593 GHz 1.5 MHz/ Span 15 MHz
Date: 5.MAY.2023 15:55:04
H o,
LTE band 41, 5MHz Bandwidth,16QAM (99% BW
® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 12.24 dBm
Ref 21.2 dBm ATt 15 dB SWT 10 ms 2.593600962 GHz
[[20 Offset I.7 dB OBW A~ A7 II53846 WHZ]
1 Temp |1 [T1 OBW]
v 5
10 Tdow iann il T2 §.35 dBm -
v 2.590764423 GHz||SCL
Temp |2 [T1 OBW]
.58 dBm
0 LvVL
2.595234577 GHz
TOF
-10
l—20 "
-40
-50
|--60:
-70
Center 2.593 GHz 1.5 MHz/ Span 15 MHz

Date: 5.MAY.2023 15:55:45
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No0.123Z260833-WMDO03

LTE band 41, 10MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM
8942.31 8942.31

2593.0

LTE band 41, 10MHz Bandwidth, QPSK (99% BW)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 13.72 dBm
Ref 21.2 dBm ~Att 15 dB SWT 15 ms 2.595980769 GHz
[F20 Offset I.7 dB OBW —942301692 WMHZ]|
L Temp |1 [T1 OBW]
L1 BT T U B P 4.41 dem
2.588528846 GHz | SGl
Temp |2 [T1 OBW]
o 9.98 dem|
2.597471154 GHz

TDF

WMW e

Center 2.593 GHz 3 MHz/ Span 30 MHz

Date: 5.MAY.2023 15:56:27

LTE band 41, 10MHz Bandwidth,16QAM (99% BW)

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 12.67 dBm
Ref 21.2 dBm “Att 15 dB SWT 15 ms 2.593144231 GHz
[[20 Offset I.7 dB OBW —942301692 WMHZ]|
n Temp |1 [T1 OBW]
L 10 SN NN S I ) WP -81 deém
wur e A i 2.588528846 GHz|[SCL
Temp |2 [T1 OBW]
. 18 asn|
2.597471154 GHz|
TDF
-10
I--20 hm J"V NI
M&}mﬂ T JJ‘I
-40
-50
|--60:
-70
Center 2.593 GHz 3 MHz/ Span 30 MHz

Date: 5.MAY.2023 15:57:07

©Copyright. All rights reserved by CTTL. Page 105 of 270



No0.123Z260833-WMDO03

LTE band 41, 15MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

13485.58 13485.58

2593.0

LTE band 41, 15MHz Bandwidth, QPSK (99% BW)

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 14.82 dBm
Ref 21.2 dBm “Att 15 dB SWT 5 ms 2.591125000 GHz
[F20 Offset I.7 dB 1 OBW 132485576923 WHZ|
v Temp |1 [T1 OBW]
MMMMWZ 10.39 dBm
e 2586293269 GHz | SCL
Temp |2 [T1 OBW]
o 19.44 démf
2.599778846 GHz|
TDF
-10
7720 WNL
-40
-50
|--60:
-70
Center 2.593 GHz 4.5 MHz/ Span 45 MHz

Date: 5.MAY.2023 15:57:49

LTE band 41, 15MHz Bandwidth,16QAM (99% BW)

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 14.30 dBm
Ref 21.2 dBm “Att 15 dB SWT 5 ms 2.588961538 GHz
[[20 Offset I.7 dB T OBW 13-#85574923 WHZ]|
T v Temp |1 [T1 OBW]
MW rthn T2 10.68 dBm
-10 VAl 58356, SG!
2586293269 GHz [ SC
Temp |2 [T1 OBW]
. d.03 aen| .
2.599778846 GHz|
TDF
-10
--20
-40
-50
[--60
-70
Center 2.593 GHz 4.5 MHz/ Span 45 MHz

Date: 5.MAY.2023 15:58:30
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No0.123Z260833-WMDO03

LTE band 41, 20MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

17884.62 17884.62

2593.0

LTE band 41, 20MHz Bandwidth, QPSK (99% BW)

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 14.64 dBm
Ref 21.2 dBm “Att 15 dB SWT 5 ms 2.594634615 GHz
[F20 Offset I.7 dB T OBW—17-884615385 WMHZ|
1o Temp |1 [T1 OBW]
Wﬂww[\.ﬂ,}\ Fo g .48 dem (M
10 . SGL
2.584051692 GHz||SC
1 PK Temp |2 [T1 OHW]
o 19.84 demf
2.601942308 GHz|
TDF
-10
|--20 \l{‘\
-40
-50
|--60:
-70
Center 2.593 GHz 6 MHz/ Span 60 MHz
Date: 5.MAY.2023 15:59:12
H 0,
LTE band 41, 20MHz Bandwidth,16QAM (99% BW
® *RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 13.02 dBm
Ref 21.2 dBm “Att 15 dB SWT 5 ms 2.585211538 GHz
[[20 Offset I.7 dB OBW—17-884615385 WMHZ|
T 1 Temp |1 [T1 OBW]
L 10 YALMMJ\:MWN'\MAM TTRE 19.66 dBm
2.584054692 GHz||SCL
1 PK Temp |2 [T1 OHW]
. .05 amn|
2.601942308 GHz|
TDF
-10
W %MWMWM
-40
-50
|--60:
-70
Center 2.593 GHz 6 MHz/ Span 60 MHz

Date: 5.MAY.2023 15:59:52
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LTE band 66, 1.4MHz (99%)

No0.123Z260833-WMDO03

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

1745.0

QPSK

16QAM

1089.74

1097.76

LTE band 66, 1.4MHz Bandwidth, QPSK (99% BW)

Date:

LTE band 66,

*RBW 20 kHz
“VBW 100 kHz

Marker 1 [T1

1

17.72 dBm

Ref 20.8 dBm *Att 15 dB SWT 40 ms 1.744847756 GHz
r a8 OBW 1. G
20 Offset 0.8 dB v o
A Temp |1 [T1 OBW
10 12.32 dBm
1.744459128 GHz [ SGL
Temp (2 [T1 OBW]
° 13.75 dBm
LvL
1.745544872 GHz
TDF
l_10 4
Ll
= W
--40
-50
--60
-70
Center 1.745 GHz 500 kHz/ Span 5 MHz

5_.MAY.2023 18:31:26

1.4MHz Bandwidth, 16QAM (99% BW)

*RBW 20 kHz
“VBW 100 kHz

Marker 1 [T1

1

17.05 dBm

Ref 20.8 dBm “Att 15 dB SWT 40 ms 1.744719551 GHz
20 Offset 0.8 dB OBW |1.097756410 MHZ
A, A T2 Temp |1 [T1 OBW]
10 L .32 dBm
1.744447115 GHz| SCL
Temp |2 [T1 OBW]
° 11.93 dBm
LVL
1.745544872 GHz
TOF
I--10
-20 \\M\N‘,\«
Wm *M»L%W
I--40:
-50
I--60:
-70
Center 1.745 GHz 500 kHz/ Span 5 MHz

Date: 5.MAY.2023 18:32:06

©Copyright. All rights reserved by CTTL.
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No0.123Z260833-WMDO03

LTE band 66, 3MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

2692.31 2692.31

1745.0

LTE band 66, 3MHz Bandwidth, QPSK (99% BW)

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 16.33 dBm
Ref 20.8 dBm “Att 15 dB SWT 30 ms 1.745576923 GHz
[[20” Offset 0.8 dB T OBW |2.692307 MHZ
T T2 Temp |1 [T1 OBW]
11.59 dBm
o 1.743653846 GHz|SCL
1 PK Temp |2 [T1 OHW]
e I 12.17 dBm
LvL

1.746346154 GHz
TDF

-70

Center 1.745 GHz 1 MHz/ Span 10 MHz

Date: 5.MAY.2023 18:32:49

LTE band 66, 3MHz Bandwidth, 16QAM (99% BW)

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 14.68 dBm
Ref 20.8 dBm *Att 15 dB SWT 30 ms 1.744647436 GHz
[20” Offset 0.8 dB 1 OBW |2-692307 MHZ
Temp |1 [T1 OBW]
T T
10 10.62 dBm
1.743653846 GHz [ SCL
1 PK Temp |2 [T1 OHW]
° 19.38 dBm{
1.746346154 GHz|
TDF
—-10:
,-30WKHN/\MMM‘M WWWAM |
[--40
-50
--60
-70
Center 1.745 GHz 1 MHz/ Span 10 MHz

Date: 5.MAY.2023 18:33:29
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No0.123Z260833-WMDO03

LTE band 66, 5MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

4495.19 4471.15

1745.0

LTE band 66, 5MHz Bandwidth, QPSK (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 15.94 dBm
Ref 20.8 dBm “Att 15 dB SWT 10 ms 1.743485577 GHz
20 Offset 0.8 dB T OBW |4.495197 MHZ
Taa L T2 Temp |1 [T1 OBW]
10 11.48 dBm
1.742740385 GHz|SCL
1 PK Temp |2 [T1 OHW]
° 12.66 dBmf
1.74723%577 GHz|
TDF
[—-10-
-20
. YT LEE o L
I--40;
-50
I--60:
-70
Center 1.745 GHz 1.5 MHz/ Span 15 MHz
Date: 5.MAY.2023 18:34:11
H ()
LTE band 66, 5MHz Bandwidth, 16QAM (99% BW
® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 14.02 dBm
Ref 20.8 dBm “Att 15 dB SWT 10 ms 1.743028846 GHz
20 Offset 0.8 dB N OBW |4.471153846 MHZ
T T2 Temp |1 [T1 OBW]
1o Ayt 11.32 dBm
1.742764423 GHz|SCL
1 PK Temp |2 [T1 OHW]
° 11.43 démf
1.74723%577 GHz|
TDF
[—-10-
-20
L 30 IL\l M&i)\imhm u y
LB i Ay
I--40:
-50
I--60:
-70
Center 1.745 GHz 1.5 MHz/ Span 15 MHz

Date: 5.MAY.2023 18:34:52
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No0.123Z260833-WMDO03

LTE band 66, 10MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM
8990.38 8942.31

1745.0

LTE band 66, 10MHz Bandwidth, QPSK (99% BW)

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 15.32 dBm
Ref 20.8 dBm “Att 15 dB SWT 15 ms 1.746105769 GHz
[[20” Offset 0.8 dB 1 OBW |8.990384615 MHZ
T x e T2 Temp |1 [T1 OBW]
12.21 dBm
o 1.740524846 GHz||SCL
1 PK Temp |2 [T1 OHW]
e I 11.36 dBm
LvL
1.749519231 GHz

TDF

_Zoa,mw*‘“""’wwf \N%MU \

-70

Center 1.745 GHz 3 MHz/ Span 30 MHz

Date: 5.MAY.2023 18:35:35

LTE band 66, 10MHz Bandwidth, 16QAM (99% BW)

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 14.90 dBm
Ref 20.8 dBm “Att 15 dB SWT 15 ms 1.748125000 GHz
[[20” Offset 0.8 dB 0 OBW ~94230 MHZ
T Lt L T2 Temp |1 [T1 OBW]
10 M AR 19.94 dem (M
1.740524846 GHz|SCL
1 PK Temp |2 [T1 OHW]
° 11.23 démf
1.749471154 GHz|
TDF
--10:
-20 &"“
I--40:
-50
I--60:
-70
Center 1.745 GHz 3 MHz/ Span 30 MHz

Date: 5.MAY.2023 18:36:15
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No0.123Z260833-WMDO03

LTE band 66, 15MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

13485.58 13485.58

1745.0

LTE band 66, 15MHz Bandwidth, QPSK (99% BW)

® “*RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 17.49 dBm
Ref 20.8 dBm “Att 15 dB SWT 5 ms 1.741105769 GHz
[[20” Offset 0.8 dB T1 T2 OBW 13.48557
VTN, Temp |1 [T1 OBW

14.98 dBm
GL

10 S
1.738293269 GHz| >
1 PK Temp |2 [T1 OHW]
14.51 dBm
(o} LvL

1.751774846 GHz
TDF

I--40;

-50

[—=60:

-70

Center 1.745 GHz 4.5 MHz/ Span 45 MHz

Date: 5.MAY.2023 18:36:58

LTE band 66, 15MHz Bandwidth, 16QAM (99% BW)

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 16.43 dBm
Ref 20.8 dBm “Att 15 dB SWT 5 ms 1.751634615 GHz
[[20” Offset 0.8 dB - OBW 13.48557
X Wl dem] fro Temp (1 [T1 OBW
12.88 dBm
o 1.738293269 GHz||SCL
1 PK Temp |2 [T1 OHW]
° 12.37 demf

1.751774846 GHz
TDF

B ¥

-50

[—=60:

-70

Center 1.745 GHz 4.5 MHz/ Span 45 MHz

Date: 5.MAY.2023 18:37:38
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No0.123Z260833-WMDO03

LTE band 66, 20MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

17980.77 17980.77

1745.0

LTE band 66, 20MHz Bandwidth, QPSK (99% BW)

® “*RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 15.94 dBm
Ref 20.8 dBm “Att 15 dB SWT 5 ms 1.750576923 GHz
20 Offset 0.8 dB T OBW 17-980769231 MHZ
W 72 Temp |1 [T1 OBW]
10 12.04 dBm
1.736057692 GHz||SCL
1 PK Temp |2 [T1 OHW]
° 13.12 demf
1.754038462 GHz|
TDF
--10
-20 WVJ \‘W%%
[
I--40;
-50
I--60:
-70
Center 1.745 GHz 6 MHz/ Span 60 MHz
Date: 5.MAY.2023 18:38:21
H o,
LTE band 66, 20MHz Bandwidth, 16QAM (99% BW)
® *RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 15.51 dBm
Ref 20.8 dBm “Att 15 dB SWT 5 ms 1.737403846 GHz
20 Offset 0.8 dB T OBW 17-980769231 MHZ
v "
T | - Temp |1 [T1 OBW]
10 11.52 dBm
1.736057692 GHz||SCL
1 PK

Temp (2 [T1 OBW]
° 10.54 dBm
1.754034462 GHz

LVL

TDF

Center 1.745 GHz 6 MHz/ Span 60 MHz

Date: 5.MAY.2023 18:39:02
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LTE band 71, 5SMHz (99%)

No0.123Z260833-WMDO03

Frequency(MHz)

Occupied Bandwidth (99%)(kHz)

680.5

QPSK

16QAM

4471.15

4471.15

LTE band 71, 5MHz Bandwidth, QPSK (99% BW)

*RBW 50 kHz
*VBW 200 kHz

Marl

ker 1 [T1 1

15.03 dBm

Ref 20.5 dBm “Att 15 dB SWT 10 ms 679.322115385 MHz

20 Offset 0.5 dB 1 OBW |4.471153846 MHz
T T2 Temp |1 [T1 OBW
TAMA.LMA_M. MR g r 1

12.18 dBm
Gl

—10 S
678.264423077 MHz | >
1 PK Temp |2 [T1 OHW]
Lo 11.55 dBm o
682.735576§923 MHz )
TDF
(—-10- /‘ \
- w'/ \m
m«mwwuw AL

-40

f—-50

-60

f—-70

Center 680.5 MHz

1.5 MHz/

Span 15 MHz

Date: 5.MAY.2023 12:18:56

LTE band 71,

*RBW 50 kHz
*VBW 200 kHz

5MHz Bandwidth, 16QAM (99% BW)

Marker 1

[r1 1
13.57 dBm

Ref 20.5 dBm “Att 15 dB SWT 10 ms 679.562500000 MHz
20 Of’f$et 0.5 dB 1 OBW |4.471153846 MHz
ll = T2 Temp |1 [T1 OHW]
| 'u\uuwu e ranr i Ay 13.19 dBm
678.264423077 MHz || SGL
1 PK Temp |2 [T1 OHW]
Lo 10.66 dBm{
682.735576923 MHz :
TDF
f—=10; / \
o/ )l
30 WMWMWU
-40
f~-50
-60
~=70

Center 680.5 MHz

Date: 5.MAY.2023 12:19:37

©Copyright. All rights reserved by CTTL.

1.5 MHz/

Span 15 MHz
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No0.123Z260833-WMDO03

LTE band 71, 10MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM
8990.38 8942.31

680.5

LTE band 71, 10MHz Bandwidth, QPSK (99% BW)

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 15.62 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 676.365384615 MHz
20 Of’f$8t 0.5 dB 1 OBW [8.990384615 MHz

T2 Temp |1 [T1 OBW]
a,mu,..wM««Y 12.69 dBm
Gl

—10
676.028846154 MHz | S
1 PK Temp |2 [T1 OHW]
10.80 dBm

VL
685.019230769 MHz

T

—_—

—
=

TDF

. | \

w .kWWWM M%MM.

f—-50

-60

f—-70

Center 680.5 MHz 3 MHz/ Span 30 MHz

Date: 5.MAY.2023 12:20:19

LTE band 71, 10MHz Bandwidth, 16QAM (99% BW)

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 14.29 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 678.673076923 MHz
20 Of’f$8t 0.5 dB 1 OBW [8.9423071692 MHz
T1

N

Temp |1 [T1 OBW]
13.27 dBm
676.028846154 MHz [ SCL

i3

1 PK Temp |2 [T1 OHW]
11.93 dBm

VL
684.971153846 MHz

TDF

|

L1 |
=

. |

-40

f—=50

-60

f—-70

Center 680.5 MHz 3 MHz/ Span 30 MHz

Date: 5.MAY.2023 12:21:00
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No0.123Z260833-WMDO03

LTE band 71, 15MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

13485.58 13485.58

680.5

LTE band 71, 15MHz Bandwidth, QPSK (99% BW)

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 16.98 dBm

Ref 20.5 dBm “Att 15 dB SWT 5 ms 677.110576923 MHz

20 Of’f$8t 0.5 dB OBW 13.485576923 MHz

v
WWM%Z Temp |1 [T1 OBW]

12.89 dBm

o / Gl

673.793269231 MHz | S
1 PK Temp |2 [T1 OHW]

12.99 dBm
\ 687.278846154 MHz

LVL

TDF

/ \
B i et

-40

f—-50

-60

f—-70

Center 680.5 MHz 4.5 MHz/ Span 45 MHz

Date: 5.MAY.2023 12:21:42

LTE band 71, 15MHz Bandwidth, 16QAM (99% BW)

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 16.07 dBm
Ref 20.5 dBm *Att 15 dB SWT 5 ms 676.461538462 MHz
20 Offset 0.5 dB 3 o OBW 13.485576923 MHz
Temp |1 [T1 OBW]
. WM/\WM”\/T oM e
673.793269231 MHz || SCL
1 PK Temp |2 [T1 OHW]
Lo 13.19 dBmf -
687.278846154 MHz|
TDF
(—-10- { \
20 ”IF S
- M/\N‘ANA
-40
I--50
-60
--70
Center 680.5 MHz 4.5 MHz/ Span 45 MHz

Date: 5.MAY.2023 12:22:23
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No0.123Z260833-WMDO03

LTE band 71, 20MHz (99%)

Frequency(MHz) Occupied Bandwidth (99%)(kHz)
QPSK 16QAM

17980.77 17980.77

680.5

LTE band 71, 20MHz Bandwidth, QPSK (99% BW)

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 15.87 dBm

Ref 20.5 dBm “Att 15 dB SWT 5 ms 676.557692308 MHz

20 Of’f$8t 0.5 dB 1 OBW 17.980769231 MHz

12 Te 1 [T1 OBW

T ) emp 1 [ 1

10 11.27 dBm
GL

671.557694308 MHz|S

\ Temp (2 [T1 OBW]
12.32 dBm
\ 689.538461538 MHz

|
J) \
y \MMU/ \WWWW

-40

-0

=

VL

TDF

f—-50

-60

f—-70

Center 680.5 MHz 6 MHz/ Span 60 MHz

Date: 5.MAY.2023 12:23:05

LTE band 71, 20MHz Bandwidth, 16QAM (99% BW)

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 14.55 dBm
Ref 20.5 dBm “Att 15 dB SWT 5 ms 672.903846154 MHz
20 Of’f$8t 0.5 dB 1 OBW 17.980769231 MHz

671.557692308 MHz | S

1 PK Temp |2 [T1 OHW]
10.52 dBm

=

VL
689.538461538 MHz

Mwwwmww\( R R
. )) L\
- WM’J WWM»AMMM

-30 W =

-40

TDF

f—=50

-60

f—-70

Center 680.5 MHz 6 MHz/ Span 60 MHz

Date: 5.MAY.2023 12:23:45
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No0.123Z260833-WMDO03

LTE CA band 7C,10MHz+20MHZz(99%)

Occupied Bandwidth (99%) (MHz)

F MH
requency (MHz) QPSK 16QAM

2535 27.981 27.837

LTE CA band 7C , 10MHz+20MHz Bandwidth,QPSK (99% BW)

@ “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 18.34 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.522163462 GHz
[[307 OffTs$et I° dB UBW 47-98076923T MHZ"
Temp [1 [T1 0BwW]
1 13.04 dem| M
20 b 2.521009615 GHz
1 PK] Temp |2 W
T2 emp [T1 ogw]
MEY Lo WM&WW‘"\’\( 11.14 denf
I 2.54899(385 GHz|
TDF
) 2 K
I--10
| 14, A A} ﬁ
Lo b
Lo AN *“A”Wr4w4wkuﬂu\Aqkuu\MLMAwu 308
I--30
I--40
I--50
I--60
Center 2.535 GHz 9 MHz/ Span 90 MHz

Date: 9.MAY.2023 13:07:32

LTE CA band 7C , 10MHz+20MHz Bandwidth,16QAM (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
*VBW 2 MHz 17.93 dem
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.525480769 GHz
(30~ Off$et 1.7 dB OBW 47-836538462 WHZ||
Temp |1 [T1 OBW]
12.53 dem| M
I-20 4
v 2.521009615 GHz
i T2 Temp |2 [T1 Ogw]
VIEW Lo ok by 11.54 deaf
u 2.54884¢154 GHz|
TDF
) / \
I--10
20 | l} \
MM M \‘*‘”‘MWM 308
I-30
I--40
I--s0
I--60
Center 2.535 GHz 9 MHz/ Span 90 MHz

Date: 9.MAY.2023 13:07:56
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No0.123Z260833-WMDO03

LTE CA band 7C,15MHz+10MHZz(99%)

Occupied Bandwidth (99%) (MHz)

F MH
requency (MHz) QPSK 16QAM

2535 23.317 23.317

LTE CA band 7C , 15MHz+10MHz Bandwidth,QPSK (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
*VBW 2 MHz 17.43 dem
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.540889423 GHz
[[307 OfT$et 1. dB OUBW 43-31730(69 MHZ"
Temp |1 [T1 OBw]
1 12.69 dem| N
20 T2 2.523341346 GHz
TR Temp |2 [T1 oBw]
= 14.16 demf
U 2.546658654 GHz
TDF
) ’ \
I--10
| 20 o | .mf \AM
| o Lo -] M’ML!\WMWW 308
I--30
I--40
I--s0
I--60
Center 2.535 GHz 7.5 MHz/ Span 75 MHz

Date: 9.MAY.2023 13:08:51

LTE CA band 7C , 15MHz+10MHz Bandwidth,16QAM (99% BW)

@ “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 16.90 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.538485577 GHz
[[307 OffTs$et 1. dB UBW 43-31730({69 MHZ"
Temp [1 [T1 ogw]
11.48 dem| N
20 v 2.523341346 GHz
Mwmw {‘MW“‘HA%Z Temp |2 [T1 OBW]
=1 L\ 12.48 den o
i 2.54665§654 GHz
[ \ TDF
) | |

1) \

I--20 rJW \\/\.
MW“W WWM -

I--30

|--40

I--50

I--60

Center 2.535 GHz 7.5 MHz/ Span 75 MHz

Date: 9.MAY.2023 13:09:15
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No0.123Z260833-WMDO03

LTE CA band 7C,15MHz+15MHz(99%)

Occupied Bandwidth (99%) (MHz)

F MH
requency (MHz) QPSK 16QAM

2535 28.558 28.558

LTE CA band 7C , 15MHz+15MHz Bandwidth,QPSK (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 17.08 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.528653846 GHz
30" Offset 1.7 dB UBW 48557694308 WHZ]|
Temp [1 [T1 0Bw]
) 13.13 dem| N
20 v 2.52072]154 GHz
\ 72 Temp |2 [T1 oBw]
VLK 14.37 dBm
10 4= Lt
2.549274846 GHz
TDF
) ( \
I--10 / \
e N \MMWM
WW WW ”
I--30
I--40
I--50
I--60
Center 2.535 GHz 9 MHz/ Span 90 MHz

Date: 9.MAY.2023 13:10:09

LTE CA band 7C , 15MHz+15MHz Bandwidth,16QAM (99% BW)

@ “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 16.35 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.524326923 GHz
30" Offset 1.7 dB UBW 48557694308 WHZ]|
Temp [1 [T1 0BwW]
11.67 dem| N
20 - 2.52072]154 GHz
T T2 Temp |2 [T1 Ogw]
=1 12.33 dBm| |
2.54927§846 GHz|
TDF
) ) \
I--10 / g
20 AR o T
Jwﬁh,vﬂfﬂ$““‘jdaﬁw*ﬂ xhuahdkmun»@ALVKA“MAokh“J»*“NJN DB
I--30
I--40
I--50
I--60
Center 2.535 GHz 9 MHz/ Span 90 MHz

Date: 9.MAY.2023 13:10:32
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No0.123Z260833-WMDO03

LTE CA band 7C,15MHz+20MHZz(99%)

Occupied Bandwidth (99%) (MHz)

F MH
requency (MHz) QPSK 16QAM

2535 32.812 32.812

LTE CA band 7C , 15MHz+20MHz Bandwidth,QPSK (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 17.19 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.522211538 GHz
30" Offset 1.7 dB UBW 32-8TZ504000 WHZ]|
Temp [1 [T1 0Bw]
oo J 12.00 dem|EM
2.518509615 GHz

<
m

=
m|z

v

%’W““ bt T2 Temp |2 [T1 OHw]

Lo M /1 Y 11.83 dem
’ \’ \ 2.551323115 GHz|

Lo 4

|10 g X

;::WW“MJbEAJHlMMA$MquN UWAW“AMM¢N0%Q&Wh 3DB

|--40

I--50

I--60

Center 2.535 GHz 10.5 MHz/ Span 105 MHz

Date: 9.MAY.2023 13:11:26

LTE CA band 7C , 15MHz+20MHz Bandwidth,16QAM (99% BW)

@ “RBW 500 kHz Marker 1 [T1 ]
*VBW 2 MHz 16.28 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.522716346 GHz
30" Offset 1.7 dB UBW 32-8TZ504000 WHZ]|
Temp |1 [T1 OBW]
11.88 dem| M

I-20 T 2.518509615 GHz

<[r

m|z
3
§<

Temp |2 [T1 08W]
Wi T2
1o /“W"A“““"M 19.44 dem

| |

I--20 i

I==-30

|--40

I--50

I--60

Center 2.535 GHz 10.5 MHz/ Span 105 MHz

Date: 9.MAY.2023 13:11:50
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No0.123Z260833-WMDO03

LTE CA band 7C,20MHz+10MHZz(99%)

Occupied Bandwidth (99%) (MHz)

F MH
requency (MHz) QPSK 16QAM

2535 27.981 27.981

LTE CA band 7C , 20MHz+10MHz Bandwidth,QPSK (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 17.30 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.547115385 GHz
[[307 OfT$et 1. dB UBW 47.98076923T MHZ"
Temp [1 [T1 ogw]
S 11.49 dem| M
20 v 2.521153846 GHz
?ymwmm, "”"\TZ Temp |2 [T1 oBw]
MED “‘ﬂ
Lo 13.11 denf o
U 2.549134615 GHz
TDF
) 2 \
l--10 J S
e LAl Wt din, |
Juyur*vJ””W“,VJA'“vﬁJA d‘ﬁ*‘VNA‘“““”JJAJﬂvauh e
[-s0
|--40
l--s0
l--60
Center 2.535 GHz 9 MHz/ Span 90 MHz

Date: 9.MAY.2023 13:12:45

LTE CA band 7C , 20MHz+10MHz Bandwidth,16QAM (99% BW)

@ “RBW 500 kHz Marker 1 [T1 ]
*VBW 2 MHz 16.27 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.541346154 GHz
[[307 OffTs$et I dB UBW 47-.98076923T MHZ"
Temp |1 [T1 OBW]
11.29 dem| M
20 I 2.521153846 GHz
1 PK] %
VIEW
10 Vi
2.549134615 GHz
TDF
o

)

P

I--30

(W“““Mwufw M\i B il i
| |
\\«.

|--40

I--50

I--60

Center 2.535 GHz 9 MHz/ Span 90 MHz

Date: 9.MAY.2023 13:13:09
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No0.123Z260833-WMDO03

LTE CA band 7C,20MHz+15MHZz(99%)

Occupied Bandwidth (99%) (MHz)

F MH
requency (MHz) QPSK 16QAM

2535 32.812 32.812

LTE CA band 7C , 20MHz+15MHz Bandwidth,QPSK (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 17.06 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.543413462 GHz
30" Offset 1.7 dB UBW 32-8TZ504000 WHZ]|
Temp [1 [T1 0Bw]
12.00 dBm| N
20 2.51867/885 GHz
1 PK]
VIEW,

” 2.55149(385 GHz
T

-0

I--10

—t |

I--20

2 m| W,
YWW“‘““\MMK Bl e A
W

|--40

I--50

I--60

Center 2.535 GHz 10.5 MHz/ Span 105 MHz

Date: 9.MAY.2023 13:14:02

LTE CA band 7C , 20MHz+15MHz Bandwidth,16QAM (99% BW)

@ “RBW 500 kHz Marker 1 [T1 ]

“VBW 2 MHz 15.81 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.520024038 GHz
30" Offset 1.7 dB UBW 32-8TZ504000 WHZ]|

Temp [1 [T1 0BwW]

12.08 dem| N

20 T 2.51867{885 GHz

Temp |2 [T1 oBw]

.
. |
|

|

I--20 o] MA&
WWW MW 30B

=30

<
m

13.06 _dBm
2.55149(385 GHz

T
|

I

|--40

I--50

I--60

Center 2.535 GHz 10.5 MHz/ Span 105 MHz

Date: 9.MAY.2023 13:14:26
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No0.123Z260833-WMDO03

LTE CA band 7C,20MHz+20MHZz(99%)

Occupied Bandwidth (99%) (MHz)

F MH
requency (MHz) QPSK 16QAM

2535 38.077 37.885

LTE CA band 7C , 20MHz+20MHz Bandwidth,QPSK (99% BW)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 2 MHz 18.61 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.522307692 GHz
[[307 OfT$et 1. dB UBW 38.0769230 MHZ"
Temp [1 [T1 ogw]
1 12.49 dem| M
20 2.515961538 GHz
ﬁw,\.«u\,\«,\ A«.w%rz Temp [2 [T1 oBw]
VLK 14.81 dBm
[-10 LV
2.554034462 GHz
f \ TDF
) | \

I--10
20 7l nA“l_.'n_U} \ 4

|--40

/
{

I--50

I--60

Center 2.535 GHz 12 MHz/ Span 120 MHz

Date: 9.MAY.2023 13:15:47

LTE CA band 7C , 20MHz+20MHz Bandwidth,16QAM (99% BW)

@ “RBW 1 MHz Marker 1 [T1 ]
*VBW 2 MHz 17.92 dem
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.526153846 GHz
(30~ Off$et 1.7 dB UBW 37-884613385 WHZ||
Temp |1 [T1 OBW]
12.89 dem| M
| o0 1
¥ 2.516153846 GHz
T2 Temp |2 [T1 Ogw]
M=l 11.70 dBi
> = IR

I-10:

/ \ 2.55403§462 GHz
) ’ \
I--10 \

1014

--20 Mw\yv

|--40

I--50

I--60

Center 2.535 GHz 12 MHz/ Span 120 MHz

Date: 9.MAY.2023 13:16:10
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LTE CA band 41C,5MHz+20MHZz(99%)

No0.123Z260833-WMDO03

Occupied Bandwidth (99%) (MHz)

Frequency (MHz) QPSK

16QAM

2593 23.197

22.957

LTE CA band 41C , 5MHz+20MHz Bandwidth,QPSK (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 19.04 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.584826923 GHz
[[307 OfT$et I dB UBW 43-T971T$38E MHZ"
Temp [1 [T1 0Bw]
1 11.44 dem|IEM
20 2.581341346 GHz
1 W Temp |2 [T1 oBw]
VIEW Pl =
|0 19.84 dBnf
2.604538462 GHz|
TDF
Lo \‘
|10 T ‘M
P M%\‘“UML
I--30
I--40
--50
I--60
Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 9.MAY.2023 11:34:25

LTE CA band 41C , 5MHz+20MHz Bandwidth,16QAM (99% BW)

@ “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 19.40 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.584225962 GHz
[[307 OffTs$et I dB UBW 42.95673(769 MHZ"
Temp 1 [T1 OBW]
1 14.17 dem| M
I-20

<
m

=
m|z

I-10:
) 2.60441§269 GHz
IO

::C ,.1.1lH.MMW UAU.I,I [ 1

I--30

2.581461538 GHz
T2 Temp (2 [T1 OBW]
v oy 19.59 dBm|

|--40

I--50

I--60

Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 9.MAY.2023 11:34:49
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No0.123Z260833-WMDO03

LTE CA band 41C,10MHz+15MHz(99%)

Occupied Bandwidth (99%) (MHz)

F MH
requency (MHz) QPSK 16QAM

2593 23.317 23.317

LTE CA band 41C , 10MHz+15MHz Bandwidth,QPSK (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 17.79 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.583504808 GHz
[[307 OfT$et 1. dB UBW 43-31730(69 MHZ"
Temp [1 [T1 ogw]
Lo 1 12.99 dem| M
v 3.581341346 GHz

<
m

=
m|z

?W‘M"Wl mez Temp |2 [T1 oBw]
|10 ! 12.95 dBm

( \ 2.60465§654 GHz

y M |
1 -

I--30:

|--40

I--50

I--60

Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 9.MAY.2023 11:35:46

LTE CA band 41C , 10MHz+15MHz Bandwidth,16QAM (99% BW)

@ “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 17.11 dBm
Ref 31.2 dBm ~Att 25 dB SWT 2.5 ms 2.584586538 GHz
[[307 OffTs$et 1. dB UBW 43-31730({69 MHZ"

Temp [1 [T1 0BwW]
11.92 dem| M
2.581341346 GHz

4
» A Temp (2 [T1 OBW]
M\J{M J\WL‘}'Z 19.75 dBm|

I-10:
( 2.60465§654 GHz
IO

|
|
J ,Almulﬂww M I‘wh ”WJL[{JM/

I-20

<
m

=
m|z

Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 9.MAY.2023 11:36:09

©Copyright. All rights reserved by CTTL. Page 126 of 270




No0.123Z260833-WMDO03

LTE CA band 41C,10MHz+20MHz(99%)

Occupied Bandwidth (99%) (MHz)

F MH
requency (MHz) QPSK 16QAM

2593 27.837 27.981

LTE CA band 41C , 10MHz+20MHz Bandwidth,QPSK (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
*VBW 2 MHz 17.67 dem
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.583048077 GHz
(30~ Off$et 1.7 dB OBW 47-836538462 WHZ||
Temp |1 [T1 OBw]
4 14.42 dem| M
I-20
1.7 2.579153846 GHz
Temp |2 [T1 oBw]
VIEW ARl vz
Lo 14.07 demf
\' 2.60699(385 GHz|
TDF
o
|10 . U \|
% 0B
I-30
I--40
I--s0
I--60
Center 2.593 GHz 9 MHz/ Span 90 MHz

Date: 9.MAY.2023 11:37:31

LTE CA band 41C , 10MHz+20MHz Bandwidth,16QAM (99% BW)

@ “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 16.93 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.586653846 GHz
[[307 OffTs$et 1. dB UBW 47.98076923T MHZ"
Temp [1 [T1 ogw]
19.94 dem| M

20 2.579009615 GHz

2 [T1 OBW

WJWUWWWWT o 1490 o)
\

<[r
m|z

L
2.60699(385 GHz

wMﬂ“W m IIM m%wm

Center 2.593 GHz 9 MHz/ Span 90 MHz

Date: 9.MAY.2023 11:37:55

©Copyright. All rights reserved by CTTL. Page 127 of 270




No0.123Z260833-WMDO03

LTE CA band 41C,15MHz+10MHz(99%)

Occupied Bandwidth (99%) (MHz)

F MH
requency (MHz) QPSK 16QAM

2593 23.317 23.317

LTE CA band 41C , 15MHz+10MHz Bandwidth,QPSK (99% BW)

® *RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 17.63 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.599490385 GHz
[[307 OfT$et 1. dB UBW 43-31730(69 MHZ"
Temp [1 [T1 ogw]
12.63 dem| N
| 50 1
v T2 2.581341346 GHz
L PK TWMW\'\M“ “T Temp [2 [T1 oBw]
VIEW] J
Lo 18.10 dem|
U 2.604654654 GHz
TDF

| \

I--30:

|--40

I--50

I--60

Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 9.MAY.2023 11:38:49

LTE CA band 41C , 15MHz+10MHz Bandwidth,16QAM (99% BW)

® *RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 17.46 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.597447115 GHz
[[307 OffTs$et I dB OUBW 43-31730(69 MHZ"
Temp [1 [T1 ogw]
. 12.78 dem| M
20 2.581341346 GHz
T Ao T2 Temp |2 [T1 OBW]
MED
1o 12.34 denf
\ 2.604658654 GHz|
TDF

) | |

I--30:

|--40

I--50

I--60

Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 9.MAY.2023 11:39:13
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No0.123Z260833-WMDO03

LTE CA band 41C,15MHz+15MHz(99%)

Occupied Bandwidth (99%) (MHz)

F MH
requency (MHz) QPSK 16QAM

2593 28.558 28.413

LTE CA band 41C , 15MHz+15MHz Bandwidth,QPSK (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 16.36 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.587807692 GHz
30" Offset 1.7 dB UBW 48557694308 WHZ]|

Temp 1 [T1 OBW]
12.09 dem| N

2.578721154 GHz

+
J2 Temp |2 [T1 OBW]
12.62 dBm

I-20

T |
|

L
] Wil

I--30:

<[r
m|z
g

LVL
2.607274846 GHz

|--40

I--50

I--60

Center 2.593 GHz 9 MHz/ Span 90 MHz

Date: 9.MAY.2023 11:40:12

LTE CA band 41C , 15MHz+15MHz Bandwidth,16QAM (99% BW)

@ “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 15.90 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.600355769 GHz
[[307 OffTs$et 1. dB UBW 48-.4134615< MHZ"
Temp [1 [T1 ogw]
13.05 dem| I

I-20 T 2.57886%385 GHz

M'JA T2 Temp [2 [T1 oBw]
\ AN’WI 12.07 dBm|

<[r
m|z

-
3;:,_.

o
10 L
) \ 2.60727§846 GHz

Center 2.593 GHz 9 MHz/ Span 90 MHz

Date: 9.MAY.2023 11:40:36
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LTE CA band 41C,15MHz+20MHz(99%)

No0.123Z260833-WMDO03

Occupied Bandwidth (99%) (MHz)

Frequency (MHz) QPSK

16QAM

2593 32.812

32.644

LTE CA band 41C , 15MHz+20MHz Bandwidth,QPSK (99% BW)

“RBW 500 kHz
*VBW 2 MHz
SWT 2.5 ms

®

Ref 31.2 dBm *Att 25 dB

Marker 1

[T1 1
16.48 dBm
2.586774038 GHz

—BTZ504000 WHZ]|

(30~ Offset 1.7 dB OBW 3
Temp |1 [T1 OBW]
19.74 dem| N
20 T 2.576509615 GHz
) T2 Temp |2 [T1 OgwW]
VIEW Lo {L‘ w 11.87 deaf
2.609322115 GHz|
TDF
) J “ k
B J j
[--20 M‘Jm ,,h_ |
WW T
=30
I--40
--50
I--60

Center 2.593 GHz 10.5 MHz/

Date: 9.MAY.2023 11:41:58

Span 105 MHz

LTE CA band 41C , 15MHz+20MHz Bandwidth,16QAM (99% BW)

“RBW 500 kHz
*VBW 2 MHz
SWT 2.5 ms

®

Ref 31.2 dBm *Att 25 dB

Marker 1

[T1 1
15.68 dBm
2.583408654 GHz

[[307 OffTs$et I dB UBW 32-.64423(769 MHZ"
Temp [1 [T1 0BwW]
12.22 dem| M
20 T 2.576671885 GHz
Temp (2 [T1 OBW]

1¢.89 dBm

N

2.609322115 GHz

|

. HA

I--10

I

20 1 | J LA

[--30:

|--40

I--50

I--60

Center 2.593 GHz 10.5 MHz/

Date: 9.MAY.2023 11:42:22
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LTE CA band 41C,20MHz+5MHZz(99%)

No0.123Z260833-WMDO03

Occupied Bandwidth (99%) (MHz)

Frequency (MHz) QPSK

16QAM

2593 23.077

22.957

LTE CA band 41C , 20MHz+5MHz Bandwidth,QPSK (99% BW)

® “RBW 500 kHz
*VBW 2 MHz

Ref 31.2 dBm *Att 25 dB SWT 2.5 ms

Marker 1 [T1
19.38 dBm
2.601052885 GHz

[[307 OfT$et I dB OUBW 43-0769230 MHZ"
Temp [1 [T1 0Bw]
1 11.36 dem| N
20 > 2.58158]731 GHz
T [T Temp (2 [T1 OBW]
ME b
14.32 dBmfl
\ 2.60465§654 GHz|

I-10: [
-0

|

=20

il

I--30

|--40

I--50

I--60

Center 2.593 GHz 7.5 MHz/

Date: 9.MAY.2023 11:43:16

Span

75 MHz

LTE CA band 41C , 20MHz+5MHz Bandwidth,16QAM (99% BW)

@ “RBW 500 kHz
*VBW 2 MHz

Ref 31.2 dBm *Att 25 dB SWT 2.5 ms

Marker 1 [T1
19.53 dBm
2.602735577 GHz

[[307 OffTs$et I dB UBW 42.95673(769 MHZ"
Temp |1 [T1 OBW]
1 11.29 dem|/IEM
20 " 2.581701923 GHz
Temp (2 [T1 OBW]
] 12.94 dBm
2.604654654 Grz| "

-0

J

e

I--30

|--40

I--50

I--60

Center 2.593 GHz 7.5 MHz/

Date: 9.MAY.2023 11:43:39
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No0.123Z260833-WMDO03

LTE CA band 41C,20MHz+10MHz(99%)

Occupied Bandwidth (99%) (MHz)

F MH
requency (MHz) QPSK 16QAM

2593 27.837 27.837

LTE CA band 41C , 20MHz+10MHz Bandwidth,QPSK (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
*VBW 2 MHz 18.19 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.598769231 GHz
(30~ Off$et 1.7 dB OBW 47-836538462 WHZ||
Temp |1 [T1 OBW]
1 11.86 dem| M
20 M 2.579294077 GHz
o2
Temp (2 [T1 OBW]
MED s hwAn
Lo 14.28 dem|
u 2.607134615 GHz
TDF
) J 5

. M |

I--30

|--40

I--50

I--60

Center 2.593 GHz 9 MHz/ Span 90 MHz

Date: 9.MAY.2023 11:45:01

LTE CA band 41C , 20MHz+10MHz Bandwidth,16QAM (99% BW)

@ “RBW 500 kHz Marker 1 [T1 ]
*VBW 2 MHz 17.85 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.599923077 GHz
30" Offset 1.7 dB UBW 47-836538462 WHZ||
Temp |1 [T1 OBW]
12.04 dem| M
20 2.579294077 GHz
T1
VIEW, AAP~AR pored

1
v
fWMW\rTZ Temp [2 [T1 OBW]
Lo Al 12.32 dBm| |
/ U \ 2.607134615 GHz
) } \
10 |
) il M A

I--20 e
uhﬂuﬂk}hNuﬂﬁAﬁJNM} h\ddﬂJjAN 308

--30

|--40

I--50

I--60

Center 2.593 GHz 9 MHz/ Span 90 MHz

Date: 9.MAY.2023 11:45:25
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LTE CA band 41C,20MHz+15MHz(99%)

Occupied Bandwidth (99%) (MHz)

F MH
requency (MHz) QPSK 16QAM

2593 32.812 32.812

LTE CA band 41C , 20MHz+15MHz Bandwidth,QPSK (99% BW)

® “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 16.20 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.599057692 GHz
30" Offset 1.7 dB UBW 32-8TZ504000 WHZ]|
Temp [1 [T1 0Bw]
12.23 dem| I
20 7 2.57667{885 GHz
T T2 Temp |2 [T1 OBW]
M=l b\ 12.17 dB
10 += o IR
2.609490385 GHz
TDF
) } u \

I--30

|--40

I--50

I--60

Center 2.593 GHz 10.5 MHz/ Span 105 MHz

Date: 9.MAY.2023 11:46:47

LTE CA band 41C , 20MHz+15MHz Bandwidth,16QAM (99% BW)

@ “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 16.31 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.598552885 GHz
30" Offset 1.7 dB UBW 32-8TZ504000 WHZ]|
Temp [1 [T1 0BwW]
19.69 dem| N
20 T 2.57667/885 GHz
T2 Temp [2 [T1 ogw
T1 pl2 © |
] |10 WW"\/“ ¥ 14.77 demf
2.60949(385 GHz|
TDF
o
} u kf
10 |
l--20 MM'JJJ “l | |

i b

|--40

I--50

I--60

Center 2.593 GHz 10.5 MHz/ Span 105 MHz

Date: 9.MAY.2023 11:47:11
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LTE CA band 41C,20MHz+20MHz(99%)

Occupied Bandwidth (99%) (MHz)

F MH
requency (MHz) QPSK 16QAM

2593 37.885 37.885

LTE CA band 41C , 20MHz+20MHz Bandwidth,QPSK (99% BW)

® “RBW 1 MHz Marker 1 [T1 ]
*VBW 2 MHz 18.06 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.606461538 GHz
30" Offset 1.7 dB UBW 37-884613385 WHZ||
Temp |1 [T1 OBW]
13.99 dem| N
I-20
VIEW

1
e To 2.574153846 GHz
Temp (2 [T1 OBW]
13.85 dBm

I-10:
/ 2.61203§462 GHz

! J N

WWMJW AL 1 | B

I--30:

|--40

I--50

I--60

Center 2.593 GHz 12 MHz/ Span 120 MHz

Date: 9.MAY.2023 11:48:32

LTE CA band 41C , 20MHz+20MHz Bandwidth,16QAM (99% BW)

@ “RBW 1 MHz Marker 1 [T1 ]
*VBW 2 MHz 17.78 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.597615385 GHz
30" Offset 1.7 dB UBW 37-884613385 WHZ||
Temp |1 [T1 OBW]
1 12.17 dem| M

20 2.574153846 GHz

v
2 Temp |2 [T1 OBW]
12.64 dBm

I-10: LV
/ \ 2.61203§462 GHz

! | \.

| 20 | WUM MAM&MM m

[--30:

<[r
m|z

|--40

I--50

I--60

Center 2.593 GHz 12 MHz/ Span 120 MHz

Date: 9.MAY.2023 11:48:56

Note: Expanded measurement uncertainty is U = 3428 Hz, k = 2.
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A.5 Emission Bandwidth

The emission bandwidth is defined as the width of the signal between two points, one below the
carrier center frequency and one above the carrier center frequency, outside of which all
emissions are attenuated at least 26 dB below the transmitter power. Table below lists the
measured -26dBc BW. Spectrum analyzer plots are included on the following pages.

The measurement method is from ANSI C63.26:

a) The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be wide enough to see sufficient roll off of the
signal to make the measurement.

b) The nominal RBW shall be in the range of 1% to 5% of the anticipated OBW, and the VBW shall
be set 2 3 x RBW.

c) Set the reference level of the instrument as required to prevent the signal amplitude from
exceeding the maximum spectrum analyzer input mixer level for linear operation.

d) The dynamic range of the spectrum analyzer at the selected RBW shall be more than 10 dB
below the target “~X dB” requirement, i.e., if the requirement calls for measuring the —26 dB OBW,
the spectrum analyzer noise floor at the selected RBW shall be at least 36 dB below the reference
level.

e) Set spectrum analyzer detection mode to peak, and the trace mode to max hold.
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LTE band 7, 5MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

4879.81 4879.81

2535.0

LTE band 7, 5MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 11.89 dBm

Ref 21.2 dBm “Att 15 dB SWT 10 ms 2.533365385 GHz

[F20 Offset I.7 dB OB [TLT —oo a5
1 BW |4.879807692 MHz
Temp |1 [T1 ndB]
~14.15 dBm
MEK] 2.532572115 GHz
=l Temp |2 [T1 ndB]
-14.42 dBm
2.537453923 GHz | 1pr

v
Mhaid pan_ )l

10

-10 1 2

20
| o iy hu mMWV‘JJ \uuf‘m,. ok 1 |
N M =TTy

-40

-50

Center 2.535 GHz 1.5 MHz/ Span 15 MHz

Date: 5.MAY.2023 15:23:48

LTE band 7, 5MHz Bandwidth,16QAM (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 10.69 dBm

Ref 21.2 dBm “Att 15 dB SWT 10 ms 2.533317308 GHz

[[20 Offset I.7 dB MaB [ TLT oo 5|
BW  |4.879807692 MHz
; Temp |1 [T1 ndB]
e e e —14-98 dBm
MEK] 2.532548077 GHz
=l Temp |2 [T1 ndB1
-14.50 dBm
2.537427885 GHz [1pe

-10

I--20.
i, ,/\)/ K‘\Mr\hlw.mm A

-50

[—=60:

Center 2.535 GHz 1.5 MHz/ Span 15 MHz

Date: 5.MAY.2023 15:24:28
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LTE band 7, 10MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM
9711.54 9711.54

2535.0

LTE band 7, 10MHz Bandwidth, QPSK (-26dBc BW)

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 11.69 dBm

Ref 21.2 dBm “Att 15 dB SWT 15 ms 2.531730769 GHz

[F20 Offset I.7 dB OB [TLT —oo a5
4 BW |9.711538462 MHz
Temp |1 [T1 ndB]
~12.56 dBm
MEK] 2.530144231 GHz
Temp |2 [T1 ndB]
-14.60 dBm
2.539855769 GHz | 1pr

ATV AN Mk ]
10 UM

i
4

I WAL Lt . L"‘WW.I_MW\J. L

-50

Center 2.535 GHz 3 MHz/ Span 30 MHz

Date: 5.MAY.2023 15:25:11

LTE band 7, 10MHz Bandwidth,16QAM (-26dBc BW)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 11.15 dBm
Ref 21.2 dBm “Att 15 dB SWT 15 ms 2.532980769 GHz
[[20 Offset I.7 dB MaB [ TLT oo 5|
N BW |9.71153§462 MHz
. Y, L Temp |1 [T1 ndB]
e LA —13.94 dBm
4 2.530144231 GHz
VAN o Temp |2 [T1 ndB] .
-14.96 dBm
2.539854769 GHz| 1pe
-10
1 2
|--20. ﬂ//
L AT adau. \‘M\U«Au L,
M s i
-40
-50
I--60:
-70
Center 2.535 GHz 3 MHz/ Span 30 MHz

Date: 5.MAY.2023 15:25:51
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LTE band 7, 15MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

14711.54 14639.42

2535.0

LTE band 7, 15MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 13.43 dBm
Ref 21.2 dBm “Att 15 dB SWT 5 ms 2.532980769 GHz
[F20 Offset I.7 dB OB [TLT —oo a5
H BW 14.711538462 MHz
[N  H tAA Temp |1 [T1 ndB]
e —13.42 dBm
4 2.527644231 GHz
VAN o Temp |2 [T1 ndB] .
-13.09 dBm
2.542354769 GHz| 1pe
-10 - 2
20 Wu"d \“’\1
W %M/\
-40
-50
|--60:
-70
Center 2.535 GHz 4.5 MHz/ Span 45 MHz

Date: 5.MAY.2023 15:26:34

LTE band 7, 15MHz Bandwidth,16QAM (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 12.83 dBm

Ref 21.2 dBm “Att 15 dB SWT 5 ms 2.530889423 GHz

[[20 Offset I.7 dB MaB [ TLT oo 5|
1 BW 14.639423077 MHz
L 10 /\/I“VJW ARl b b, Al Temp |1 [T1 ndB]
—13.68 dBm
4 R 2.527644231 GHz

Temp |2 [T1 ndB]

-12.25 dBm
2.542283654 GHz | 1pp

o
PPt adil L'”Wwﬁw. .

Sy -
-40

-50

I--60-

-70

Center 2.535 GHz 4.5 MHz/ Span 45 MHz

Date: 5.MAY.2023 15:27:14
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LTE band 7, 20MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

19038.46 19134.62

2535.0

LTE band 7, 20MHz Bandwidth, QPSK (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 12.95 dBm

Ref 21.2 dBm “Att 15 dB SWT 5 ms 2.530961538 GHz

[F20 Offset I.7 dB OB [TLT —oo a5
1 BW 19.038461538 MHz
1o A N p Ay Temp 1 LT3 ngel
—13.71 dBm
4 2.52548(769 GHz
=l Temp |2 [T1 ndB1
-14.88 dBm
2.544519231 GHz [ 1o

-10

a
N

WWMWM \'PMJ'{WMA,M Lk g

A
-40
-50
[--60-
-70
Center 2.535 GHz 6 MHz/ Span 60 MHz
Date: 5.MAY.2023 15:27:56
LTE band 7, 20MHz Bandwidth,16QAM (-26dBc BW)
® *RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 11.79 dBm
Ref 21.2 dBm “Att 15 dB SWT 5 ms 2.527500000 GHz
[[20 Offset I.7 dB MaB [ TLT oo 5|
1 BW 19.134618385 MHz
Lo y s , . Temp |1 [T1 ndB]
PrTESA -13.24 dBm
4 R 2.52548Q769 GHz
M
o Temp 2 [T1 ndB] o
-14.94 dBm
2.544615385 GHz | 1pr
-10 =8
2
I--20. hkﬁ
L. L)Wahxﬂ*wMA'M whl“ubﬂuﬂuﬁmkah
ABD MAR vy
-40
-50
--60-
-70
Center 2.535 GHz 6 MHz/ Span 60 MHz

Date: 5.MAY.2023 15:28:37
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LTE band 12, 1.4MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM
1290.06 1282.05

707.5

LTE band 12, 1.4MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 20 kHz Marker 1 [T1 ]
*VBW 100 kHz 16.76 dBm
Ref 20.5 dBm “Att 15 dB SWT 40 ms 707.091346154 MHz
20 Offset 0.5 dB ndB [T1] 26.00 dB
WA BW 1.290064103 MHz
|10 M Temp |1 [T1 ndB]
-4.03 dBm
4 / \ 706.858974359 MHz
M Temp 2 [T1 ndB]
~4.66 dBm|"'"
1 T2 708.149038462 MHz || 1pp
--10.

W b
A N

-40

f—-50

-60

f—-70

Center 707.5 MHz 500 kHz/ Span 5 MHz

Date: 5.MAY.2023 12:54:47

LTE band 12, 1.4MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 20 kHz Marker 1 [T1 ]
*VBW 100 kHz 16.18 dBm
Ref 20.5 dBm “Att 15 dB SWT 40 ms 707.315705128 MHz
20 Offset 0.5 dB = ndB [T1] 26.00 dB
AP BW |1.28205]282 MHz
|10 Temp |1 [T1 ndB]
-4.68 dBm
4 706.858974359 MHz
M= Lo Temp 2 [T1 ndB] L
-9.45 dBm|
1 T2 708.141028641 MHZ | 1pe
--10.
I--20: ﬂ/ \\n\r N
-40
|--50.
-60
|--70.
Center 707.5 MHz 500 kHz/ Span 5 MHz

Date: 5.MAY.2023 12:55:28
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LTE band 12, 3MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

2900.64 2916.67

707.5

LTE band 12, 3MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 30 kHz Marker 1 [T1 1
“VBW 100 kHz 17.10 dBm
Ref 20.5 dBm “Att 15 dB SWT 30 ms 707.836538462 MHz
20 Offset 0.5 dB v ndB [T1] 26.00 dB
M BW 2.900641026 MHz
10 W 'A'\ Temp |1 [T1 ndB]
-§.53 dBm
E 706.057692308 MHz
VIEW|
o Temp 2 [T1 ndB]
LvL
-9.64 dBm
1 r2 708.958334333 MHz || 1pr
(—-10- {

L 20 WMJ\/J\ o um,%

-40

f—-50

-60

f—-70

Center 707.5 MHz 1 MHz/ Span 10 MHz

Date: 5.MAY.2023 12:56:10

LTE band 12, 3MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 14.20 dBm
Ref 20.5 dBm “Att 15 dB SWT 30 ms 706.522435897 MHz
20 Offset 0.5 dB N ndB [T1] 26.00 dB
v BW |2.91666¢667 MHz
| Iy\—UlM/\A/ﬂ/\/\JwWMM'\ Temp |1 [T1 ndB]
-11.08 dBm
4 706.025641026 MHz
VIEW| Lo Temp 2 [T1 ndB]
LvL
-1¢.66 dBm
1 > 708.942301692 MHZ | 1pe
(—-10- } \
[ ww\ W‘\%
i Ml
-40
|--50.
-60
|--70.
Center 707.5 MHz 1 MHz/ Span 10 MHz

Date: 5.MAY.2023 12:56:51
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LTE band 12, 5MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

4879.81 4879.81

707.5

LTE band 12, 5MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 15.35 dBm
Ref 20.5 dBm “Att 15 dB SWT 10 ms 705.985576923 MHz
20 Offset 0.5 dB 1 ndB [T1] 26.00 dB
BW |4.879807692 MHz
MLNA\
10 Temp |1 [T1 ndB]
-14.22 dBm
4 705.04807¢923 MHz
VIEW|
Lo Temp |2 [T1 ndB]
LvL
-94.56 dBm
N 2 709.927884615 MHz| 1pe
--10. J \
“20 Nl \"\%
-40
|--50.
-60
|--70.
Center 707.5 MHz 1.5 MHz/ Span 15 MHz

Date: 5.MAY.2023 12:57:33

LTE band 12, 5MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 14.15 dBm
Ref 20.5 dBm “Att 15 dB SWT 10 ms 706.129807692 MHz
20 Offset 0.5 dB 1 ndB [T1] 26.00 dB
v BW |4.879807692 MHz
Lo FMMhAmh .M Temp |1 [T1 ndE]
-14.14 dBm
4 705.04807¢923 MHz
VIEW|
Lo Temp |2 [T1 ndB]
LvL
-1¢.96 dBm
> 709.927884615 MHz | 1pe
(—-10- Zl \
7 %
-30 %%
-40
|--50.
-60
|--70.
Center 707.5 MHz 1.5 MHz/ Span 15 MHz

Date: 5.MAY.2023 12:58:14
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LTE band 12, 10MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM
9663.46 9615.38

707.5

LTE band 12, 10MHz Bandwidth, QPSK (-26dBc BW)
® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 15.06 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 703.173076923 MHz
20 Offset 0.5 dB ndB [T1] 26.00 dB

1
b BW |9.663461538 MHz

10 WW Temp |1 [T1 ngB]
1

\ -11.98 dBm
o LVL
-11.70 dBm
5 712.307692308 MHz | 1pr
l--10.

| |
| o sl WM W%WW.

-40

f—=20:

f—-50

-60

f—-70

Center 707.5 MHz 3 MHz/ Span 30 MHz

Date: 5.MAY.2023 12:58:56

LTE band 12, 10MHz Bandwidth, 16QAM (-26dBc BW)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 14.74 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 707.692307692 MHz
20 Offset 0.5 dB 1 ndB [T1] 26.00 dB
b BW |9.615384615 MHz
l-10 Ml s LM Temp |1 [T1 ndB]
-11.52 dBm
4 702.692301692 MHz
VIEW|
Lo Temp |2 [T1 ndB]
LvL
-4.93 dBm
. ir2 712.307692308 MHz | 1pe
(—-10- ; \
- i/ W‘*‘W“M"MM
o M\dw
-40
|--50.
-60
|--70.
Center 707.5 MHz 3 MHz/ Span 30 MHz

Date: 5.MAY.2023 12:59:37
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LTE band 13, 5MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

4927.88 4879.81

782.0

LTE band 13, 5MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 15.77 dBm
Ref 20.5 dBm “Att 15 dB SWT 10 ms 779.788461538 MHz
20 Offset 0.5 dB 1 ndB [T1] 26.00 dB
Mwm‘ BW |4.927884615 MHz
|10 Temp |1 [T1 ndB]
-12.20 dBm
4 { \ 779.524034462 MHz
VIEV Lo Temp 2 [T1 ndB]
LvL
-9.39 dBm
J \;’2 784451923077 MHZ || 1pe
1

B f \
e VMMWMW

-40

f—-50

-60

f—-70

Center 782 MHz 1.5 MHz/ Span 15 MHz

Date: 5.MAY.2023 13:00:22

LTE band 13, 5MHz Bandwidth,16QAM (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 14.90 dBm
Ref 20.5 dBm “Att 15 dB SWT 10 ms 780.629807692 MHz
20 Offset 0.5 dB 1 ndB [T1] 26.00 dB
BW 4.879807692 MHz
» MMMN“‘H‘W"" Temp |1 [T1 ndB]
-10.86 dBm
4 779.54807¢923 MHz
VIEV Lo Temp 2 [T1 ndB]
LvL
-11.65 dBm
N 5 784.427884615 MHz || 1pp

S I

-40

f—-50

-60

f—-70

Center 782 MHz 1.5 MHz/ Span 15 MHz

Date: 5.MAY.2023 13:01:03
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LTE band 13, 10MHz (-26dBc)

No0.123Z260833-WMDO03

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

782

.0

QPSK

16QAM

9663.46

9615.38

LTE band 13, 10MHz Bandwidth, QPSK (-26dBc BW)

Date:

LTE band 13,

Date: 5.MAY.2023 13:02:26

©Copyright. All rights reserved by CTTL.

*RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1

1

15.92 dBm

Ref 20.5 dBm *Att SWT 15 ms 785.942307692 MHz
20 Offset 0.5 dB ¢ ndB [T1] 26.00 dB
WM}WM BW |9.663461538 MHz
|10 Temp |1 [T1 ndB]
-4.30 dBm
( S 777.192301692 MHz
Lo Temp |2 [T1 ndB] )
~4.70 aBm|"~'"
1 2 786.855769231 MHZ | 1pe
--10.
| \

%W

I--30. T

-40

f—-50

-60

f—-70

Center 782 MHz

5_.MAY.2023 13:01:45

3 MHz/

Span

10MHz Bandwidth,16QAM (-26dBc BW)

*RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1

30 MHz

1

15.65 dBm

Ref 20.5 dBm ~ ATt SWT 15 ms 785.173076923 MHz
20 Offset 0.5 dB 3 ndB [T1] 26.00 dB
BW 9.615384615 MHz
| WWWW Temp |1 [T1 ndB]
-9.91 dBm
{ \ 777 .240384615 MHz
o Temp 2 [T1 ndB] ,
_19.59 aBm|""
1 > 786.855769231 MHz || 1pp
--10.
[ \

-30

-40

f—-50

WWMM"’%

AV

-60

f—-70

Center 782 MHz

3 MHz/

Span

30 MHz

Page 145 of 270




No0.123Z260833-WMDO03

LTE band 25, 1.4MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM
1274.04 1306.09

1882.5

LTE band 25, 1.4MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 20 kHz Marker 1 [T1 ]
*VBW 100 kHz 17.65 dBm
Ref 20.8 dBm “Att 15 dB SWT 40 ms 1.882860577 GHz
[[20” Offset 0.8 dB ndB [ T1] N dB
H,Mr-‘bv BW 1.274038462 MHz
10 Temp |1 [T1 ndB]
-4.65 dBm
4 1.881866987 GHz
VIEW| Temp 2 [T1 ndB]
o B i LVL
-7.86 dBm
1 T2

1.883141026 GHz|1pe

. %

I--40;

-50

[—=60:

-70

Center 1.8825 GHz 500 kHz/ Span 5 MHz

Date: 5.MAY.2023 18:40:21

LTE band 25, 1.4MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 20 kHz Marker 1 [T1 ]
“VBW 100 kHz 16.94 dBm

Ref 20.8 dBm “Att 15 dB SWT 40 ms 1.882219551 GHz

[[20” Offset 0.8 dB v ndB [ T1] N dB
W M BW |1.306089744 MHz
Temp 1 [T1 ndB]

o -4.01 dBm
4 1.881834936 GHz
VIEW|

° Temp |2 [T1 ndB] oL
-g.89 dBm|
1 \r2 1.883141026 GHz | 1pe

- i (A

I--40;

-50

[—=60:

-70

Center 1.8825 GHz 500 kHz/ Span 5 MHz

Date: 5.MAY.2023 18:41:03
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No0.123Z260833-WMDO03

LTE band 25, 3MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

2916.67 2916.67

1882.5

LTE band 25, 3MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 17.31 dBm

Ref 20.8 dBm “Att 15 dB SWT 30 ms 1.882836538 GHz

[[20” Offset 0.8 dB v ndB [ T1] N dB
w BW |2.91666¢667 MHz
Temp |1 [T1 ndB]

o -4.98 dBm
4 1.881041667 GHz
NIEW Temp |2 [T1 ndB]

-9.33 dBm
1 2 1.883958333 GHz | 1pe

W MW\‘ 3DB

I--40;

-50

[—=60:

-70

Center 1.8825 GHz 1 MHz/ Span 10 MHz

Date: 5.MAY.2023 18:41:46

LTE band 25, 3MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 14.80 dBm
Ref 20.8 dBm “Att 15 dB SWT 30 ms 1.881506410 GHz
[[20” Offset 0.8 dB 1 ndB [ T1] N dB
Y BW |2.91666¢667 MHz
1o AN Temp |1 [T1 ndBl1
-11.88 dBm
4 1.881025641 GHz
NIEW Temp |2 [T1 ndB]
o : LVL
-1¢.14 dBm
) > 1.883942308 GHz | 1pe
[—-10-
” W W] \A\"\W
;—WMMNU i
I--40;
-50
I--60:
-70
Center 1.8825 GHz 1 MHz/ Span 10 MHz

Date: 5.MAY.2023 18:42:27
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LTE band 25, 5MHz (-26dBc)

No0.123Z260833-WMDO03

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

1882.5

QPSK 16QAM

4855.77 4879.81

LTE band 25, 5MHz Bandwidth, QPSK (-26dBc BW)

*RBW 50 kHz
*VBW 200 kHz

Marker 1 [T1 ]
15.34 dBm

Ref 20.8 dBm “Att 15 dB SWT 10 ms 1.880673077 GHz
[[20” Offset 0.8 dB T ndB [ T1] N dB
\ BW |4.855769231 MHz
10 Temp |1 [T1 ndB]
-1¢.55 dBm
4 1.880073115 GHz
VIEW|
° Temp |2 [T1 ndB]
-1¢.53 dBm
" 1.884927885 GHz | 1pe
[—-10-
Y W,
rActad AR
I--40;
-50
I--60:
-70

Center 1.8825 GHz

Date: 5.MAY.2023 18:43:09

1.5 MHz/

Span 15 MHz

LTE band 25, 5MHz Bandwidth, 16QAM (-26dBc BW)

*RBW 50 kHz
*VBW 200 kHz

Marker 1 [T1 ]
14.83 dBm
1.881129808 GHz

Ref 20.8 dBm “Att 15 dB SWT 10 ms
[[20” Offset 0.8 dB 1
v
At A

10
1 PK
o S Temp |2 [T1 ndB]

1

ndB [T1] N dB
BW 4.879807692 MHz
Temp |1 [T1 ndB]

-9.99 dBm
1.880048077 GHz
LvL

-12.34 dBm
1.884927885 GHz | 1pe

t--10;
-20 'J./

L g,
iAo S
I--40

-50
[—=60:

-70

Center 1.8825 GHz

Date: 5.MAY.2023 18:43:50
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No0.123Z260833-WMDO03

LTE band 25, 10MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM
9615.38 9615.38

1882.5

LTE band 25, 10MHz Bandwidth, QPSK (-26dBc BW)

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 16.51 dBm

Ref 20.8 dBm “Att 15 dB SWT 15 ms 1.878413462 GHz

20 et o . 1 gdﬁ [:13315?8 (‘315 V(AE
W 9. 5384 kS |z
ARy Temp |1 [T1 ndBl1

10 -10.46 dBm
1 PK 1.877693308 GHz
VIEW o Temp |2 [T1 ndB]
-4.10 dBm
2 1.887307692 GHz | 1pe

I--40;

-50

[—=60:

-70

Center 1.8825 GHz 3 MHz/ Span 30 MHz

Date: 5.MAY.2023 18:44:33

LTE band 25, 10MHz Bandwidth, 16QAM (-26dBc BW)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 15.06 dBm
Ref 20.8 dBm “Att 15 dB SWT 15 ms 1.879615385 GHz
[[20” Offset 0.8 dB 1 ndB [ T1] N dB
v BW |9.615384615 MHz
10 A, p Temp |1 [T1 ndB]
-11.24 dBm
4 1.877693308 GHz
VIEW| Temp 2 [T1 ndB]
(o} LvL
-1¢.95 dBm
N - 1.887307692 GHz | 1pe
~-10:
-20 #uuyﬂwhﬁhdd{
A MW WW%MM%
I--40;
-50
I--60:
-70
Center 1.8825 GHz 3 MHz/ Span 30 MHz

Date: 5.MAY.2023 18:45:14
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No0.123Z260833-WMDO03

LTE band 25, 15MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

14711.54 14639.42

1882.5

LTE band 25, 15MHz Bandwidth, QPSK (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 17.64 dBm
Ref 20.8 dBm “Att 15 dB SWT 5 ms 1.880480769 GHz
[[20” Offset 0.8 dB ndB [ T1] N dB
P AL BW 14.71153§462 MHz
10 Temp |1 [T1 ndB]
-4.24 dBm
4 1.875144231 GHz
NIEW Temp |2 [T1 ndB]
o : LVL
-94.30 dBm
1 2 1.889855769 GHz || 1pr
--10; J
I--30;
I--40;
-50
I--60:
-70
Center 1.8825 GHz 4.5 MHz/ Span 45 MHz

Date: 5.MAY.2023 18:45:57

LTE band 25, 15MHz Bandwidth, 16QAM (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 16.34 dBm
Ref 20.8 dBm “Att 15 dB SWT 5 ms 1.878461538 GHz
F T
20 Offset 0.8 dB E ndB [TL] ~00 dB
N TP BW 14.639423077 MHz
10 Temp |1 [T1 ndB]
-4.88 dBm
4 1.875144231 GHz
NIEW Temp |2 [T1 ndB]
o : LVL
-9.30 dBm
1 2 1.889783654 GHz | 1pe
[—-10-
- M’M\“MH \w%
M
I--40;
-50
I--60:
-70
Center 1.8825 GHz 4.5 MHz/ Span 45 MHz

Date: 5.MAY.2023 18:46:37
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No0.123Z260833-WMDO03

LTE band 25, 20MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

19038.46 19134.62

1882.5

LTE band 25, 20MHz Bandwidth, QPSK (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 16.54 dBm

Ref 20.8 dBm “Att 15 dB SWT 5 ms 1.884230769 GHz

20 Offset 0.8 dB H ndB [T1] ~00 dB
1 BW 19.038461538 MHz
Temp |1 [T1 ndB]

o -9.74 dBm
4 1.87298(Q769 GHz
e S Temp |2 [T1 ndB]
-9.07 dBm
1 2 1.892019231 GHz [ 1pr

I--40;

-50

[—=60:

-70

Center 1.8825 GHz 6 MHz/ Span 60 MHz

Date: 5.MAY.2023 18:47:20

LTE band 25, 20MHz Bandwidth, 16QAM (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 15.61 dBm
Ref 20.8 dBm “Att 15 dB SWT 5 ms 1.884615385 GHz
[[20” Offset 0.8 dB T ndB [ T1] N dB
M BW 19.134615385 MHz
10 Temp |1 [T1 ndB]
-11.20 dBm
4 1.87298Q769 GHz
NIEW Temp |2 [T1 ndB]
o : LVL
-1¢.14 dBm
. 5 1.892115385 GHz | 1pe
--10
- WW”NJ i’“%
M A,
I--40;
-50
I--60:
-70
Center 1.8825 GHz 6 MHz/ Span 60 MHz

Date: 5.MAY.2023 18:48:01
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No0.123Z260833-WMDO03

LTE band 26(814MHz~824MHz), 1.4MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM
1306.09 1282.05

819.0

LTE band 26(814MHz~824MHz), 1.4MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 20 kHz Marker 1 [T1 1
“VBW 100 kHz 17.06 dBm
Ref 20.5 dBm “Att 15 dB SWT 40 ms 819.224358974 MHz
20 Offset 0.5 dB v ndB [T1] 26.00 dB
'\,-/‘N\-\/‘A BW 1.306089744 MHz
|10 WW x Temp |1 [T1 ndB]
-9.29 dBm
/ \ 818.350961538 MHz
VIEV Lo Temp 2 [T1 ndB]
LvL
-8§.52 dBm
Jl \:2 819.657051282 MHz || 1pr

B i \

-40

f—-50

-60

f—-70

Center 819 MHz 500 kHz/ Span 5 MHz

Date: 5.MAY.2023 13:10:50

LTE band 26(814MHz~824MHz), 1.4MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 20 kHz Marker 1 [T1 1
“VBW 100 kHz 16.20 dBm
Ref 20.5 dBm “Att 15 dB SWT 40 ms 818.815705128 MHz
20 Offset 0.5 dB = ndB [T1] 26.00 dB
A AM S\ BW 1.282051282 MHz
L 10 Ww Temp |1 [T1 ndB]
-9.11 dBm
/ \ 818.358974359 MHz
o= Temp 2 [T1 ndB]
~4.89 aBm|"'"
1 T2 819.641024641 MHZ| 1pe

5 / \

-40

f—=50

-60

f—-70

Center 819 MHz 500 kHz/ Span 5 MHz

Date: 5.MAY.2023 13:11:31
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No0.123Z260833-WMDO03

LTE band 26(814MHz~824MHz), 3MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

2900.64 2900.64

819.0

LTE band 26(814MHz~824MHz), 3MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 30 kHz Marker 1 [T1 1
“VBW 100 kHz 16.14 dBm
Ref 20.5 dBm “Att 15 dB SWT 30 ms 819.576923077 MHz
20 Offset 0.5 dB S ndB [T1] 26.00 dB
MW BW 2.900641026 MHz
|10 ',l’“} Temp |1 [T1 ndB]
-9.43 dBm
, \ 817.541666667 MHz
VIEV Temp 2 [T1 ndB]

Lo .
-9.49 dBm
1 2 820.442307692 MHz | rpr

B | \
el Sty

-40

f—-50

-60

f—-70

Center 819 MHz 1 MHz/ Span 10 MHz

Date: 5.MAY.2023 13:12:14

LTE band 26(814MHz~824MHz), 3MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 14.51 dBm
Ref 20.5 dBm “Att 15 dB SWT 30 ms 818.022435897 MHz
20 Offset 0.5 dB h ndB [T1] 26.00 dB
v WJJU,V/\J BW 2.900641026 MHz
L 1o f“’"‘)"‘“’\w M Temp |1 [T1 ndB]
-9.03 dBm
817.541666667 MHz
o= Temp 2 [T1 ndB]
L
-10.90 dBm
1 > 820.442307692 MHz || 1pp

| |

-40

f—=50

-60

f—-70

Center 819 MHz 1 MHz/ Span 10 MHz

Date: 5.MAY.2023 13:12:55
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No0.123Z260833-WMDO03

LTE band 26(814MHz~824MHz), 5MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

4879.81 4903.85

819.0

LTE band 26(814MHz~824MHz), 5MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 1
“VBW 200 kHz 15.51 dBm
Ref 20.5 dBm “Att 15 dB SWT 10 ms 817.485576923 MHz
20 Offset 0.5 dB } ndB [T1] 26.00 dB
A BW 4.879807692 MHz
|10 [ LAM\ Temp |1 [T1 ndB]
-9.86 dBm
) & 816.572114385 MHz
VIEV Lo Temp 2 [T1 ndB]
LvL
-10.02 dBm
Jll R—Vrz 821.451923077 MHz || 1pp

f \

-30

-40

f—-50

-60

f—-70

Center 819 MHz 1.5 MHz/ Span 15 MHz

Date: 5.MAY.2023 13:13:38

LTE band 26(814MHz~824MHz), 5MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 14.39 dBm

Ref 20.5 dBm “Att 15 dB SWT 10 ms 817.629807692 MHz

20 Offset 0.5 dB 1 ndB [T1] 26.00 dB
BW 4.903846154 MHz
Wm% Temp |1 [T1 ndB]

~10.
-11.35 dBm
816.548076923 MHz
VIEW)|
o LVL
-11.90 dBm
821.451923077 MHz D
1 2 TDF

Temp 2 [T1 ndBl]
I--10; )

-40

f—=50

-60

f—-70

Center 819 MHz 1.5 MHz/ Span 15 MHz

Date: 5.MAY.2023 13:14:19
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No0.123Z260833-WMDO03

LTE band 26(814MHz~824MHz), 10MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM
9663.46 9615.38

819.0

LTE band 26(814MHz~824MHz), 10MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 15.90 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 822.942307692 MHz
20 Offset 0.5 dB I ndB [T1] 26.00 dB
BW 9.663461538 MHz
Temp |1 [T1 ndB]

l-10
/ \ -19.57 dBm

814.192307692 MHz
Temp 2 [T1 ndB]

o LVL
-11.41 dBm
1 - 823.855769231 MHz | rpr

- i |

-40

f—-50

-60

f—-70

Center 819 MHz 3 MHz/ Span 30 MHz

Date: 5.MAY.2023 13:15:01

LTE band 26(814MHz~824MHz), 10MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 15.05 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 822.173076923 MHz
20 Offset 0.5 dB 1 ndB [T1] 26.00 dB
i BW |9.615384615 MHz
L 10 FMMNWW Temp |1 [T1 ndBl
~10-16 dBm
, \ 814.192301692 MHz
o= Temp 2 [T1 ndB]
~4.41 aBm|""
1 2 823.807692308 MHz | 1or

= T

FRRAA U

-40

f—=50

-60

f—-70

Center 819 MHz 3 MHz/ Span 30 MHz

Date: 5.MAY.2023 13:15:42
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No0.123Z260833-WMDO03

LTE band 26(824MHz~849MHz), 1.4MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM
1290.06 1298.08
LTE band 26(824MHz~849MHz), 1.4MHz Bandwidth, QPSK (-26dBc BW)

836.5

® “RBW 20 kHz Marker 1 [T1 1
“VBW 100 kHz 17.13 dBm
Ref 20.5 dBm “Att 15 dB SWT 40 ms 836.275641026 MHz
20 Offset 0.5 dB v ndB [T1] 26.00 dB
MNW FEVITTN BW |1.290064103 MHz
|10 ] Temp |1 [T1 ndB]
-§.84 dBm
/ \ 835.842944718 MHz
M Temp 2 [T1 ndB]
—g.21 asm| """
Ve V2 837.133012821 MHz | 1pe

f \

M T,
WW Nt R ol .

-40

f—-50

-60

f—-70

Center 836.5 MHz 500 kHz/ Span 5 MHz

Date: 5.MAY.2023 13:03:11

LTE band 26(824MHz~849MHz), 1.4MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 20 kHz Marker 1 [T1 ]
*VBW 100 kHz 16.42 dBm
Ref 20.5 dBm “Att 15 dB SWT 40 ms 836.227564103 MHz
20 Offset 0.5 dB - ndB [T1] 26.00 dB
Mw BW |1.29807¢923 MHz
|10 ‘\ Temp |1 [T1 ndB]
-4.80 dBm
40 \ 835.842944718 MHz
VIEV Temp 2 [T1 ndB]

I--10;

o N

-40

o J LVL
-9.43 dBm
1 [r2 837.141028641 MHz | 1pr

f—-50

-60

f—-70

Center 836.5 MHz 500 kHz/ Span 5 MHz

Date: 5.MAY.2023 13:03:52
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No0.123Z260833-WMDO03

LTE band 26(824MHz~849MHz), 3MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

2900.64 2916.67

LTE band 26(824MHz~849MHz), 3MHz Bandwidth, QPSK (-26dBc BW)

836.5

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 15.83 dBm
Ref 20.5 dBm “Att 15 dB SWT 30 ms 835.330128205 MHz
20 Offset 0.5 dB 1 ndB [T1] 26.00 dB

W BW 2.900641026 MHz
W"] Temp |1 [T1 ndB]

—10
-10.58 dBm
835.041666667 MHz
VIEW| L, Temp 2 [T1 ndB]
o LVL
-9.07 dBm
1 2 837.942307692 MHz || 1pp

. | \
|20 ALWV‘WMM \MM
gt

-40

f—-50

-60

f—-70

Center 836.5 MHz 1 MHz/ Span 10 MHz

Date: 5.MAY.2023 13:04:34

LTE band 26(824MHz~849MHz), 3MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 14.28 dBm
Ref 20.5 dBm “Att 15 dB SWT 30 ms 835.522435897 MHz
20 Offset 0.5 dB b ndB [T1] 26.00 dB
BW 2.916666667 MHz
Lo (WJ'WWW/NWW\*—"\ Temp |1 [T1 ndBl
-12.26 dBm
835.025641026 MHz
VIEV Lo Temp 2 [T1 ndB]
LvVL
-13.75 dBm
. 837.942301692 MHz | 1or
1

-40

f—-50

-60

f—-70

Center 836.5 MHz 1 MHz/ Span 10 MHz

Date: 5.MAY.2023 13:05:15
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No0.123Z260833-WMDO03

LTE band 26(824MHz~849MHz), 5MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

4855.77 4855.77

LTE band 26(824MHz~849MHz), 5MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 15.31 dBm

Ref 20.5 dBm “Att 15 dB SWT 10 ms 834.985576923 MHz
20 Offset 0.5 dB 1 ndB [T1] 26.00 dB
W\IUL BW 4.855769231 MHz

10 Temp |1 [T1 ndB]
k -12.25 dBm

836.5

834.072115385 MHz
Temp 2 [T1 ndB1]

<[~
m| o

-0

LvL
-11.41 dBm
- 838.927884615 MHz | 1pr

|10 Kf \
W \
i MMMWWW MM“"'VUMM/\ I

-40

f—-50

-60

f—-70

Center 836.5 MHz 1.5 MHz/ Span 15 MHz

Date: 5.MAY.2023 13:05:58

LTE band 26(824MHz~849MHz), 5MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 1
“VBW 200 kHz 14.20 dBm
Ref 20.5 dBm “Att 15 dB SWT 10 ms 835.129807692 MHz
20 Offset 0.5 dB 1 ndB [T1] 26.00 dB
BW 4.855769231 MHz
A L
L 10 p’“‘““‘l"""“\w“ sy Temp |1 [T1 ndB]
-11.11 dBm
834.072114385 MHz
VIEV Lo Temp 2 [T1 ndB]
LvL
-12.25 dBm
N . 838.927884615 MHz || 1pp

. [ X
. M M%qu B

-40

f—-50

-60

f—-70

Center 836.5 MHz 1.5 MHz/ Span 15 MHz

Date: 5.MAY.2023 13:06:38
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No0.123Z260833-WMDO03

LTE band 26(824MHz~849MHz), 10MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

9663.46 9663.46

LTE band 26(824MHz~849MHz), 10MHz Bandwidth, QPSK (-26dBc BW)

836.5

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 15.15 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 835.250000000 MHz
20 Offset 0.5 dB 1 ndB [T1] 26.00 dB

v
BW |9.663461538 MHz
( A “\ Temp |1 [T1 ndB]

l-10
( \ -1¢.22 dBm

831.644230769 MHz
VIEW)| L, Temp 2 [T1 ndB]
o LVL
-12.78 dBm
1 841.307692308 MHz | 1pr

| ‘\

I--20 W \/\p
,&M el %"“‘“‘“’Wm

-40

f—-50

-60

f—-70

Center 836.5 MHz 3 MHz/ Span 30 MHz

Date: 5.MAY.2023 13:07:21

LTE band 26(824MHz~849MHz), 10MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 14.47 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 836.692307692 MHz
20 Offset 0.5 dB 1 ndB [T1] 26.00 dB
v BW 9.663461538 MHz
| 10 [’“"\M""”\«P‘N\/\ WW’*”\M Temp |1 [T1 ndBl
-1¢.12 dBm
831.692301692 MHz
VIEV Lo Temp 2 [T1 ndB]
LvVL
-13.02 dBm
1 5 841.355769231 MHz | 1pe

. J \

-40

f—-50

-60

f—-70

Center 836.5 MHz 3 MHz/ Span 30 MHz

Date: 5.MAY.2023 13:08:02
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No0.123Z260833-WMDO03

LTE band 26(824MHz~849MHz), 15MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

14639.42 14567.31

LTE band 26(824MHz~849MHz), 15MHz Bandwidth, QPSK (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 16.87 dBm

Ref 20.5 dBm “Att 15 dB SWT 5 ms 832.533653846 MHz
ndB [T1] 2§.00 dB

20 Offset 0.5 dB
PWININL BW 14.639423077 MHz
Temp |1 [T1 ndB]

836.5

10
-9.45 dBm
829.216344154 MHz
VIEW)| L, Temp 2 [T1 ndB]
O LvVL
-9.49 dBm
1 2 843.855769231 MHz | 1pr

. Bl L
MW WM\ |

T
-40
I--50.
-60
l--70.
Center 836.5 MHz 4.5 MHz/ Span 45 MHz

Date: 5.MAY.2023 13:08:45

LTE band 26(824MHz~849MHz), 15MHz Bandwidth, 16QAM (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 15.63 dBm
Ref 20.5 dBm “Att 15 dB SWT 5 ms 832.605769231 MHz
20 Offset 0.5 dB v1 ndB [T1] 26.00 dB
(WW’LM-“ " M BW 14.567307692 MHz
|10 Temp |1 [T1 ndB]
-9.15 dBm
40 / k 829.21634¢154 MHz
VIEW| Temp 2 [T1 ndB]

° LvVL
-10.60 dBm
1 2 843.783653846 MHz | pe
l--10
1 / \‘
o o W
w -

-40

f—-50

-60

f—-70

Center 836.5 MHz 4.5 MHz/ Span 45 MHz

Date: 5.MAY.2023 13:09:25
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No0.123Z260833-WMDO03

LTE band 41, 5MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

4783.65 4831.73

2593.0

LTE band 41, 5MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 12.85 dBm
Ref 21.2 dBm “Att 15 dB SWT 10 ms 2.591173077 GHz
[F20 Offset I.7 dB OB [TLT —oo a5
1 BW |4.783653846 MHz
v
Lo JER NS RVETS VVVIUN WY Temp |1 [T1 ndB]
w -13.56 dBm
4 2.59059¢154 GHz
VAN o Temp |2 [T1 ndB] .
-11.09 dBm
5 2.595379808 GHz [ pe
-10 1
I--20
w Iu
A ﬂ” [ 4]
LA T
-40
-50
[--60
-70
Center 2.593 GHz 1.5 MHz/ Span 15 MHz

Date: 5.MAY.2023 16:01:26

LTE band 41, 5MHz Bandwidth,16QAM (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 12.42 dBm
Ref 21.2 dBm “Att 15 dB SWT 10 ms 2.593600962 GHz
[[20 Offset I.7 dB MaB [ TLT oo 5|
1 BW [4.831730769 MHz
Lo L K Temp |1 [T1 ndB]
hidd AL i —14.88 dBm
4 2.59059¢154 GHz
VAN o Temp |2 [T1 ndB] .
-14.56 dBm
2.595427885 GHz [ 1pe
-10 1 5
L _20 | ‘t
MIWW + Mm‘%wwﬂm
-40
-50
--60
-70
Center 2.593 GHz 1.5 MHz/ Span 15 MHz

Date: 5.MAY.2023 16:02:07
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LTE band 41, 10MHz (-26dBc)

No0.123Z260833-WMDO03

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

2593.0

QPSK

16QAM

9519.23

9471.15

LTE band 41, 10MHz Bandwidth, QPSK (-26dBc BW)

*RBW 100 kHz
*VBW 300 kHz

Ref 21.2 dBm Attt

15 dB

SWT 15 ms

Marker 1 [T1 ]
13.15 dBm

2.589009615 GHz

20 OFfset 1.2

1
n\IMhJ\wru.Ml\L Lt Ay AN

e | —oo a5
BW 9.519230769 MHz
Temp |1 [T1 ndB]

10

-10

—14.15 dBm
2.58824(385 GHz
Temp |2 [T1 ndB]
-13.19 dBm
2.597754615 GHz

-50

Center 2.593 GHz

Date: 16:02:49

LTE band 41,

5.MAY.2023

3 MHz/

Span 30 MHz

10MHz Bandwidth,16QAM (-26dBc BW)

TDF

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 12.87 dBm
Ref 21.2 dBm “Att 15 dB SWT 15 ms 2.593144231 GHz
[[20 Offset I.7 dB MaB [ TLT oo 5|
i BW [9.471153846 MHz
¥
1o VT IR | PRI W T Temp 1 [T1 nqBl
A AR el dhadd —13.46 dBm
4 R 2.588288462 GHz
MED Temp |2 [T1 ndB]
o LVL
-12.55 dBm
2.597759615 GHz [ pe
-10 1 2
| _20 Iy
s il WMM%W
-40
-50
--60
-70
Center 2.593 GHz 3 MHz/ Span 30 MHz

Date: 5.MAY.2023 16:03:30
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No0.123Z260833-WMDO03

LTE band 41, 15MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

14639.42 14567.31

2593.0

LTE band 41, 15MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 200 kHz Marker 1 [T1 1
“VBW 1 MHz 14.67 dBm
Ref 21.2 dBm “Att 15 dB SWT 5 ms 2.596317308 GHz
[F20 Offset I.7 dB T OB [TLT —oo a5
BW 14.639423077 MHz
MMMWW\,W Temp |1 [T1 ndB]
e —11.26 dem
4 2.58571¢346 GHz
VAN o Temp |2 [T1 ndB] .
-11.83 dBm
2.600355769 GHz | rpr
1 2 ’
-10
Wit e T
-40
-50
I--60
-70
Center 2.593 GHz 4.5 MHz/ Span 45 MHz

Date: 5.MAY.2023 16:04:12

LTE band 41, 15MHz Bandwidth,16QAM (-26dBc BW)

® “RBW 200 kHz Marker 1 [T1 1
“VBW 1 MHz 14.35 dBm
Ref 21.2 dBm “Att 15 dB SWT 5 ms 2.588961538 GHz
[[20 Offset I.7 dB T MaB [ TLT oo 5|
v BW 14.567307692 MHz
MWNWV/\-\W\,\AM Temp (1 [T1 ndB]
e —11.32 dBm
4 2.58571¢346 GHz
VAN o Temp |2 [T1 ndB] .
-12.84 dBm
2.600283654 GHz | 1pr
1
-10
I--20
3
-40
-50
I--60
-70
Center 2.593 GHz 4.5 MHz/ Span 45 MHz

Date: 5.MAY.2023 16:04:53
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No0.123Z260833-WMDO03

LTE band 41, 20MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

19134.62 19423.08

2593.0

LTE band 41, 20MHz Bandwidth, QPSK (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 14.61 dBm
Ref 21.2 dBm “Att 15 dB SWT 5 ms 2.594634615 GHz
[F20 Offset I.7 dB T OB [TLT —oo a5
BW 19.13461%385 MHz
M%WMWM Temp 1 [T1 ndBl
e —11.09 dBm
4 2.58348(769 GHz
NIEW Temp |2 [T1 ndB]
o : LVL
-12.41 dBm
. 2.602614385 GHz | 1pr
_10 2
| in
) ol u sl
W A, s
-40
-50
|--60:
-70
Center 2.593 GHz 6 MHz/ Span 60 MHz

Date: 5.MAY.2023 16:05:35

LTE band 41, 20MHz Bandwidth,16QAM (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 12.47 dBm
Ref 21.2 dBm “Att 15 dB SWT 5 ms 2.593480769 GHz
[[20 Offset I.7 dB MaB [ TLT oo 5|
1 BW 19.42307¢923 MHz
AN A s AL il Temp 1 [T1 ndB]
10 s
-16.50 dBm
4 R 2.583192308 GHz
MED Temp |2 [T1 ndB]
o : LVL
.85 dBm
518385 GHz | 1pr
-10
1
“i“
b
o WA
-40
-50
--60
-70
Center 2.593 GHz 6 MHz/ Span 60 MHz

Date: 5.MAY.2023 16:06:16

©Copyright. All rights reserved by CTTL. Page 164 of 270



No0.123Z260833-WMDO03

LTE band 66, 1.4MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM
1306.09 1306.09

1745.0

LTE band 66, 1.4MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 20 kHz Marker 1 [T1 ]
“VBW 100 kHz 17.77 dBm
Ref 20.8 dBm “Att 15 dB SWT 40 ms 1.744839744 GHz
[[20” Offset 0.8 dB v ndB [T1] N dB
[ hap BW |1.306089744 MHz
Temp |1 [T1 ndB]
o -8§.15 dBm
4 1.744334936 GHz
e S Temp |2 [T1 ndB]
LvL
-8.91 dBm

4
=
N

1.745641026 GHz [ pe

-70

Center 1.745 GHz 500 kHz/ Span 5 MHz

Date: 5.MAY.2023 18:48:46

LTE band 66, 1.4MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 20 kHz Marker 1 [T1 ]
*VBW 100 kHz 17.04 dBm
Ref 20.8 dBm “Att 15 dB SWT 40 ms 1.744887821 GHz
[[20” Offset 0.8 dB ndB [ T1] N dB
IISVIVIRY." BW |1.306089744 MHz
10 Temp |1 [T1 ndB]
-94.36 dBm
4 1.744343949 GHz
VIEV
Temp [2 [T1 ndB
° emp 2 [T1 ndB] oL

-9.01 dBm
745644038 GHz || 1pe

B
=
N

=

-70

Center 1.745 GHz 500 kHz/ Span 5 MHz

Date: 5.MAY.2023 18:49:26
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No0.123Z260833-WMDO03

LTE band 66, 3MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

2916.67 2900.64

1745.0

LTE band 66, 3MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 16.16 dBm

Ref 20.8 dBm “Att 15 dB SWT 30 ms 1.745576923 GHz

[[20” Offset 0.8 dB T ndB [ T1] N dB
I BW |2.91666¢667 MHz
1 Temp (1 [T1 ndB]

10 -10.80 dBm
4 1.743541667 GHz
Temp |2 [T1 ndB]
-9.21 dBm
N 2 1.746458333 GHz | 1pp

LVL

Sy

-50

[—=60:

-70

Center 1.745 GHz 1 MHz/ Span 10 MHz

Date: 5.MAY.2023 18:50:09

LTE band 66, 3MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 14.95 dBm

Ref 20.8 dBm “Att 15 dB SWT 30 ms 1.744022436 GHz

[[20” Offset 0.8 dB L ndB [ T1] N dB
M BW |2.900641026 MHz
At Temp |1 [T1 ndB]

10 -9.22 dBm
4 1.743541667 GHz
Temp |2 [T1 ndB]
-131.39 dBm
1 1.746442308 GHz | 1pp

l--10.
-20 Ikmﬁ

T M"WMA.
M W AN |

-50

[—=60:

-70

Center 1.745 GHz 1 MHz/ Span 10 MHz

Date: 5.MAY.2023 18:50:50
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No0.123Z260833-WMDO03

LTE band 66, 5MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

4879.81 4903.85

1745.0

LTE band 66, 5MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 15.28 dBm

Ref 20.8 dBm “Att 15 dB SWT 10 ms 1.743509615 GHz

[[20” Offset 0.8 dB 1T ndB [ T1] N dB
BW |4.879807692 MHz
D]
Temp 1 [T1 ndB]

o -10.62 dBm

4 1.742573115 GHz

Temp |2 [T1 ndB] .
-10.49 dBm

N o 1.747451923 GHz [ 1pr

|l (‘M”Wd/ \WM’“‘W\&W ol

-50

[—=60:

-70

Center 1.745 GHz 1.5 MHz/ Span 15 MHz

Date: 5.MAY.2023 18:51:33

LTE band 66, 5MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 13.90 dBm
Ref 20.8 dBm “Att 15 dB SWT 10 ms 1.745769231 GHz
[[20” Offset 0.8 dB n ndB [ T1] N dB
v BW |4.90384¢154 MHz
o boratldnny Temp |1 [T1 ndB]
-11.44 dBm
4 1.742548077 GHz
=l o Temp |2 [T1 ndB] .
-11.27 dBm
1.747451923 GHz | 1p
1 > = TDF
[—-10-
-20
304 HHM o MMR"}{%} il l
I--40:
-50
I--60:
-70
Center 1.745 GHz 1.5 MHz/ Span 15 MHz

Date: 5.MAY.2023 18:52:14
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No0.123Z260833-WMDO03

LTE band 66, 10MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM
9711.54 9663.46

1745.0

LTE band 66, 10MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 15.76 dBm
Ref 20.8 dBm “Att 15 dB SWT 15 ms 1.748269231 GHz
[[20” Offset 0.8 dB T ndB [ T1] N dB
M BW |9.71153§462 MHz
10 M “““ Temp |1 [T1 ndB]
-1¢.67 dBm
4 1.740144231 GHz
e S Temp |2 [T1 ndB] .
-12.51 dBm
" 1.749855769 GHz | 1pe
L _10 2
-20 \‘\J \N
I "Wr W«AM "
"\WJ}N
I--40;
-50
I--60:
-70
Center 1.745 GHz 3 MHz/ Span 30 MHz
Date: 5.MAY.2023 18:52:57
LTE band 66, 10MHz Bandwidth, 16QAM (-26dBc BW)
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 15.11 dBm
Ref 20.8 dBm “Att 15 dB SWT 15 ms 1.748846154 GHz
[[20” Offset 0.8 dB 1 ndB [ T1] N dB
M BW |9.663461538 MHz
o Up bl Temp |1 [T1 ndB]
-1¢.40 dBm
4 1.7401923308 GHz
=l o Temp |2 [T1 ndB] .
-1¢.74 dBm
1 o 1.749855769 GHz | 1pe

I--40 ‘
-50

I--60

-70

Center 1.745 GHz 3 MHz/ Span 30 MHz

Date: 5.MAY.2023 18:53:38
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No0.123Z260833-WMDO03

LTE band 66, 15MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

14639.42 14639.42

1745.0

LTE band 66, 15MHz Bandwidth, QPSK (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 17.31 dBm

Ref 20.8 dBm “Att 15 dB SWT 5 ms 1.750841346 GHz

[[20” Offset 0.8 dB v ndB [ T1] N dB
i BW 14.639423077 MHz
Temp 1 [T1 ndB]

10 -9.11 dBm
4 1.737716346 GHz
o Temp |2 [T1 ndB]

-7.36 dBm
1 1.752358769 GHz | 1pp

LVL

W"Wm

I--40;

-50

[—=60:

-70

Center 1.745 GHz 4.5 MHz/ Span 45 MHz

Date: 5.MAY.2023 18:54:21

LTE band 66, 15MHz Bandwidth, 16QAM (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 16.26 dBm
Ref 20.8 dBm “Att 15 dB SWT 5 ms 1.750697115 GHz
F T
20 Offset 0.8 dB E ndB [TL] ~00 dB
MANAANA BW 14.639423077 MHz
10 Temp |1 [T1 ndB]
-4.72 dBm
4 1.737716346 GHz
VAN Temp |2 [T1 ndB]
o : LVL
-4.70 dBm
1 2 1.752358769 GHz | 1p
--10:
WW V\f\MM
I--40:
-50
I--60:
-70
Center 1.745 GHz 4.5 MHz/ Span 45 MHz

Date: 5.MAY.2023 18:55:01
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No0.123Z260833-WMDO03

LTE band 66, 20MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

19230.77 19134.62

1745.0

LTE band 66, 20MHz Bandwidth, QPSK (-26dBc BW)

® “*RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 16.17 dBm
Ref 20.8 dBm “Att 15 dB SWT 5 ms 1.739038462 GHz
[[20” Offset 0.8 dB T ndB [ T1] N dB
N BW 19.230769231 MHz
10 Temp |1 [T1 ndB]
-1¢.88 dBm
4 1.735384615 GHz
NIEW Temp |2 [T1 ndB]
o : LVL
-4.28 dBm
N 2 1.754615385 GHz | 1pe
--10
20 qu«), k‘w%
WM b,
I--40;
-50
I--60:
-70
Center 1.745 GHz 6 MHz/ Span 60 MHz

Date: 5.MAY.2023 18:55:44

LTE band 66, 20MHz Bandwidth, 16QAM (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 15.59 dBm
Ref 20.8 dBm “Att 15 dB SWT 5 ms 1.747115385 GHz
[[20” Offset 0.8 dB T ndB [T1] N dB
i BW 19.13461%385 MHz
Temp |1 [T1 ndB]
o -9.11 dBm
4 1.73548Q769 GHz
=l o Temp |2 [T1 ndB]
LvL
-9.60 dBm
1 2 1.754615385 GHz | 1pe
--10:
-20

-50

[—=60:

-70

Center 1.745 GHz 6 MHz/ Span 60 MHz

Date: 5.MAY.2023 18:56:25
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LTE band 71, 5MHz (-26dBc)

No0.123Z260833-WMDO03

Frequency(MHz)

Emission Bandwidth (-26dBc)(kHz)

680.5

QPSK

16QAM

4903.85

4903.85

LTE band 71, 5SMHz Bandwidth, QPSK (-26dBc BW)

@

*RBW 50 kHz

Marker 1 [T1 ]

“VBW 200 kHz 14.92 dBm
Ref 20.5 dBm “Att 15 dB SWT 10 ms 678.288461538 MHz
20 Offset 0.5 dB 1 ndB [T1] 26.00 dB
BW 4.903846154 MHz
LLA~»JJUAANMJWANJ
|10 T L‘\ Temp |1 [T1 ndB]
-11.23 dBm
4 678.04807¢923 MHz
VIEW|
i Temp 2 [T1 ndB]
O LvL
-11.14 dBm
N T 682.951923077 MHz | 1pr
(—-10- J \
“20 A/ \(w
-40
|--50.
-60
f—-70

Center 680.5 MHz

Date: 5.MAY.2023 12:48:09

1.5 MHz/

LTE band 71, 5MHz Bandwidth, 16QAM (-26dBc BW)

*RBW 50 kHz

@

Ref

20.5 dBm

“AtT

15 dB

*VBW 200 kHz
SWT 10 ms

Marker

Span 15 MHz

1[T11]
13.96 dBm

678.793269231

MHz

20 Offset 0.5

—10

dB

1

T ATy

ndB

[T1]

26.00

BW 4.
Temp |1

90384
[T1 nd

154
8]

aB
MHz

678.
Temp 2

—14
04807
[T1 n

.26
923
Bl

dBm
MHz

o ‘/
l_10 1

682.

-12.42 dBm
951923077 MHz | 1pp

il

-40

f—=50

-60

f—-70

Center 680.5 MHz

Date: 5.MAY.2023 12:48:49
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No0.123Z260833-WMDO03

LTE band 71, 10MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM
9615.38 9663.46

680.5

LTE band 71, 10MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 100 kHz Marker 1 [T1 1

“VBW 300 kHz 15.67 dBm

Ref 20.5 dBm “Att 15 dB SWT 15 ms 677.134615385 MHz

20 Offset 0.5 dB I ndB [T1] 26.00 dB

BW 9.615384615 MHz

|10 WWM\“\ Temp |1 [T1 ndB]

-11.09 dBm

4 ) \ 675.692301692 MHz
VIEW| Temp 2 [T1 ndB]

o LVL
-1¢.84 dBm
. > 685.307692308 MHz || 1pr

L 10 /. \
L 20 " "
M W %Wu -

-40

f—-50

-60

f—-70

Center 680.5 MHz 3 MHz/ Span 30 MHz

Date: 5.MAY.2023 12:49:32

LTE band 71, 10MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 100 kHz Marker 1 [T1 1
“VBW 300 kHz 14.25 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 676.750000000 MHz
20 Offset 0.5 dB 1 ndB [T1] 26.00 dB
M BW 9.663461538 MHz
L 1o bAoA Temp |1 [T1 ndB]
-11.55 dBm
4 675.692301692 MHz
VIEV Lo Temp 2 [T1 ndB]
LvL
-13.77 dBm
685355769231 MHz || 1pp
1 2 D

. / S
50 “"‘MW MW\WW

-40

f—=50

-60

f—-70

Center 680.5 MHz 3 MHz/ Span 30 MHz

Date: 5.MAY.2023 12:50:12
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No0.123Z260833-WMDO03

LTE band 71, 15MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

14711.54 14639.42

680.5

LTE band 71, 15MHz Bandwidth, QPSK (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 16.84 dBm

Ref 20.5 dBm “Att 15 dB SWT 5 ms 678.480769231 MHz
ndB [T1] 2§.00 dB

20 Offset 0.5 dB
S Mg BW 14.711538462 MHz
|10 Temp |1 [T1 ndB]
-§.96 dBm
4 673.14423(0769 MHz
M Temp 2 [T1 ndB]
LvL
-10.95 dBm
1 > 687.855769231 MHz || 1pp
(—-10- / \
o T ’ W

-40

f—-50

-60

f—-70

Center 680.5 MHz 4.5 MHz/ Span 45 MHz

Date: 5.MAY.2023 12:50:55

LTE band 71, 15MHz Bandwidth, 16QAM (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 15.20 dBm
Ref 20.5 dBm “Att 15 dB SWT 5 ms 676.605769231 MHz
20 Offset 0.5 dB 1 ndB [T1] 26.00 dB

X M BW 14.639423077 MHz
M M Temp |1 [T1 ndB]

l-10
/ \ -11.79 dBm

673.144230769 MHz
Temp 2 [T1 ndB1}

" LVL
-10.18 dBm
1 2 687.783653846 MHz | pe

| 10 ] \
- o A

-40

f—=50

-60

f—-70

Center 680.5 MHz 4.5 MHz/ Span 45 MHz

Date: 5.MAY.2023 12:51:35
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No0.123Z260833-WMDO03

LTE band 71, 20MHz (-26dBc)

Frequency(MHz) Emission Bandwidth (-26dBc)(kHz)
QPSK 16QAM

19038.46 19134.62

680.5

LTE band 71, 20MHz Bandwidth, QPSK (-26dBc BW)

® “*RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 16.37 dBm
Ref 20.5 dBm “Att 15 dB SWT 5 ms 676.461538462 MHz
20 Offset 0.5 dB - ndB [T1] 26.00 dB
MM p BW 19.038461538 MHz
|10 w Temp |1 [T1 ndB]
-11.10 dBm
4 f \ 670.980769231 MHz
VIEV Lo Temp 2 [T1 ndB]
~4.13 aBm|""
" 2 690.019230769 MHZ || 1pe

-

-40

f—-50

-60

f—-70

Center 680.5 MHz 6 MHz/ Span 60 MHz

Date: 5.MAY.2023 12:52:18

LTE band 71, 20MHz Bandwidth, 16QAM (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 14.73 dBm
Ref 20.5 dBm “Att 15 dB SWT 5 ms 682.711538462 MHz
20 Offset 0.5 dB 1 ndB [T1] 26.00 dB
/\ujTW BW 19.134615385 MHz
L 10 rﬂ"“““ Wy P "\ Temp |1 [T1 ndB]
-10.79 dBm
4 670.980769231 MHz
VIEV Lo Temp 2 [T1 ndB]
LvL
-10.91 dBm
1 > 690.115384615 MHZz || 1pe

X y

-40

f—=50

-60

f—-70

Center 680.5 MHz 6 MHz/ Span 60 MHz

Date: 5.MAY.2023 12:52:59
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LTE CA band 7C,10MHz+20MHz(-26dBc)

No0.123Z260833-WMDO03

Occupied Bandwidth (-26dBc) (MHZz)

Frequency (MHz)

QPSK 16QAM

2535

29.423 29.567

LTE CA band 7C , 10MHz+20MHz Bandwidth,QPSK (-26dBc BW)

®

Ref 31.2 dBm *Att 25 dB

“RBW 500 kHz
*VBW 2 MHz
SWT 2.5 ms

Marker 1 [T1 ]
18.27 dBm
2.522163462 GHz

(30~ Off$et 1.7 dB ndB [ TLT .00 a8
BW 49.423074923 MHz
1 Temp |1 [T1 ndB] [ A ]
20 Y ~§4.05 dBm
2.520284462 GHz
= IW\ \ Temp |2 [T1 ndB] .
“ -5.70 dBm|
2.549711538 GHz TDF
-0
2
1
I--10
| 20 N J \\‘M
e W\hf\w%w 308
I--30
I--40
I--50
I--60

Center 2.535 GHz

Date: 9.MAY.2023 13:17:37

9 MHz/

Span 90 MHz

LTE CA band N7C , 10MHz+20MHz Bandwidth,16QAM (-26dBc BW)

®

Ref 31.2 dBm *Att 25 dB

“RBW 500 kHz
*VBW 2 MHz
SWT 2.5 ms

Marker 1 [T1 ]
17.61 dBm
2.524326923 GHz

[[30— Offg$et 1.7 dB naB [ TLT .00 a8 |
BW 39.567307692 MHz
1 Temp |1 [T1 ndB] [ A ]
20 v —4_17 dBm
(‘"‘MM‘\W 2.520288462 GHz
M=l I-10 F’MWW Temp [2 [T1 ndB]
u “1¢.59 dsm| """

2.549858769 GHz| 1pe

. |
!
)

I--20

L]

I--30

|--40

I--50

I--60

Center 2.535 GHz

Date: 9.MAY.2023 13:18:01
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LTE CA band 7C,15MHz+10MHz(-26dBc)

No0.123Z260833-WMDO03

Occupied Bandwidth (-26dBc) (MHZz)

Frequency (MHz) QPSK

16QAM

2535 25.000

24.880

LTE CA band 7C , 15MHz+10MHz Bandwidth,QPSK (-26dBc BW)

® “RBW 500 KHz Varker 1 [T1 1]
“VBW 2 MHz 17.42 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.543173077 GHz
30~ Offset 1.2 dB NGB [ TIT 400 aB |
BW  45.000009000 MHz
Temp |1 [T1 ndB] [ A ]
}-20 1
-3.79 dBm
/"W“"‘vv’\*f"‘v (“"""J“’"\ 2.52250¢000 GHz
VIEW|
1o ! Temp |2 [T1 ndB] N
-4.55 dBm
2.54750Q000 GHz||1pr

N [ :
ol h

[-=° -t W
*hAA)uAJUN”~wAMV HMPN&NM}JMA*«ANM“‘M~W*$;%m

I--30

|--40

I--50

I--60

Center 2.535 GHz 7.5 MHz/ Span 75 MHz

Date: 9.MAY.2023 13:18:56

LTE CA band N7C , 15MHz+10MHz Bandwidth,16QAM (-26dBc BW)

@ “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 17.16 dBm

Ref 31.2 dBm *Att 25 dB SWT 2.5 ms 2.541971154 GHz

[[30” Off$et 1.7 dB naB [ TL1 .00 a8 |

BW 34.879807692 MHz

2 ) Temp |1 [T1 ndB] [ A ]
v -1.20 dBm

Fﬂ%ﬂwﬂﬂfvﬁyd (”““41Mfww 2.52250Q000 GHz
V\ Temp |2 [T1 ndB] .

J U

1

<
m

=
m|z

I-10:

L
-4.56 dBm
2.547379808 GHz| 1pe

-0

I--10

R
—

| 20 i
MLNMW WW M%%ﬂ

I--30

|--40

I--50

I--60

Center 2.535 GHz 7.5 MHz/ Span 75 MHz

Date: 9.MAY.2023 13:19:20
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LTE CA band 7C,15MHz+15MHz(-26dBc)

No0.123Z260833-WMDO03

Occupied Bandwidth (-26dBc) (MHZz)

Frequency (MHz)

QPSK 16QAM

2535

30.288 30.288

LTE CA band 7C , 15MHz+15MHz Bandwidth,QPSK (-26dBc BW)

® “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 16.81 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.525480769 GHz
30— Off$et 1.7 dB a8 [ TL] 400 aB |
BW 40.288461538 MHz
Temp |1 [T1 ndB] [ A ]
20 o —1-37 dBm
(“""""“‘J’\v\ (M«Mw-vuw,_u\ 2.519858769 GHz
VIEW|
Lo Temp |2 [T1 ndB] N
-4.02 dBm
2.550144231 GHz | 1pe
-0
il kr
2
I--10 / \
| "l“ ]
WMM M%M 308
I--30
I--40
I--50
I--60

Center 2.535 GHz

Date: 9.MAY.2023 13:20:13

9 MHz/ Span 90 MHz

LTE CA band N7C , 15MHz+15MHz Bandwidth,16QAM (-26dBc BW)

@ “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 16.26 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.522307692 GHz
(30~ Off$et 1.7 dB ndB [ TLT .00 a8 |
BW 30.288461538 MHz
Temp |1 [T1 ndB] [ A ]
20 T -9.85 dBm
MM}\,\ WM 2.519858769 GHz
VIEW|
|0 Temp |2 [T1 ndB] "
-9.82 dBm
2.550144231 GHz TDF
-0
I--10 ( \
I--20
I/
WMWW \NWAWM -
AR UhanA
I--30
I--40
I--50
I--60

Center 2.535 GHz

Date: 9.MAY.2023 13:20:37
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LTE CA band 7C,15MHz+20MHz(-26dBc)

No0.123Z260833-WMDO03

Occupied Bandwidth (-26dBc) (MHZz)

Frequency (MHz)

QPSK 16QAM

2535

34.663 34.663

LTE CA band 7C , 15MHz+20MHz Bandwidth,QPSK (-26dBc BW)

® “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 17.10 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.522211538 GHz
(30~ Off$et 1.7 dB ndB [ TLT .00 a8
BW 34.663461538 MHz
Temp |1 [T1 ndB] [ A ]
| 50 1
- ~§.94 dBm
2.517668269 GHz
VIEW| rww'l T 2 [T1 B
10 emp 2 [T1 nde] LV
-9.69 dBm
2.552331731 GHz[1pe
-0
]
1 2
I--10 { (
[ (RPRES L«i\
WW Wmmw 308
I--30
I--40
I--50
I--60
Center 2.535 GHz 10.5 MHz/ Span 105 MHz

Date: 9.MAY.2023 13:21:30

LTE CA band N7C

, 15MHz+20MHz Bandwidth,16QAM (-26dBc BW)

@ “RBW 500 kHz Marker 1 [T1 ]
*VBW 2 MHz 16.28 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.525072115 GHz
(30~ Off$et 1.7 dB ndB [ TLT .00 a8 |
BW 34.663461538 MHz
Temp |1 [T1 ndB] [ A ]
20 B —{-15 dBm
2.517668269 GHz
VIEW, Lo At Temp [2 [T1 ndB] "
-1¢.22 dBmf
2.552331731 GHz| 1pe
Lo i
1
2
I--10 l \
[ i
WWW P M, | o
b g i |
I--40
I--50
I--60

Center 2.535 GHz

Date: 9.MAY.2023 13:21:54
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No0.123Z260833-WMDO03

LTE CA band 7C,20MHz+10MHz(-26dBc)

Occupied Bandwidth (-26dBc) (MHZz)

F MH
requency (MHz) QPSK 16QAM

2535 29.712 29.567

LTE CA band 7C , 20MHz+10MHz Bandwidth,QPSK (-26dBc BW)

® “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 17.04 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.545817308 GHz
30— Off$et 1.7 dB a8 [ TL] .00 a8
BW 39.711538462 MHz
Temp |1 [T1 ndB] [ A ]
| 50 1
. ~4.74 dBm
NN 2.520144231 GHz
MBS 1o AA‘\ Temp |2 [T1 ndB] w
U -4.10 dem| "
2.549854769 GHz||1pr
Lo
fl &2
l--10 J \
[ i i {bpin
Mhﬂﬁ*NNLNAAWMW “uNAAUMuﬁMuLMW‘%m
I-30
|--40
l--s0
l--60
Center 2.535 GHz 9 MHz/ Span 90 MHz

Date: 9.MAY.2023 13:22:49

LTE CA band N7C , 20MHz+10MHz Bandwidth,16QAM (-26dBc BW)

@ “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 17.21 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.541923077 GHz
(30~ Off$et 1.7 dB ndB [ TLT .00 a8 |
BW 39.567307692 MHz
Temp |1 [T1 ndB] [ A ]
| 50 1
= —9.64 dBm
bl 2.520288462 GHz
MBS 1o fM Temp |2 [T1 ndB] o
U -4.97 dem|""
2.549858769 GHz| 1pe
-0
£1 &2
I--10 } \
| L Wt
WWMW MM‘*W%N 308
I--30
I--40
I--50
I--60
Center 2.535 GHz 9 MHz/ Span 90 MHz

Date: 9.MAY.2023 13:23:12
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LTE CA band 7C,20MHz+15MHz(-26dBc)

No0.123Z260833-WMDO03

Occupied Bandwidth (-26dBc) (MHZz)

Frequency (MHz) QPSK

16QAM

2535 34.663

34.832

LTE CA band 7C , 20MHz+15MHz Bandwidth,QPSK (-26dBc BW)

® “RBW 500 kHz
*VBW 2 MHz

Ref 31.2 dBm *Att 25 dB SWT 2.5 ms

Marker 1 [T1 ]
16.89 dBm
2.543413462 GHz

(30~ Off$et 1.7 dB ndB [ TLT .00 a8
BW 34.663461538 MHz
Temp |1 [T1 nd8]

20 v —1¢-25 dBm
PO 2.517668269 GHz
MBS Temp |2 [T1 ndB]

Lo L

-¢.56 dBm
2.552331731 GHz
Lo I
2
1

I--10 / \

I--20

e o s MWWM -

%50

I--40

I--s0

I--60

Center 2.535 GHz 10.5 MHz/ Span 105 MHz

Date: 9.MAY.2023 13:24:06

LTE CA band N7C , 20MHz+15MHz Bandwidth,16QAM (-26dBc BW)

@ “RBW 500 kHz
*VBW 2 MHz

Ref 31.2 dBm *Att 25 dB SWT 2.5 ms

Marker 1 [T1 ]
15.52 dBm
2.540552885 GHz

(30~ Off$et 1.7 dB ndB [ TLT .00 a8 |
BW  34.831734769 MHz
Temp |1 [T1 ndB]
20 T ~1.38 dBm
o 2.517668269 GHz
VTN {,I\,VI\P»MW /*/"\Wu .
1o emp [2 [T1 ndB] ‘
-4.98 dBm
2.552500000 GHz
o
U
1 2
I--10 l (
s/ m
Ik
I--40
I--s0
I--60
Center 2.535 GHz 10.5 MHz/ Span 105 MHz

Date: 9.MAY.2023 13:24:29
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LTE CA band 7C,20MHz+20MHz(-26dBc)

No0.123Z260833-WMDO03

Occupied Bandwidth (-26dBc) (MHZz)

Frequency (MHz)

QPSK

16QAM

2535

39.808

39.615

LTE CA band 7C , 20MHz+20MHz Bandwidth,QPSK (-26dBc BW)

®

“RBW 500 kHz
*VBW 2 MHz

Marker 1 [T1 ]
16.68 dBm

Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.526730769 GHz
[[30~ Offg$et 1.7 dB naB [ TLT .00 a8
BW 39.807692308 MHz
Temp |1 [T1 ndB] [ A ]
20 - —§_40 dBm
2.515192308 GHz
HIEW |10 M Temp |2 [T1 ndB] u
-11.66 dBmf
2.555000000 GHz|tpg
-0
il \r
I--10 I YZ

MWWM 30

I--20
W”‘"JW

|--40

I--50

I--60

Center 2.535 GHz

Date: 9.MAY.2023 13:25:22

12 MHz/

Span 120 MHz

LTE CA band N7C , 20MHz+20MHz Bandwidth,16QAM (-26dBc BW)

®

Ref 31.2 dBm

*Att 25 dB

“RBW 500 kHz
*VBW 2 MHz
SWT 2.5 ms

Marker 1 [T1 ]
15.58 dBm
2.525961538 GHz

(30~ Off$et 1.7 dB ndB [ TLT .00 a8 |
BW 39.615384615 MHz
Temp |1 [T1 ndB]
20 T —1{.88 dBm
K 2.515192308 GHz
=l . /ALMV“‘AJM*Vw ki Temp [2 [T1 ndB] ‘
-9.50 dBm
2.554807692 GHz
-0
10 rl \
| 20 WW'”M WMJ\‘N/\L,
y{gwﬁAPNMJJWﬁLﬂl kkAuﬁ¢¢M44w~Aqu
I--40
I--50
I--60

Center 2.535 GHz

Date: 9.MAY.2023 13:25:46
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LTE CA band 41C,5MHz+20MHz(-26dBc)

No0.123Z260833-WMDO03

Occupied Bandwidth (-26dBc) (MHZz)

Frequency (MHz)

QPSK 16QAM

2593

24.639 24.519

LTE CA band 41C , 5MHz+20MHz Bandwidth,QPSK (-26dBc BW)

®

Ref 31.2 dBm *Att 25 dB

“RBW 500 kHz
*VBW 2 MHz
SWT 2.5 ms

Marker 1 [T1 ]
19.66 dBm
2.583745192 GHz

(30~ Off$et 1.7 dB ndB [ TLT .00 a8
BW  44.639423077 MHz
'1 Temp |1 [T1 ndB] [ A ]
20 —§.81 dBm
T 2.580620192 GHz
= Temp |2 [T1 ndB] .
-7.38 dBm||
2.605259615 GHz TDF
-0
1) fid \%
10 |
| ML N
¥
DB
I--30:
I--40
I--50
I--60

Center 2.593 GHz

Date: 9.MAY.2023 11:50:27

7.5 MHz/

Span 75 MHz

LTE CA band 41C , 5MHz+20MHz Bandwidth,16QAM (-26dBc BW)

®

Ref 31.2 dBm *Att 25 dB

“RBW 500 kHz
*VBW 2 MHz
SWT 2.5 ms

Marker 1 [T1 ]
19.89 dBm
2.583745192 GHz

(30~ Off$et 1.7 dB ndB [ TLT .00 a8 |
BW 34.519230769 MHz
20 T Temp [1 [T1 ndB] A ]
-6.91 dBm
1 Pl
| "MWLMW 2.58074¢385 GHz
I-10:

Temp |2 [T1 ndB]

L
-4.25 dBm
2.605259615 GHz| 1pe

o
#1

10 |

I--20 L\

I--30:

|--40

I--50

I--60

Center 2.593 GHz

Date: 9.MAY.2023 11:50:51
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LTE CA band 41C,10MHz+15MHz(-26dBc)

No0.123Z260833-WMDO03

Occupied Bandwidth (-26dBc) (MHZz)

Frequency (MHz) QPSK

16QAM

25.000

2593

25.000

LTE CA band 41C , 10MHz+15MHz Bandwidth,QPSK (-26dBc BW)

®

“RBW 500 kHz
*VBW 2 MHz
SWT 2.5 ms

Marker 1 [T1 ]

17.59 dBm
2.582423077 GHz

Ref 31.2 dBm *Att 25 dB

—00 aB |
000 MHz
B8]
—F-18 dBm
2.580620192 GHz
2 [T1 ndB]
-12.07 dBm
192 GHz

[[30” OFfset 1. TIT q
45 . 00000t

N Temp 1 [T1 n

ff‘“““"‘\w“w\
nFl .

I-20

<
m

=
m|z

2.60562

Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 9.MAY.2023 11:51:45

LTE CA band 41C , 10MHz+15MHz Bandwidth,16QAM

®

(-26dBc BW)

[T1 1
17.30 dBm
2.587110577 GHz

“RBW 500 kHz
*VBW 2 MHz
SWT 2.5 ms

Marker 1

Ref 31.2 dBm *Att 25 dB

30" OFf$et 1. TIT 4-00 aB |
45.00000Q000 MHz
Temp |1 [T1 ndB]
—9_14 dBm
192 GHz
B] .
-28 dBm
192 GHz

20 1
2.58062

(Fw“‘”ﬁur“www\ S

W

<
m

=
m|z

TDF

Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 9.MAY.2023 11:52:09
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LTE CA band 41C,10MHz+20MHz(-26dBc)

No0.123Z260833-WMDO03

Occupied Bandwidth (-26dBc) (MHZz)

Frequency (MHz)

QPSK 16QAM

2593

29.567 29.567

LTE CA band 41C , 10MHz+20MHz Bandwidth,QPSK (-26dBc BW)

® *RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 17.60 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.583192308 GHz
(30~ Off$et 1.7 dB ndB [ TLT .00 a8
BW 39.567307692 MHz
Temp |1 [T1 ndB] [ A ]
20 v| —¢.19 dBm
2.578284462 GHz
o RN
|0 Temp |2 [T1 ndB] "
\‘ -19.23 dem| "
2.607858769 GHz|1pe
-0
' L
5
10 | I | r
. \}U \4 _LL LI
I--30
I--40
I--50
I--60

Center 2.593 GHz

Date: 9.MAY.2023 11:53:02

9 MHz/

Span 90 MHz

LTE CA band 41C , 10MHz+20MHz Bandwidth,16QAM (-26dBc BW)

® *RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 17.32 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.584923077 GHz
30— Off$et 1.7 dB a8 [ TL] .00 a8 |
BW 39.567307692 MHz
J Temp |1 [T1 ndB] [ A ]
20 v ~§.39 dBm
2.578284462 GHz
= | popisee - ) Temp |2 [T1 ndB] "
U -9_41 dBn|
2.607854769 GHz || 1pe
IO
I--10
20 MJM
hh“ﬂm; JMMMMA¢%kaLM‘%m
I--30
I--40
I--50
I--60

Center 2.593 GHz

Date: 9.MAY.2023 11:53:25
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LTE CA band 41C,15MHz+10MHz(-26dBc)

No0.123Z260833-WMDO03

Occupied Bandwidth (-26dBc) (MHZz)

Frequency (MHz) QPSK

16QAM

2593 25.000

25.240

LTE CA band 41C , 15MHz+10MHz Bandwidth,QPSK (-26dBc BW)

® “RBW 500 kHz
*VBW 2 MHz

Ref 31.2 dBm *Att 25 dB SWT 2.5 ms

Marker 1 [T1 ]
17.74 dBm
2.599370192 GHz

30— Off$et 1.7 dB a8 [ TL] .00 a8
BW  35.00000Q000 MHz
Temp [1 [T1 ndB]
|20 1 v
1 .77 dBm
(,«:MMJ«\}V\”"‘”W\ 2.580500000 GHz
MED
Lo Temp [2 [T1 ndB] ‘
U -§.35 dBm
2.605500000 GHz
Lo
#1 kllf
10 ]
| _20. L.LA |
=30
|--40
l-s0
l--60
Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 9.MAY.2023 11:54:20

LTE CA band 41C , 15MHz+10MHz Bandwidth,16QAM (-26dBc BW)

® “RBW 500 kHz
*VBW 2 MHz

Ref 31.2 dBm *Att 25 dB SWT 2.5 ms

Marker 1 [T1 ]
17.93 dBm
2.600091346 GHz

[[30” OFffset 1.7 dB

ndB [TIT .00 a8 |

BW 35.240384615 MHz

4 Temp |1 [T1 ndB]
20 b —3.37 dBm
Lot A ) M 2.580379808 GHz
MBS MAJ\W Temp |2 [T1 ndB]

A

2.605620192 GHz

L
-9.02 dBm

-0 UES
ki
)4

| Ay .

it

I--30:

|--40

I--50

I--60

Center 2.593 GHz 7.5 MHz/

Date: 9.MAY.2023 11:54:44
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No0.123Z260833-WMDO03

LTE CA band 41C,15MHz+15MHz(-26dBc)

Occupied Bandwidth (-26dBc) (MHZz)

F MH
requency (MHz) QPSK 16QAM

2593 30.433 30.433

LTE CA band 41C , 15MHz+15MHz Bandwidth,QPSK (-26dBc BW)

® “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 16.95 dBm

Ref 31.2 dBm *Att 25 dB SWT 2.5 ms 2.591269231 GHz

[30” Off$et 1.7 dB naB [ TLT] .00 a8
BW 30.432692308 MHz
Temp |1 [T1 ndB] [ A ]

l 3
20 - —4.90 dBm

2.57785%769 GHz
Temp |2 [T1 ndB] ”

10 L
/ \ ~¢.48 dem

2.608288462 GHz| 1pe
o
2
1

WMMM WMLJ. L

[--30:

<
m

=
m|z

|--40

I--50

I--60

Center 2.593 GHz 9 MHz/ Span 90 MHz

Date: 9.MAY.2023 11:56:05

LTE CA band 41C , 15MHz+15MHz Bandwidth,16QAM (-26dBc BW)

@ “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 15.65 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.600211538 GHz
30— Off$et 1.7 dB a8 [ TL] .00 a8 |
BW 30.432692308 MHz
Temp |1 [T1 ndB] [ A ]

20 T ~1.41 dBm

» 2.577854769 GHz
\ Temp |2 [T1 ndB] ,

10 L
-19.43 dBm
2.608288462 GHz||1pe
-0
[!1 \[2
}

I--30:

<[r
m|z

|--40

I--50

I--60

Center 2.593 GHz 9 MHz/ Span 90 MHz

Date: 9.MAY.2023 11:56:29
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LTE CA band 41C,15MHz+20MHz(-26dBc)

No0.123Z260833-WMDO03

Occupied Bandwidth (-26dBc) (MHZz)

Frequency (MHz) QPSK

16QAM

2593 34.832

34.832

LTE CA band 41C , 15MHz+20MHz Bandwidth,QPSK (-26dBc BW)

® “RBW 500 kHz
*VBW 2 MHz

Ref 31.2 dBm *Att 25 dB SWT 2.5 ms

Marker 1 [T1 ]
16.10 dBm
2.588793269 GHz

30" Offset 1.7 dB naB [ TL] 4-o0 aB |
BW 4.831730769 MHz
Temp |1 [T1 ndB]

I-20 T

<[r
m|z

T, s

~1¢-.97 dBm
2.57566§269 GHz
Temp |2 [T1 ndB]

N

-11.21 dBm
2.61050Q000 GHz

. -

I--10

20 b

il

i

I--30:

|--40

I--50

I--60

Center 2.593 GHz 10.5 MHz/

Date: 9.MAY.2023 11:57:29

Span 105 MHz

LTE CA band 41C , 15MHz+20MHz Bandwidth,16QAM (-26dBc BW)

@ “RBW 500 kHz
*VBW 2 MHz

Ref 31.2 dBm *Att 25 dB SWT 2.5 ms

Marker 1 [T1 ]
15.65 dBm
2.583408654 GHz

[[30” Off$et 1.7 dB naB [ TL1 .00 a8 |
BW 34.83173(Q769 MHz
Temp 1 [T1 ndB]
|20 4
1 —1-44 dBm

<[r
m|z

o ppiasy

2.575500000 GHz
Temp |2 [T1 ndB]

2.610331731 GHz

L
-12.44 dBm

T T
i

Wm"‘“ 1 LM‘I

ro

I--30

|--40

I--50

I--60

Center 2.593 GHz 10.5 MHz/

Date: 9.MAY.2023 11:57:52
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LTE CA band 41C,20MHz+5MHz(-26dBc)

No0.123Z260833-WMDO03

Occupied Bandwidth (-26dBc) (MHZz)

Frequency (MHz) QPSK

16QAM

2593 24.639

24.399

LTE CA band 41C , 20MHz+5MHz Bandwidth,QPSK (-26dBc BW)

® *RBW 500 kHz Marker 1 [T1 ]
*VBW 2 MHz 19.51 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.601052885 GHz
(30~ Off$et 1.7 dB ndB [ TLT .00 a8
BW 44.639423077 MHz
1 Temp |1 [T1 ndB] [ A ]
| 20 M
-6.48 dBm
At ’\-\MV\/ 2.58074Q385 GHz
VIEW] T
emp [2 [T1 ngB]

L
-4.79 dBm
2.605379808 GHz| 1pe

T T
=)
A
o
E==:1k441j_______
| =
=

Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 9.MAY.2023 11:58:47

LTE CA band 41C , 20MHz+5MHz Bandwidth,16QAM (-26dBc BW)

® *RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 19.38 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.602855769 GHz
[[30” Off$et 1.7 dB naB [ TL1 .00 a8 |
BW 34.399038462 MHz
1 Temp |1 [T1 ndB] [ A ]
- 20 —{-48 dBm
1 bl 2.58086(577 GHz
M | MMM Temp |2 [T1 ndB]
4 99 agm| """
2.605259615 GHz [ rpe

P Wk |

Center 2.593 GHz 7.5 MHz/ Span 75 MHz

Date: 9.MAY.2023 11:59:10
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LTE CA band 41C,20MHz+10MHz(-26dBc)

No0.123Z260833-WMDO03

Occupied Bandwidth (-26dBc) (MHZz)

Frequency (MHz) QPSK

16QAM

2593 29.567

29.567

LTE CA band 41C , 20MHz+10MHz Bandwidth,QPSK (-26dBc BW)

® “RBW 500 kHz
*VBW 2 MHz

Ref 31.2 dBm *Att 25 dB SWT 2.5 ms

Marker 1 [T1 ]
18.13 dBm
2.598769231 GHz

[[30” OFffset 1.7 dB

1

ndB [TIT .00 a8
BW 39.567307692 MHz
Temp [1 [T1 ndB]

I-20

<
m

=
m|z

—g§.12 dBm
2.578284462 GHz
Temp |2 [T1 ndB]

/‘W“’*"WW\U/M ™

-71-33 dBm
2.60785%769 GHz

) |
p A

. wdu.lw W‘WJ‘MWML""“

iy

I--30

|--40

I--50

I--60

Center 2.593 GHz 9 MHz/

Date: 9.MAY.2023 12:00:30

Span 90 MHz

LTE CA band 41C , 20MHz+10MHz Bandwidth,16QAM (-26dBc BW)

@ “RBW 500 kHz
*VBW 2 MHz

Ref 31.2 dBm *Att 25 dB SWT 2.5 ms

Marker 1 [T1 ]
17.15 dBm
2.600067308 GHz

[[30” OFffset 1.7 dB

ndB [TIT .00 a8 |

BW 49.567307692 MHz
Temp 1 [T1 ndB]

| 1

20 = —4.68 dBm
2.578284462 GHz
ViEW f~4ﬂ“””“hf““’“ﬁ Temp |2 [T1 ndB]

RN

2.60785%769 GHz

L
-9.05 dBm

-0
il :

I--10

wﬁ,

I--30:

|--40

I--50

I--60

Center 2.593 GHz 9 MHz/

Date: 9.MAY.2023 12:00:52
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LTE CA band 41C,20MHz+15MHz(-26dBc)

No0.123Z260833-WMDO03

Occupied Bandwidth (-26dBc) (MHZz)

Frequency (MHz)

QPSK 16QAM

2593

34.495 35.000

LTE CA band 41C , 20MHz+15MHz Bandwidth,QPSK (-26dBc BW)

® *RBW 500 kHz Marker 1 [T1 ]
*VBW 2 MHz 16.23 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.597879808 GHz
(30~ Off$et 1.7 dB ndB [ TLT .00 a8
BW 34.495192308 MHz
Temp |1 [T1 ndB] [ A ]
20 B —f-76 dBm
g 2.57583¢538 GHz
VIEW|
Temp |2 [T1 ndB]
I-10: LVL
-1.12 dem
2.610331731 GHz[ 1pe
o
10 Nr \
0 b IAWIJML WLMMH\
mi i -
I--30:
I--40
I--50
I--60

Center 2.593 GHz

Date: 9.MAY.2023 12:01:45

10.5 MHz/

Span 105 MHz

LTE CA band 41C , 20MHz+15MHz Bandwidth,16QAM (-26dBc BW)

@ “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 15.39 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.606629808 GHz
(30~ Off$et 1.7 dB ndB [ TLT .00 a8 |
BW  35.00000Q000 MHz
Temp |1 [T1 ndB] [ A ]
20 1 ~9.99 dBm
2.575668269 GHz
=l /NWMW'\/NW Temp [2 [T1 ndB] "
-14.91 dBmf
2.61066§269 GHz|1pe
Lo i
}l
I--10 \{
I--20 I WA}&,“
sl WW o
I--30
I--40
I--50
I--60

Center 2.593 GHz

Date: 9.MAY.2023 12:02:07
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LTE CA band 41C,20MHz+20MHz(-26dBc)

No0.123Z260833-WMDO03

Occupied Bandwidth (-26dBc) (MHZz)

Frequency (MHz) QPSK

16QAM

2593 39.808

40.000

LTE CA band 41C , 20MHz+20MHz Bandwidth,QPSK (-26dBc BW)

® “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz 16.47 dBm
Ref 31.2 dBm “Att 25 dB SWT 2.5 ms 2.606461538 GHz
(30~ Off$et 1.7 dB ndB [ TLT .00 a8
BW 39.807692308 MHz
Temp |1 [T1 ndB] [ A ]
20 z —1¢-78 dBm
(MHM ALH 2.573192308 GHz
VIEW|
|0 Temp |2 [T1 ndB] ‘
-§.27 dBm
2.613000000 GHz[1pe
-0
2
1
I--10
[-20 MMM tum%ﬂﬂ
PR V\’Vbihgw
I--30
I--40
I--50
I--60

Center 2.593 GHz 12 MHz/ Span 120 MHz

Date: 9.MAY.2023 12:03:00

LTE CA band 41C , 20MHz+20MHz Bandwidth,16QAM (-26dBc BW)

®

Ref 31.2 dBm

“RBW 500 kHz
*VBW 2 MHz
SWT 2.5 ms

Marker 1 [T1 ]
14.97 dBm

*Att 25 dB 2.583961538 GHz

~00 aB |
000 MHz
B8]

~17 dBm
000 GHz
B] ‘
-24 dBm
000 GHz

[[30” OFfset 1. nas [ T1] 9
BW  40.00000
Temp |1 [T1 n
1 —13
2.57300
2 [Tl n

-11
2.61300f

I-20
10

. |
|-10

I--20 ‘M
~\u.f~rhlul"‘"vwﬂfw‘ufR

I--30

<
m

=
m|z

Temp

=1 | |

O o

|--40

I--50

I--60

Center 2.593 GHz 12 MHz/ Span 120 MHz

Date: 9.MAY.2023 12:03:21

Note: Expanded measurement uncertainty is U = 3428 Hz, k = 2.
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A.6 Band Edge Compliance

A.6.1 Measurement limit

Part 22.917, Part 24.238 and Part 27.53(h) specify that the power of any emission outside of the
authorized operating frequency ranges must be attenuated below the transmitting power (P) by a
factor of at least 43 + 10 log(P) dB.

Part 27.53(m) specifies for mobile digital stations, the attenuation factor shall be not less than 40 +
10 log (P) dB on all frequencies between the channel edge and 5 megahertz from the channel
edge, 43 + 10 log (P) dB on all frequencies between 5 megahertz and X megahertz from the
channel edge, and 55 + 10 log (P) dB on all frequencies more than X megahertz from the channel
edge, where X is the greater of 6 megahertz or the actual emission bandwidth as defined in
paragraph (m)(6) of this section. In addition, the attenuation factor shall not be less that 43 + 10
log (P) dB on all frequencies between 2490.5 MHz and 2496 MHz and 55 + 10 log (P) dB at or
below 2490.5 MHz. Mobile Satellite Service licensees operating on frequencies below 2495 MHz
may also submit a documented interference complaint against BRS licensees operating on
channel BRS Channel 1 on the same terms and conditions as adjacent channel BRS or EBS
licensees.

Part 27.53(c) states for operations in the 746-758 MHz band and the 776-788 MHz band, the
power of any emission outside the licensee's frequency band(s) of operation shall be attenuated
below the transmitter power (P) within the licensed band(s) of operation, measured in watts, in
accordance with the following:(1) On any frequency outside the 746-758 MHz band, the power of
any emission shall be attenuated outside the band below the transmitter power (P) by at least 43 +
10 log (P) dB;(2) On any frequency outside the 776-788 MHz band, the power of any emission
shall be attenuated outside the band below the transmitter power (P) by at least 43 + 10 log (P)
dB;(4) On all frequencies between 763-775 MHz and 793-805 MHz, by a factor not less than 65 +
10 log (P) dB in a 6.25 kHz band segment, for mobile and portable stations.

Part 27.53(g) states for operations in the 600 MHz band and the 698—746 MHz band, the power of
any emission outside a licensee’s frequency band(s) of operation shall be attenuated below the
transmitter power (P) within the licensed band(s) of operation, measured in watts, by at least 43 +
10 log (P) dB. Compliance with this provision is based on the use of measurement instrumentation
employing a resolution bandwidth of 100 kilohertz or greater. However, in the 100 kilohertz bands
immediately outside and adjacent to a licensee’s frequency block, a resolution bandwidth of at
least 30 kHz may be employed.

Part 90.691 states that out-of-band emission requirement shall apply only to the “outer” channels
included in an EA license and to spectrum adjacent to interior channels used by incumbent
licensees. The emission limits are as follows:For any frequency removed from the EA licensee’s
frequency block by up to and including 37.5 kHz, the power of any emission shall be attenuated
below the transmitter power (P) in watts by at least 116Log10(f/6.1) decibels or 50 + 10 Log1o(P)
decibels or 80 decibels, whichever is the lesser attenuation, where f is the frequency removed
from the center of the outer channel in the block in kilohertz and where f is greater than 12.5 kHz.
For any frequency removed from the EA licensee’s frequency block greater than 37.5 kHz, the
power of any emission shall be attenuated below the transmitter power (P) in watts by at least 43 +
10Log10(P) decibels or 80 decibels, whichever is the lesser attenuation, where f is the frequency
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removed from the center of the outer channel in the block in kilohertz and where f is greater than

37.5 kHz.
The spectrum analyzer readings are corrected by [10 log (1/duty cycle)] for the non-continuous

transmitting scenario.
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A.6.2 Measurement result

Only the worst case result is given below

LTE band 2
OBW: 1RB-low_offset

é; *RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 17.63 dBm
Ref 20.8 dBm Att 15 dB SWT 1.4 s 1.850681090 GHz
20 Offset 0.8 dB OBW280.448711949 kHz
Temp |1 [T1 OBW]
3.00 dem |
e N 1.85045¢731 GHz| SCL
1 PK|
o Temp |2 [T1 OBW]
1.850737179 GHz|
TDF
-10
--20
-30
-40
YT RTINS O T il
M W
--50
-60
--70
Center 1.855 GHz 3.5 MHz/ Span 35 MHz
Date: 8.JUL.2023 12:05:07
é; *RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz -33.50 dBm
Ref 20.8 dBm “Att 20 dB SWT 200 ms 1.850000000 GHz
20 Offset 0.8 dB
1 RM|
AVG]
o LVL
TDF
-10
D1 -13 diBm
I--20 y q
_30 L/
SWP| 100 of 100 .
-40
L _s0 \‘m I
M T~
-60
-7° F2
F1
Center 1.85 GHz 500 kHz/ Span 5 MHz
Date: 8.JUL.2023 12:06:21
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OBW: 1RB-high_offset

é; “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 19.25 dBm
Ref 20.8 dBm “Att 15 dB SWT 1.4 s 1.909733974 GHz
20 Offset 0.8 dB OBW2324.358974359 KHz
Temp (1 [T1 OBW]
1.21 dem|(IEN
e 1.909621795 GHz
1 PK] W
1 Temp (2 [T1 OBW]
sl | 17.91 demf
1.909846154 GHz|
TDF
-10
I--20:
-30
ok w\kw\,u\. AR
UrhMaindy IR R E Y|
[—-50-
-60
I--70:
Center 1.9085 GHz 3.5 MHz/ Span 35 MHz
Date: 8.JUL.2023 12:09:22

HIGH BAND EDGE BLOCK-1RB-high_offset

@

“RBW 3 kHz
*VBW 10 kHz

Marker 1 [T1 ]

-26.51 dBm

1.910000000 GHz

Ref 20.8 dBm “Att 20 dB SWT 560 ms
20 Offset 0.8 dB
~10
1 RM
AVG
[~0-
-10
D1 -13 d¢Bm
[~-20
\L
-30
swp 100 off 100
-40 /FNJ
MR R WP
g
-60
7° F2
FL
Center 1.91 GHz 500 kHz/ Span 5 MHz
Date: 8.JUL.2023 12:10:37
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LOW BAND EDGE BLOCK-20MHz-100%RB

Ref 20.8 dBm “ALL

20 dB

“RBW 200 kHz
“VBW 1 MHz
SWT 2.5 ms

Marker 1 [T1 ]

-35.82 dBm
1.849935897 GHz

20 Offset 0.8 dB

-10

D1 -13 d¢Bm

I--20

-30
swp 100 off 100

-40

PN

I--50

=70
F1

Center 1.85 GHz

Date: 8.JUL.2023 12:06:58

2 MHz/

HIGH BAND EDGE BLOCK-20MHz-100%RB

@

Ref 20.8 dBm “ALL

20 dB

“RBW 200 kHz
“VBW 1 MHz
SWT 2.5 ms

Span 20 MHz

Marker 1 [T1 ]

-33.20 dBm
1.910000000 GHz

20 Offset 0.8 dB

10

D1 -13 d¢Bm

f—=20:

-30
swp 100 off 100

-40

[—=70:

F2

Center 1.91 GHz

Date: 8.JUL.2023 12:11:14

©Copyright. All rights reserved by CTTL.

2 MHz/
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LTE band 4
OBW: 1RB-low_offset

® “RBW 5 kHz Marker 1 [T1 ]
*VBW 20 kHz 19.45 dBm
Ref 20.8 dBm “Att 15 dB SWT 1.4 s 1.710312500 GHz
20 Offset 0.8 dB OBW280.448711949 KHz
Temp |1 [T1 OBW]
1.127 dem||IEM
e > 1.710200321 GHz | SCL
1 PK] W
i Temp |2 [T1 OBW]
o 4.02 dBm|
1.71048Q769 GHz
TDF
--10
--20
-30
-40
WW kol '..NN MG K b MR
b
=50 ¥
-60
--70
Center 1.7125 GHz 3.5 MHz/ Span 35 MHz

Date: 8.JUL.2023 12:13:47

LOW BAND EDGE BLOCK-1RB-low_offset

® “RBW 5 kHz Marker 1 [T1 ]
*VBW 20 kHz -25.66 dBm

Ref 20.8 dBm “ALL 20 dB SWT 200 ms 1.710000000 GHz

20 Offset 0.8 dB

fon

10 4
1 RV
AVG

-10
D1 -13 d¢Bm \\
- _20 }/ \

-30

swp 100 off 100

-40

Center 1.71 GHz 500 kHz/ Span 5 MHz

Date: 8.JUL.2023 12:15:01
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OBW: 1RB-high_offset

@

Ref 20.8 dBm

“RBW 5 kHz
*VBW 20 kHz
SWT 1.4 s

Marker 1 [T1 ]
18.58 dBm
.754743590 GHz

N

20 Offset 0.8 dB OBW280.448711949 KHz
Temp (1 [T1 OBW]
2.47 dem|IEM
e 1.754519231 GHz
AL [ o Temp [2 [T1 OBW]
el | 1.10 dBm
1.754799679 GHz
-10
I--20:
-30
-40
I--50
-60
I--70:

Center 1.7525 GHz

Date: 8.JUL.2023 12:17:54

3.5 MHz/

HIGH BAND EDGE BLOCK-1RB-high_offset

@

Ref 20.8 dBm

“RBW 5 kHz
*VBW 20 kHz
SWT 200 ms

Span 35 MHz

Marker 1 [T1 ]
-26.06 dBm
1.755000000 GHz

20 Offset 0.8 dB

10

-10
D1 -13 d¢Bm

—

[—=70:

FL

F2

Center 1.755 GHz

Date: 8.JUL.2023 12:19:08
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LOW BAND EDGE BLOCK-20MHz-100%RB

@ “RBW 200 kHz
“VBW 1 MHz

Ref 20.8 dBm “ALL 20 dB SWT 2.5 ms

Marker 1 [T1 ]

-31.82 dBm
1.709647436 GHz

20 Offset 0.8 dB

-0
-10 /
D1 -13 d¢Bm

-40

I--50

-7° F2
F1

Center 1.71 GHz 2 MHz/

Date: 8.JUL.2023 12:15:38

HIGH BAND EDGE BLOCK-20MHz-100%RB

@ “RBW 200 kHz
“VBW 1 MHz

Ref 20.8 dBm “ALL 20 dB SWT 2.5 ms

Span 20 MHz

Marker 1 [T1 ]

-33.83 dBm
1.755000000 GHz

20 Offset 0.8 dB

10

D1 -13 d¢Bm

I--20;
-30 \M:
SWP 100 off 100 s

S
T INAN Attt Ao )
-40
I--50-
-60
7° F2
FL
Center 1.755 GHz 2 MHz/ Span 20 MHz

Date: 8.JUL.2023 12:20:39
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LTE band 5
OBW: 1RB-low_offset

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 17.79 dBm
Ref 20.5 dBm “ALL 15 dB SWT 1.4 s 824.312500000 MHz
il
20 Off$et 0.5 dB Y OBW280.448717949 kHz
Temp |1 [T1 OBW]
10 -1.34 dem|IEM
824.200320513 MHz | SCL
1 PK] W
o 5 Temp |2 [T1 OBW]
o -07 dBm|
824.480769231 MHz|
TDF
-10
-20

f—-30

[—=60:

Center 826.5 MHz 3.5 MHz/ Span 35 MHz

Date: 8.JUL.2023 11:07:12

LOW BAND EDGE BLOCK-1RB-low_offset

® “RBW 5 kHz Marker 1 [T1 ]
*VBW 20 kHz -26.78 dBm

Ref 20.5 dBm “ALL 20 dB SWT 200 ms 824.000000000 MHz

20 Offset 0.5 dB

10

-10
D1 -13 diBm

-20

SWP| 100 off 100 / \\ .
40
-50 v—// \\\_me

Center 824 MHz 500 kHz/ Span 5 MHz

Date: 8.JUL.2023 11:08:26
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OBW: 1RB-high_offset

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 18.71 dBm
Ref 20.5 dBm “ALL 15 dB SW’]‘: 1.4 s 848.631410256 MHz
20 Off$et 0.5 dB 0OBW224 .358974359 kHz
Temp |1 [T1 OBW]
10 -0.39 dem|EM

848.519230769 MHz| S

N Temp (2 [T1 OBW]
ax 17.77 dBm
848.743584744 MHz

-10

-20

f—=60:

Center 846.5 MHz 3.5 MHz/ Span 35 MHz

Date: 8.JUL.2023 11:09:03

HIGH BAND EDGE BLOCK-1RB-high_offset

® “RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -29.45 dBm
Ref 20.5 dBm “ALL 20 dB SWT 560 ms 849.000000000 MHz

20 Offset 0.5 dB

-10
D1 -13 diBm

-20

f—-30

swp 100 off 1

oA A\

N
[~-60:
-70
F2
FL
Center 849 MHz 500 kHz/ Span 5 MHz

Date: 8.JUL.2023 11:10:17
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LOW BAND EDGE BLOCK-10MHz-100%RB

@

Ref 20.5 dBm

*Att

20 dB

“RBW 100 kHz
“VBW 500 kHz
SWT 5 ms

Marker 1 [T1 ]

-31.46 dBm
824 .000000000 MHz

10

-10

20 Offset 0.5 dB

D1 -13 d¢iBm

-20

I--50

I--60

=70
F1

Date:

Center 824 MHz

8.JUL.2023

11:54:11

1 MHz/

HIGH BAND EDGE BLOCK-10MHz-100%RB

@

Date:

“RBW 100 kHz
*VBW 500 kHz

Span 10 MHz

Marker 1 [T1 ]

-35.55 dBm

©Copyright. All rights reserved by CTTL.

Ref 20.5 dBm “Att 20 dB SWT 5 ms 849.016025641 MHz
20 Offset 0.5 dB
10
-10
D1 -13 dgiBm
-20
=30 T
swp 100 off 100 Y
WWWWM
L _40 R A AR
-50
[~-60:
-70
F2
i
Center 849 MHz 1 MHz/ Span 10 MHz
8.JUL.2023 11:55:42
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LTE band 7
OBW: 1RB-low_offset

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 15.28 dBm
Ref 21.2 dBm Att SWT 1.4 s 2.500825321 GHz
20 Offset 1.7 dB |4, OBW224 358974359 KHz
Temp (1 [T1 OBW]
L 19.32 dem|iEM
o 2.500713141 GHz| SCL
1 PK Temp |2 [T1 OHW]
MARH Lo 14.27 dem|
2.500937500 GHz|
TDF
[—-10-
-20
-30

o g i b

[—=50:

-60

[—=70:

Center 2.5075 GHz

Date: 8.JUL.2023 14:30:31

3.5 MHz/

LOW BAND EDGE BLOCK-1RB-low_offset

@

“RBW 5 kHz

Span 35

Marker 1 [T1 ]

MHz

“VBW 20 kHz -39.57 dBm
Ref -3.8 dBm Attt SWT 40 ms 2.499995192 GHz
Offset 1.2 dB
14 LIMIT CHECK PASS
LA
SGL
1 RV P
AVG) TEsTL |
—-30
TDF
1
o J\/\/\/\/\"X
e w\/\M’”W

6o SWP| 100 of 100W\,\/\,\J\NVM
LA

90

oo

F2

Start 2.499 GHz

Date: 8.JUL.2023 14:31:52
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Stop 2.5
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é; “RBW 1 MHz Marker 2 [T1 ]
“VBW 10 MHz -42.45 dBm
Ref -3.8 dBm Attt 20 dB SWT 2.5 ms 2.489758814 GHzq
Offset 1.2 dB Marker 1 [T1][] F/H
__10 LIMIT CHECK EANL =4 91 dFm
LINE TESTHL FAIL 2.499000000,6Hz
SGL
1 RMV PV
MED | resT1 //ﬂ// .
—-30
TDF
¥ e
-50
SWP|| 100 of 100 .
-60 3D0B
--70
-80
90
F2
oo i
Start 2.4895 GHz 950 kHz/ Stop 2.499 GHz

Date: 8.JUL.2023 14:33:41

*RBW 10 kHz
*VBW 30 kHz
Ref -3.8 dBm Att 5 dB SWT 80 ms
_10 Offset 1.2 B
20 [ A
-30
-40 [t
| _s0. LVL
SWP 100 of 10 [

-60 S e

-70

-80
90 308
|-100
Center 2.499 GHz 200 kHz/ Span 2 MHz

Tx Channel
Bandwidth 1 MHz Power -40.11 dBm

Date: 8.JUL.2023 14:34:09
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OBW: 1RB-high_offset

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 13.39 dBm
Ref 21.2 dBm “Att 15 dB SWT 1.4 s 2.569575321 GHz
20 Offset 1.2 dB OBW280.448717948 KHz
1 Temp |1 [T1 OBW]
-3.42 dBm
10 2.569519231 GHz|S
1 PK Temp |2 [T1 OHW]
Lo -3.58 dBm

N

E= LVL
ﬁ 569794679 GHz

-20
-30
I--40; \“

-60

[—=70:

Center 2.5675 GHz 3.5 MHz/ Span 35 MHz

Date: 8.JUL.2023 14:35:28

HIGH BAND EDGE BLOCK-1RB-high_offset

® “RBW 10 kHz Marker 1 [T1 ]
*VBW 30 kHz -28.46 dBm

Ref -3.8 dBm Attt 20 dB SWT 40 ms 2.570004808 GHz

Offset 1.2 dB
LIMIT CHECK PASS

—--70
-80
—--90
F2
H-ho0
Start 2.57 GHz 100 kHz/ Stop 2.571 GHz

Date: 8.JUL.2023 14:36:49
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Date:

Date

Ref -3.8 dBm

Attt 20 dB

“RBW 1 MHz
“VBW 10 MHz
SWT 2.5 ms

Marker 2 [T1 ]
-43.69
2.576033654

dBm
GHz

b{(%et 1.2

LIMIT CHECK

EAL

=

Marker 1 [T1[]
416

dBm

-20
TEST1

LINE ‘TESTl

FAIL

2.571000000

GHz ([IE
SGL

f—=30:

-40

SWP

100 of

S~

i,w
5

f—=70

-80

f—-90

F1

F2

(—-100

Start 2.571 GHz

8.JUL.2023

Ref -3.8 dBm

14:38:39

900 kHz/

*RBW 10 kHz
*VBW 30 kHz
SWT 80 ms

Stop 2.58 GHz

_10 OFfset 1.2 {

100 of

-80

10|

f—-90
(--100

Center 2.571 GHz

Tx Channel
Bandwidth

: 8.JUL.2023

14:39:07

200 kHz/

1 MHz

©Copyright. All rights reserved by CTTL.
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Span

-39.61 dBm
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LOW BAND EDGE BLOCK-20MHz-100%RB

“RBW 500 kHz
“VBW 2 MHz
SWT 2.5 ms

Ref 1.2 dBm Attt 25 dB

Marker 1 [T1 ]
-27.81 dBm
2.499987179 GHz

LIMIT CHECK PASS

-10

- -20

TEST1

swp 100 off 100

—-60-

-80

—-90

F1

Start 2.499 GHz 100 kHz/

Date: 5.MAY.2023 15:31:22

“RBW 1 MHz
“VBW 10 MHz
SWT 2.5 ms

Ref -3.8 dBm Attt 20 dB

Stop 2.5 GHz

Marker 1 [T1 ]
-25.89 dBm
2.499000000 GHz

Offset 1.2 dB

L _10 LIMIT CHECK PASS

BEY | _o0
2 | TEsT1

—-30

-40

SwpP 100 of 100
-60

70

-80

90

oo

F2

Start 2.4895 GHz 950 kHz/

Date: 5.MAY.2023 15:33:03

©Copyright. All rights reserved by CTTL.
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HIGH BAND EDGE BLOCK-20MHz-100%RB

Attt 25 dB

“RBW 500 kHz
“VBW 2 MHz
SWT 2.5 ms

Marker 1 [T1 ]
-28.23 dBm
2.570003205 GHz

-10

LIMIT CHECK

PAS

S

SwP

100 off

—-60-

-80

—-90
F1

Start 2.57 GHz

Date: 5.MAY.2023

Ref -3.8 dBm

15:36:01

100 kHz/

Attt 20 dB

“RBW 1 MHz
“VBW 10 MHz
SWT 2.5 ms

Stop 2.571 GHz

Marker 1 [T1 ]
-25.56 dBm
2.571000000 GHz

Offset 1.2

LIMIT CHE!

CK

PAS

S

TEST1

-40

SWP
-60

70

100 off

-80

90

oo

F2

Start 2.571 GHz

Date: 5.MAY.2023

15:37:42

2.4 MHz/

©Copyright. All rights reserved by CTTL.
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LTE band 12

LOW BAND EDGE BLOCK-1RB-low_offset

@

Date:

“RBW 30 kHz
“VBW 100 kHz

Marker 1 [T1 ]

-29.30 dBm

Ref 20.5 dBm “Att 20 dB SWT 25 ms 699.000000000 MHz
20 Offset 0.5 dB
10
o
-10
D1 -13 dgiBm \1\4‘

-20

1
l-30 by

swp 100 of 100 ,’f M
l-40 L
WY OGRS “_NAJ—»/JJ/{

[~-60:
-70

F2

F1

Center 699 MHz 500 kHz/ Span 5 MHz

8.JUL.2023

11:22:00

HIGH BAND EDGE BLOCK-1RB-high_offset

Date:

Ref 20.5 dBm

“ALL 20 dB

“RBW 30 kHz
“VBW 100 kHz
SWT 25 ms

Marker 1 [T1 ]

-21.41 dBm
716.000000000 MHz

20 Offset 0.5 dB
10
o
-10

D1 -13 dgiBm
-20

.

100 o

sttt
-50
[~-60:
-70
F2
FL
Center 716 MHz 500 kHz/ Span 5 MHz

8.JUL.2023

11:23:56
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LOW BAND EDGE BLOCK-10MHz-100%RB

@

Date:

“RBW 30 kHz
“VBW 100 kHz

Marker 1 [T1 ]

-37.77 dBm

Ref 20.5 dBm “Att 20 dB SWT 25 ms 698.983974359 MHz
20 Offset 0.5 dB
10
° frwv"“~ru~«n¢~wv~,m~wawwwLNaAmm~w =
-10
D1 -13 ¢Bm
-20
|--30
SWP| 100 off 100 ]f*lf/
Rt e ew S T o
--50.
I--60:
-70
F2
F1
Center 699 MHz 500 kHz/ Span 5 MHz
5.MAY.2023 13:21:59

HIGH BAND EDGE BLOCK-10MHz-100%RB

@

Date:

“RBW 30 kHz
“VBW 100 kHz

Marker 1 [T1 ]

-37.10 dBm

Ref 20.5 dBm “Att 20 dB SWT 25 ms 716.016025641 MHz
20 Offset 0.5 dB

10

o

e AR U PRSP (SO

-10

D1 -13 dgiBm
-20
l-30.
SwpP 100 off 100 \\\l
Pt
M At A

L _40 g Mnas
-50
[~-60:

-70

F2
FL

Center 716 MHz 500 kHz/ Span 5 MHz
5.MAY.2023 13:23:32
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No0.123Z260833-WMDO03

LTE band 13
LOW BAND EDGE BLOCK-1RB-low_offset

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -19.69 dBm

Ref 20.5 dBm “ALL 20 dB SWT 25 ms 777 .000000000 MHz

20 Offset 0.5 dB

A
10 -

A

f—-30

swp| 100 of 100 / ‘\/H\ /"‘\
l--40.

[—=60:

Center 777 MHz 500 kHz/ Span 5 MHz

Date: 8.JUL.2023 11:24:53

® “RBW 10 kHz Marker 1 [T1 ]
“VBW 100 kHz -50.58 dBm

Ref 20.5 dBm “ALL 20 dB SWT 120 ms 774.269230769 MHz

20 Offset 0.5 dB

A
10 -

-10
-20

- -30

UPID1 1085 Qffsm 100 a8

--40.

F2

Center 769 MHz 1.2 MHz/ Span 12 MHz

Date: 8.JUL.2023 11:25:33
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HIGH BAND EDGE BLOCK-1RB-high_offset

@

Date:

Date:

“RBW 30 kHz
“VBW 100 kHz

Marker 1 [T1 ]

-20.44 dBm

Ref 20.5 dBm “Att 20 dB SWT 25 ms 787.000000000 MHz
20 Offset 0.5 dB
10
o
-10
D1 -13 diBm
1
-20
-30 %
WP 100 OF/”‘ 100 “Q\
GAO \*"""*—\«/‘"/
I--50.
[~-60:
-70
F2
FL
Center 787 MHz 500 kHz/ Span 5 MHz
8.JUL.2023 11:26:28
“RBW 10 kHz Marker 1 [T1 ]
“VBW 100 kHz -49.73 dBm
Ref 20.5 dBm “Att 20 dB SWT 120 ms 803.519230769 MHz
20 Offset 0.5 dB
10
o
-10
-20
- -30
WP py 1085 qifgm 100
--40
1
50 X ]
--60
-70
F2
F1
Center 799 MHz 1.2 MHz/ Span 12 MHz

8.JUL.2023

11:27:07
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No0.123Z260833-WMDO03

LOW BAND EDGE BLOCK-10MHz-100%RB

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -38.73 dBm

Ref 20.5 dBm “ALL 20 dB SWT 30 ms 776.951923077 MHz

20 Offset 0.5 dB

10
1 RM|
AVG]
o R AT A A AR A AN VL
TDF
-10
D1 -13 d¢Bm
-20

f—=60:

Center 777 MHz 1 MHz/ Span 10 MHz

Date: 5.MAY.2023 13:25:06

® “RBW 10 kHz Marker 1 [T1 ]
“VBW 100 kHz -50.61 dBm

Ref 20.5 dBm “ALL 20 dB SWT 120 ms 774.115384615 MHz

20 Offset 0.5 dB

10

-10
-20

- -30

UPID1 1085 Qffsm 100 a8

F2

Center 769 MHz 1.2 MHz/ Span 12 MHz

Date: 5.MAY.2023 13:25:45
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HIGH BAND EDGE BLOCK-10MHz-100%RB

Date:

Date:

“RBW 30 kHz
“VBW 100 kHz

Marker 1 [T1 ]
-37.03 dBm

Ref 20.5 dBm “Att 20 dB SWT 30 ms 787.000000000 MHz
20 Offset 0.5 dB
10
T e LVt
TDF
-10
D1 -13 diBm
-20
=30
SWP| 100 off 100
N 3D
L _40 T Ao
T A AN
I--50.
[~-60:
-70
F2
F
Center 787 MHz 1 MHz/ Span 10 MHz
5.MAY.2023 13:27:17
“RBW 10 kHz Marker 1 [T1 ]
“VBW 100 kHz -45.15 dBm
Ref 20.5 dBm “Att 20 dB SWT 120 ms 795.384615385 MHz
20 Offset 0.5 dB
10 -:.
SGL
o LVI
TDF
-10
-20
- -30
WP py 1065 Qffgm 100 3D
--40
L
VWA SIS
-50 ]
—-60
-70
F2
F1
Center 799 MHz 1.2 MHz/ Span 12 MHz

5.MAY.2023 13:27:57
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No0.123Z260833-WMDO03

LTE band 17
LOW BAND EDGE BLOCK-1RB-low_offset

é; *RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -29.32 dBm
Ref 20.5 dBm “Att 20 dB SWT 25 ms 703.991987179 MHz
20 Offset 0.5 dB
LA
10 SGL
1 RM|
AVG]
o LI
TDF
-10
D1 -13 diBm it .h{lu
- M
l-_30. ™
SWP| 100 of 100 !/ W%
--40. ‘J
1o}
--60
-70
F2
F1
Center 704 MHz 500 kHz/ Span 5 MHz

Date: 8.JUL.2023 11:28:06

HIGH BAND EDGE BLOCK-1RB-high_offset

@ “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -21.04 dBm

Ref 20.5 dBm “ALL 20 dB SWT 25 ms 716.000000000 MHz

20 Offset 0.5 dB

LA
10 SGL
1 RM
AVG
o LVL
TDF
-10
D1 -13 d¢iBm 1
1
-20
| s M

-50
[~-60:
-70
F2
FL
Center 716 MHz 500 kHz/ Span 5 MHz

Date: 8.JUL.2023 11:30:00
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No0.123Z260833-WMDO03

LOW BAND EDGE BLOCK-10MHz-100%RB

é; *RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -36.60 dBm
Ref 20.5 dBm “Att 20 dB SWT 25 ms 703.991987179 MHz
20 Offset 0.5 dB
10 >
SGL
1 RM|
AVG]
° rWMVNAnWWMW\WMW‘\‘W\Nﬂ*“NWV"NNFWVM“Lf L
D
-10
D1 -13 d¢Bm
-20
l-30 "
SWP| 100 of 100 "'/n““f
pmmpratinn T
I--50
--60
-70
F2
F1
Center 704 MHz 500 kHz/ Span 5 MHz

Date: 8.JUL.2023 11:57:17

HIGH BAND EDGE BLOCK-10MHz-100%RB

@ “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -36.59 dBm

Ref 20.5 dBm “ALL 20 dB SWT 25 ms 716.008012821 MHz

20 Offset 0.5 dB

10 L

TDF
-10
D1 -13 dgiBm

-20

f—-30
SWP| 100 off 100 \\l
S VN

--40

[—=60:

FL

Center 716 MHz 500 kHz/ Span 5 MHz

Date: 8.JUL.2023 11:59:30
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LTE band 25

OBW: 1RB-low_offset

@

Date:

“RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 18.00 dBm
Ref 20.8 dBm “Att 15 dB SWT 1.4 s 1.850568910 GHz
1
20 Offset 0.8 dB OBW280.448717949 KHz
Temp |1 [T1 OBW]
4.14 dem (M
e n 1.850456731 GHz | SCL
tz Temp |2 [T1 OHW]
Lo 1.49 dém|
1.850737179 GHz |
TDF
--10 / \
I--20
-30
[—-50-
-60
--70

Center 1.855 GHz

8.JUL.2023 12:2

2:56

3.5 MHz/

LOW BAND EDGE BLOCK-1RB-low_offset

@

Date:

“RBW 5 kHz
*VBW 20 kHz

Span 35 MHz

Marker 1 [T1

1

-33.70 dBm

Ref 20.8 dBm “Att 20 dB SWT 200 ms 1.850000000 GHz
20 Offset 0.8 dB
—10
-0
-10
D1 -13 d¢Bm

——-20
-30 F/"I//{

SWP| 100 of 100 p
-40
| _so “\\“m»\_’r
BN PSS!
-60
- 3
F1
Center 1.85 GHz 500 kHz/ Span 5 MHz

8.JUL.2023

12:24:11
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OBW: 1RB-high_offset

@

“RBW 5 kHz

Marker 1 [T1 ]

“VBW 20 kHz 18.28 dBm
Ref 20.8 dBm “Att 15 dB SWT 1.4 s 1.914677885 GHz
20 Offset 0.8 dB OBW280.448711949 KHz
Temp (1 [T1 OBW]
-0.24 dem|IEM
e 1.914621795 GHz
1 PK Temp |2 [T1 OHW]
N (02
el | -0.08 dBm|
1.914902244 GHz|
TDF
-10
I--20:
-30
J‘IMMMM»WW M
[—-50-
-60
I--70:
Center 1.9135 GHz 3.5 MHz/ Span 35 MHz

Date:

8.JUL.2023

12:25:47

HIGH BAND EDGE BLOCK-1RB-high_offset

@

Date:

“RBW 5 kHz
*VBW 20 kHz

Marker 1 [T1 ]

-23.07 dBm

Ref 20.8 dBm “Att 20 dB SWT 200 ms 1.915000000 GHz
20 Offset 0.8 dB
10 (vﬂw !E!
o LV
D!
-10
D1 -13 d¢Bm
[~-20 \‘
-30
SWP| 100 off 100 -
- L/'A\,
mﬂﬂ
NNV
-60
7° F2
FL
Center 1.915 GHz 500 kHz/ Span 5 MHz

8.JUL.2023

12:27:02
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LOW BAND EDGE BLOCK-20MHz-100%RB

@

Ref 20.8 dBm “ALL 20 dB

“RBW 200 kHz
“VBW 1 MHz
SWT 2.5 ms

Marker 1 [T1 ]

-35.76 dBm
1.850000000 GHz

20 Offset 0.8 dB

-10

D1 -13 d¢Bm

I--20

-30
swp 100 off 100

-40

I--50

=70
F1

Center 1.85 GHz

Date: 5.MAY.2023 18:57:38

2 MHz/

HIGH BAND EDGE BLOCK-20MHz-100%RB

@

Ref 20.8 dBm “ALL 20 dB

“RBW 200 kHz
“VBW 1 MHz
SWT 2.5 ms

Span 20 MHz

Marker 1 [T1 ]

-33.87 dBm
1.915000000 GHz

20 Offset 0.8 dB

10

D1 -13 d¢Bm

f—=20:

-30
swp 100 off 100

-40

[—=70:

F2

Center 1.915 GHz

Date: 5.MAY.2023 18:59:11
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LTE band 26(814MHz~824MHz)
OBW: 1RB-low_offset

@

Date:

@

“RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 19.78 dBm
Ref 20.5 dBm “Att 15 dB SWT 800 ms 814.591025641 MHz
20 Offet 0.5 dB OBW256.41025¢410 kHz
Temp (1 [T1 OBW]
10 3.08 dem|[IEM
814.46282(513 MHz | SCL
2 Temp [2 [T1 OBW]
o -56 dBm|
814.71923(9769 MHz|
TDF
-10
-20

[—=60:

Center 822.7 MHz 2 MHz/ Span 20 MHz
8.JUL.2023 11:42:08
LOW BAND EDGE BLOCK-1RB-low_offset

“RBW 3 kHz Marker 1 [T1 ]

*VBW 10 kHz -35.60 dBm
Ref 20.5 dBm “Att 15 dB SWT 115 ms 814.000000000 MHz
20 Offset 0.§
—10
o
-10
-20 D1 -20 ¢Bm M
| _30 A LM

SWP| 100 off 100 ,WW\I
t—-40: M ‘N_/V‘/"‘
-50 JN}IJMVM
[~-60:
-70
F2
F1

Center 814 MHz 100 kHz/ Span 1 MHz

Date:

8.JUL.2023

11:43:40
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LOW Emission Mask -1RB-low_offset

@

Ref 20.5 dBm “ALL 15 dB

No0.123Z260833-WMDO03

“RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz -36.99 dBm
SWT 560 ms 813.962500000 MHz

20 Offset 0.5 dB

10

-10

D1 -13 d¢iBm

-20

swp 100 off 100

I--50

I--60

=70
F1

F2

Center 811.4625 MHz 500 kHz/ Span 5 MHz

Date: 8.JUL.2023 11:45:58
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No0.123Z260833-WMDO03

OBW: 1RB-high_offset

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 18.89 dBm
Ref 20.5 dBm “Att 15 dB SWT 800 ps 823.320512821 MHz
20 Offset 0.5 dB T 0BW224.358974359 kHz
Temp |1 [T1 OBW]
10 .73 dBm n
823.288461538 MHz || SCL
1 PK Temp |2 [T1 OHW]
o 17.19 dem|

823.51282(0513 MHz

-10

-20

f—=60:

Center 820.5 MHz 2 MHz/ Span 20 MHz

Date: 8.JUL.2023 11:46:35

HIGH BAND EDGE BLOCK-1RB-high_offset

ég “RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz -34.75 dBm
Ref 20.5 dBm “Att 15 dB SWT 115 ms 824.011217949 MHz
20 Offset 0.5 dB
10 LA
SGL
1 RM|
AVG]
o LI
TDF
-20 D Bm
» '\'\N\)\%WM‘ i
SWP| 100 off 100 V\N\N\AN\MJ\MM
M|
_s50 MMN
I--60
-70
F2
FiL
Center 824 MHz 100 kHz/ Span 1 MHz

Date: 8.JUL.2023 11:48:07
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No0.123Z260833-WMDO03

HIGH Emission Mask -1RB-high_offset

@ “RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -36.28 dBm

Ref 20.5 dBm “ALL 15 dB SWT 560 ms 824.037500000 MHz

20 Offset 0.5 dB

-10
D1 -13 d¢iBm

-20

--30.
It SwP| 100 of 100

\i
I--50.

\\—WWA\W-»—WMA_ AN A g Al

I--60:
-70
F2
F1
Center 826.5375 MHz 500 kHz/ Span 5 MHz

Date: 8.JUL.2023 11:50:24
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No0.123Z260833-WMDO03

LOW Emission Mask -10MHz-100%RB

é; *RBW 100 kHz Marker 1 [T1 ]
“VBW 500 kHz -32.60 dBm
Ref 20.5 dBm “Att 15 dB SWT 2.5 ms 813.962500000 MHz
20 Offset 0.5 dB
10 -Ql
SGL
1 RM
AVG
o LVL
D
-10
D1 -13 ¢iBm
-20
I--30.
SWP| 100 of 100 L A g
P HANAPAP AN el
TR A PR Vot
I--50.
I--60
-70
F2
F1
Center 811.4625 MHz 500 kHz/ Span 5 MHz
Date: 5.MAY.2023 13:45:11
o
LOW BAND EDGE BLOCK-10MHz-100%RB
é; *RBW 100 kHz Marker 1 [T1 ]
*VBW 500 kHz -32.43 dBm
Ref 20.5 dBm “Att 15 dB SWT 2.5 ms 814.000000000 MHz
20 Offset 0.5 dB
LA
e SGL
1 RM
AVG
o LVL
D
-10
-20 D1 -20 dBm
I--30. 3 A
(T
. oAU WWW )
I--40-
-50
--60-
-70
2
F1
Center 814 MHz 100 kHz/ Span 1 MHz

Date: 5.MAY.2023 13:44:48
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No0.123Z260833-WMDO03

HIGH Emission Mask -10MHz-100%RB

é; *RBW 100 kHz Marker 1 [T1 ]
“VBW 500 kHz -32.71 dBm
Ref 20.5 dBm “Att 15 dB SWT 2.5 ms 824.053525641 MHz
20 Offset 0.5 dB
10 -;l
SGL
1 RM|
AVG]
o LI
D
-10
D1 -13 d¢Bm
-20
IL-30.
v
A ANGUPAAALRQANEN NIRPAIN AN A A AN .
PR MINIMAA AN A AN\ HapA | S0B
I--a0
I--50.
I--60
-70
F2
F1
Center 826.5375 MHz 500 kHz/ Span 5 MHz
Date: 5.MAY.2023 13:47:08
o,
HIGH BAND EDGE BLOCK-10MHz-100%RB
é; *RBW 100 kHz Marker 1 [T1 ]
*VBW 500 kHz -32.07 dBm
Ref 20.5 dBm “Att 15 dB SWT 2.5 ms 824.016025641 MHz
20 Offset 0.5 dB
10 -;l
SGL
1 RM|
AVG]
o LI
D
-10
-20 -20 ¢iBm
\ 1
e TR A S AR
SWP| 100 of 100 PANAM AR A MMt i gh i
I--40
-50
--60
-70
F2
FiL
Center 824 MHz 100 kHz/ Span 1 MHz

Date: 5.MAY.2023 13:46:46
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No0.123Z260833-WMDO03

LTE band 26(824MHz~849MHz)
OBW: 1RB-low_offset

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 19.47 dBm
Ref 20.5 dBm “Att 15 df SWT 1.4 s 824.424679487 MHz
20 Offset 0.5 dB OBW224.358974359 KkHz
Temp (1 [T1 OBW]
10 19.31 dem|IEM
824.25641(256 MHz| SCL
1 P 5 Temp |2 [T1 OBW]
MARH o -24 dBm|
824.480769231 MHz|
TDF
-10
-20

BN |

[—=60:

Center 826.5 MHz 3.5 MHz/ Span 35 MHz

Date: 8.JUL.2023 11:30:38

LOW BAND EDGE BLOCK-1RB-low_offset

® “RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -28.08 dBm

Ref 20.5 dBm “ALL 20 dB SWT 560 ms 824.000000000 MHz

20 Offset 0.5 dB

LA
1o SGL
1 RM|
AVG]
o LI
D
-10
D1 -13 d¢Bm
-20

AN

IUDRIREVET PPV DR
—-60
-70
FR
F1
Center 824 MHz 500 kHz/ Span 5 MHz

Date: 8.JUL.2023 11:31:53
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OBW: 1RB-high_offset

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 19.01 dBm
Ref 20.5 dBm “Att 15 dB SWI 1.4 s 848.687500000 MHz
20 Offset 0.5 dB | OBW280.44871]949 KHz
Temp (1 [T1 OBW]
10 -30 den|§
848.51923(0769 MHz|S!
1 P 2 Temp |2 [T1 OBW]
MARH o -65 dBm|
848.799679487 MHz
TDF
-10
-20

f—=60:

Center 846.5 MHz 3.5 MHz/ Span 35 MHz

Date: 8.JUL.2023 11:32:29

HIGH BAND EDGE BLOCK-1RB-high_offset

® “RBW 5 kHz Marker 1 [T1 ]
*VBW 20 kHz -26.88 dBm

Ref 20.5 dBm “ALL 20 dB SWT 200 ms 849.000000000 MHz

20 Offset 0.5 dB

LA
10 SGL
1 RM
AVG
o LVL
TDF
-10
D1 -13 diBm
-20
1
| _30 Wl

[~-60:
-70
F2
FL
Center 849 MHz 500 kHz/ Span 5 MHz

Date: 8.JUL.2023 11:33:43
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No0.123Z260833-WMDO03

LOW BAND EDGE BLOCK-15MHz-100%RB

é; *RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -28.74 dBm
Ref 20.5 dBm “Att 20 dB SWT 2.5 ms 823.975961538 MHz
20 Offset 0.5 dB
10 -;l
SGL
1 RM [ A A ss P AA A b g Mg nn]
AVG
o LVL
D!
-10
D1 -13 ¢iBm
-20
Y
I--30.
s 8500 Off 100
I--40
I--50.
I--60
-70
2
F1
Center 824 MHz 1.5 MHz/ Span 15 MHz
Date: 5.MAY.2023 13:29:33
o,
HIGH BAND EDGE BLOCK-15MHz-100%RB
é; “RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -31.32 dBm
Ref 20.5 dBm “Att 20 dB SWT 2.5 ms 849.024038462 MHz
20 Offset 0.5 dB
LA
10 SGL
1 RV O e 2 are et O
AVG
o
D!
-10
D1 -13 ¢iBm
-20
L
I--30.
SWP| 100 of 100 |
I--40-
-50
--60-
-70
F2
i
Center 849 MHz 1.5 MHz/ Span 15 MHz

Date: 5.MAY.2023 13:31:05
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LTE band 38
OBW: 1RB-low_offset

* ALt

“RBW 5 kHz
*VBW 20 kHz
15 dB SWT 1.4 s

Marker 1 [T1 ]

17.00 dBm
2.570424679 GHz

20 Offset 1.4 dB T OBW224 358974359 KHz
Temp (1 [T1 OBW]
16.20 dBm
o 2.570256410 GHz|SC
1 PK Temp |2 [T1 OHW]
MARH Lo 2 -2.06 _dBm
H 2.570480769 GHz
t--10:
-20
-30
l-—40 A TN A

[—=50:

-60

[—=70:

Center 2.5725 GHz

Date: 8.JUL.2023 13:02:43

3.5 MHz/

LOW BAND EDGE BLOCK-1RB-low_offset

Att

“RBW 5 kHz
*VBW 20 kHz
20 dB “SWT 3 s

Span 35 MHz

Marker 1 [T1 ]

-25.55 dBm
2.570000000 GHz

5.2 dB

LIMIT CHECK PAS

S

el

-60

—-70

-80

-90

F1

F2

Start 2.569 GHz

Date: 8.JUL.2023 13:03:24

©Copyright. All rights reserved by CTTL.

100 kHz/

Stop 2.57 GHz
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® “RBW 1 MHz
“VBW 10 MHz

Ref 0.2 dBm Attt 20 dB “SWT 3 s

No0.123Z260833-WMDO03

Marker 2 [T1 ]
-37.49 dBm
2.564031250 GHz1l
v

LIMIT CHECK FAL
LINE TESTQL FAIL

=

Marker 1 [T1[]
.85 dBr
2.569000000 GH

I--40:

I--50:

-60

[—=70:

-80

[—-90:

Start 2.4895 GHz 7.95 MHz/

Date: 8.JUL.2023 13:04:11

*RBW 10 kHz
*VBW 30 kHz

Ref 0.2 dBm Att 5 dB “SWT 3 s

Stop 2.569 GHz

Offset 5.2 {iB

=10

Center 2.569 GHz 200 kHz/

Tx Channel
Bandwidth 1 MHz Power

Date: 8.JUL.2023 13:04:29

©Copyright. All rights reserved by CTTL.

Span 2 MHz

-24.60 dBm
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No0.123Z260833-WMDO03

OBW: 1RB-high_offset

® “RBW 5 kHz Marker 1 [T1 ]
*VBW 20 kHz 15.23 dBm

Ref 21.2 dBm “ALL 15 dB SWT 1.4 s .619687500 GHz

N

OBW280.448717948 kHz
Temp (1 [T1 OBW]
-2.89 dem|IEM
2.619519231 GHz | SCL
Temp [2 [T1 OBW]
-2.72 dBm
.619799679 GHz

N

HEZ
H
X|o
I|x
T
<) 2
o
S
N

WWWMMM " WMMMMMMWW

-60

[—=70:

Center 2.6175 GHz 3.5 MHz/ Span 35 MHz

Date: 8.JUL.2023 13:08:55

HIGH BAND EDGE BLOCK-1RB-high_offset

® “RBW 10 kHz Marker 1 [T1 ]
*VBW 30 kHz -23.81 dBm

Ref 0.2 dBm Attt 20 dB “SWT 3 s 2.620000000 GHz

0.2 Offset 5.2 dB
LIMIT CHECK PASS

TEST1

-60

—-70

-80

-90
F2

F1

Start 2.62 GHz 100 kHz/ Stop 2.621 GHz

Date: 8.JUL.2023 13:09:36
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No0.123Z260833-WMDO03

® “RBW 1 MHz Marker 2 [T1 ]
“VBW 10 MHz -38.86 dBm

Ref 0.2 dBm Attt 20 dB “SWT 3 s 2.626004808 GHz

0.2 set 5.2 dB Marker 1 [T1[]
LIMIT CHECK |FAl .71 dBm

LINE‘TESTJ FAIL 2.621000000 GHz

=

SGL

LVL
TEST1 \

TOF
-0 \

I--40;

I--50:

-60

[—=70:

-80

[—-90:

F2
F1

Start 2.621 GHz 900 kHz/ Stop 2.63 GHz

Date: 8.JUL.2023 13:10:23

“RBW 10 kHz
* VBW 30 kHz
Ref 0.2 dBm Att 5 dB “SWT 3 s
offset 5.2 {iB ”

=10

|--20
SG
‘?am\‘\““\‘mh‘_
-40

_s0 U Y IPVNUO N

-60 TDF
-70
-80
-90 3DB

Center 2.621 GHz 200 kHz/ Span 2 MHz

Tx Channel
Bandwidth 1 MHz Power -25.86 dBm

Date: 8.JUL.2023 13:10:41
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No0.123Z260833-WMDO03

LOW BAND EDGE BLOCK-20MHz-100%RB

@ *RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz -23.92 dBm

Ref 5.2 dBm Attt 25 dB “SWT 3 s 2.569998397 GHz

Offset 5.2 dB

R | -10

—-20
TEST1 | TDF

-30

-40

-50 308

I--60.

--70

I--80

F2
(-=BOo-

Start 2.569 GHz 100 kHz/ Stop 2.57 GHz

Date: 8.JUL.2023 13:05:27

@ “RBW 1 MHz Marker 1 [T1 ]
“VBW 10 MHz -22.74 dBm

Ref 0.2 dBm Attt 20 dB “SWT 3 s 2.569000000 GHz

0.2 Offset 5.2 dB
LIMIT CHECK PASS

I--50:

-60

[—=70:

-80

-90
F2

Start 2.4895 GHz 7.95 MHz/ Stop 2.569 GHz

Date: 8.JUL.2023 13:06:06
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HIGH BAND EDGE BLOCK-20MHz-100%RB

Date:

Date:

©Copyright. All rights reserved by CTTL.

Ref 5.2 dBm

Att

25 dB

“RBW 500 kHz
“VBW 2 MHz
“SWT 3 s

Marker 1 [T1 ]

-23.88 dBm
2.620000000 GHz

*--10

Offset 5.2

-40

-50

TEST1

--60

--70

- -80.

F2

(-=BOo-

Start 2.62 GHz

8.JUL.2023

13:11:50

100

20 dB

kHz/

“RBW 1 MHz
“VBW 10 MHz
“SWT 3 s

Stop 2.621 GHz

Marker 1 [T1 ]

-21.45 dBm
2.621000000 GHz

LIMIT CHE!

CK PASS

-30

BN

TEST1

-60

—-70

-80

-90

F1

F2

Start 2.621 GHz

8.JUL.2023

13:12:29

2.4 MHz/

Stop 2.645 GHz

No0.123Z260833-WMDO03
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LTE band 41
OBW: 1RB-low_offset

é; “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 16.05 dBm
Ref 21.2 dBm “Att 15 dB SWT 1.4 s 2.496312500 GHz
20 Offset 1.4 dB 1 OBW280.448717948 KHz
M Temp |1 [T1 OBW]
-1.18 dBm|IEM
10 2.496200321 GHz| SCL
1 PK Temp |2 [T1 OHW]
dl | -1.10 demf
2.496480769 GHz|
TDF
[—-10-
-20
-30
L a0 JWMMWJ" mﬂtﬂ‘w
I--50;
-60
I--70;
Center 2.4985 GHz 3.5 MHz/ Span 35 MHz
Date: 8.JUL.2023 13:15:13

LOW BAND EDGE BLOCK-1RB-low_offset

“RBW 10 kHz
*VBW 30 kHz
“SWT 3 s

Attt 20 dB

Marker 1 [T1

1

-22.63 dBm
2.496000000 GHz

0.2 Offset 5.2 dB

LIMIT CHECK PASS

- -20

-30

,m/f"‘quﬁ”’/f‘/

TEST,
TDF

-60

—-70

-80

-90

F1

F2

Start 2.495 GHz 100 kHz/

Date: 8.JUL.2023 13:15:54

©Copyright. All rights reserved by CTTL.

Stop 2.496 GHz
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No0.123Z260833-WMDO03

ég “RBW 1 MHz Marker 2 [T1 ]
“VBW 10 MHz -35.86 dBm
Ref 0.2 dBm Att 20 dB “SWT 3 s 2.490495994 GHzl
v
0.2 Offset 5[2 dB Marker 1 [T
LIMIT CHECK  FAIL .67 dBm
_10 LINE TESTQL FAIL 2495000000 GHz
SG
LVL
TDF
_30 V>‘A/k/f",——/~”'14’//,/
;’_.___,__-
INENEESSSS S e e
--40
—-50-
-60
--70
-80
--90
F2
F1
Start 2.4895 GHz 550 kHz/ Stop 2.495 GHz

Date: 8.JUL.2023 13:16:39

*RBW 10 kHz
*VBW 30 kHz

Ref 0.2 dBm Att 5 dB “SWT 3's
Offset 5.2 (B ”
--10
SGL
Wwwﬂ_wﬁ/
LvL
TDF
-70
-80
-90 3DB
Center 2.495 GHz 200 kHz/ Span 2 MHz

Tx Channel
Bandwidth 1 MHz Power -24.25 dBm

Date: 8.JUL.2023 13:16:57
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OBW: 1RB-high_offset

Date:

“RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 17.81 dBm
Ref 21.2 dBm “Att 15 dB SWT 1.4 s 2.689631410 GHz
20 Offset 1.2 dB 3 0BW224.358974359 kHz
Temp (1 [T1 OBW]
-1.10 dem|EM
o 2.689519231 GHz
Temp (2 [T1 OBW]
Lo [ 17.79 demf
2.689743590 GHz|
TDF
[—-10-
-20
-30
L _a0 M mr"/ \\\“I

A ..MN\W

VU:dV%AJﬁAA# %yu

-60

[—=70:

Center 2.6875 GHz

8.JUL.2023

13:17:33

3.5 MHz/

HIGH BAND EDGE BLOCK-1RB-high_offset

Date:

Attt 20 dB

“RBW 5 kHz
*VBW 20 kHz
“SWT 3 s

Span 35

Marker 1 [T1 ]
-25.85
2.690009615

MHz

dBm
GHz

LIMIT CHE!

CK PASS

-60

—-70

-80

-90

F1

F2

Start 2.69 GHz

8.JUL.2023

13:18:14

100

©Copyright. All rights reserved by CTTL.

kHz/

Stop 2.691

GHz
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No0.123Z260833-WMDO03

é; “RBW 1 MHz Marker 2 [T1 ]
“VBW 10 MHz -38.64 dBm
Ref 0.2 dBm Att 20 dB “SWT 3 s 2.696004808 GHz
0.2 set 5.2 dB Marker 1 [T1]]1
LUIMIT CHECK |FAIL _24 dBm
_10 LINE‘TESTl FAIL 2.691000000 GHz
SG
LV
TEST1
TOF
-30 \
~—
I--40 oy
I--50-
-60
=70
-80
~-90:
F2
F1
Start 2.691 GHz 900 kHz/ Stop 2.7 GHz
Date: 8.JUL.2023 13:19:01
* RBW 10 kHz
*VBW 30 kHz
Ref 0.2 dBm Att 5 dB “SWT 3 s
offset 5.2 {iB ”
[~-10
|--20

-40

-50
-60 TDF
-70
-80
-90 3DB

Center 2.691 GHz 200 kHz/ Span 2 MHz

Tx Channel
Bandwidth 1 MHz Power -23.41 dBm

Date: 8.JUL.2023 13:19:19
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No0.123Z260833-WMDO03

LOW BAND EDGE BLOCK-20MHz-100%RB

® *RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz -23.18 dBm

Ref 5.2 dBm Attt 25 dB “SWT 3 s 2.495990385 GHz

offset 5.2 dB ,|

Lo VT CHEEK =y

R | -10

20 1

-30

-40

-50 308

--60

--70

- -80.

F2

(-=BOo-

Start 2.495 GHz 100 kHz/ Stop 2.496 GHz

Date: 5.MAY.2023 16:08:07

@ “RBW 1 MHz Marker 1 [T1 ]
“VBW 10 MHz -21.70 dBm

Ref 0.2 dBm Attt 20 dB “SWT 3 s 2.494991186 GHz

0.2 Offset 5.2 dB
LIMIT CHECK PASS

-60

—-70

-80

-90
F2

F1

Start 2.4895 GHz 550 kHz/ Stop 2.495 GHz

Date: 5.MAY.2023 16:08:45

©Copyright. All rights reserved by CTTL. Page 239 of 270



HIGH BAND EDGE BLOCK-20MHz-100%RB

Ref 5.2 dBm

Att

25 dB

“RBW 500 kHz
“VBW 2 MHz
“SWT 3 s

Marker 1 [T1 ]
-23.20 dBm
2.690000000 GHz

Offset

5.4

*--10

-40

-50

--60

--70

- -80.

F2

(-=BOo-

Start 2.69 GHz

Date: 5.MAY.2023

16:10:41

Att

100

20 dB

kHz/

“RBW 1 MHz
“VBW 10 MHz
“SWT 3 s

Stop 2.691 GHz

Marker 1 [T1 ]
-20.76 dBm
2.691000000 GHz

LIMIT CHE!

CK PASS

MNA\

‘ TEST1

-60

—-70

-80

-90

F1

F2

Start 2.691 GHz

Date: 5.MAY.2023

©Copyright. All rights reserved by CTTL.

16:11:20

2.4 MHz/

Stop 2.715 GHz
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LTE band 66
OBW: 1RB-low_offset

® “RBW 5 kHz
*VBW 20 kHz

Marker 1 [T1 ]
18.55 dBm

Ref 20.8 dBm “Att 15 dB SWT 1.4 s 1.710312500 GHz
20 Offset 0.8 dB OBW280.448711949 KHz
Temp (1 [T1 OBW]
.33 dem|| M
e 1.710200321 GHz| SCL
1 PK T 2 [T1 ogW]
2 emp L v
sl | v .56 demf
1.71048Q769 GHz
TDF
I--10: f \
I--20;
-30
-40
-60
I--70:
Center 1.7125 GHz 3.5 MHz/ Span 35 MHz

Date: 8.JUL.2023 12:27:42

LOW BAND EDGE BLOCK-1RB-low_offset

® “RBW 5 kHz
*VBW 20 kHz

Marker 1 [T1 ]
-25.33 dBm

Ref 20.8 dBm “ALL 20 dB SWT 200 ms 1.710000000 GHz
20 Offset 0.8 dB
10 )

1 RV

AVG

-10
D1 -13 dgiBm \
——-20 \\\\-\‘

-30

swp 100 off 100

-40
ﬂu

Center 1.71 GHz 500 kHz/ Span 5 MHz

Date: 8.JUL.2023 12:28:56
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